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L MNQ

Notified Body Number: 2841 ATTACHMENTS (40021621)

To certify the PPE product at Category 11 level, C2 or D module is accompanied by applying one of the cor formity
assessment methods along with the EU Type Examination (Module B).
Model : Napron AS-8000 P
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The product is suitable for use with other compatible Personal Protective Equipment such as eye and face p-otective
equipment, respiratory protective equipment and hand protective equipment. Manufactured as a single unit to suit an
individual user, PPE contains all the necessary instructions for the manufacture of such PPE on the basis of the
approved basic model.

I MARKING |

MANUFACTURER: AKYUZ i$ AYAKKABILARI SAN. VETIC. A.S.
Mehmet Akif Mah. Fatih Blv. NO: 177 C i¢ Kapt NO: 1 Sultanbeyli/iSTANBUL

PPE TYPE: EN ISO 20345:2022 Personal Protective Equipment - Safety Footwear
MODEL: Napron AS-8000 P

PRODUCT SIZE: 36-37-38-39-40-41-42-43-44-45-46 sized
PICTOGRAM AND PERFORMANCE LEVELS:

S3AEFOSRWPACIHIP

C€

EN ISO 20345:2022
Year and at least quarter of manufacture

MMNA Laboratuvarlari San. Tic.Ltd .St
Adres: Kiigiikbakkalkoy Mahallesi Yenidogan Cad.No:21 Atasehir/ Istanbul
Tel: 0216 574 07 08 Faks: 0216 575 13 31 www.mnalab.com
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Q_) MNA LABORATUVARLARI
MNA LABORATUVARLARI SAN. TIC. LTD. ST, TECHNICAL EVALUATION REPORT (40021621)
Report No : 40021621
Report Date : 06.06.2023
Application No : 40021621

1. COMPANY INFORMATION:

AKYUZ IS AYAKKABILARI SAN. VE TIC. A.S.

Mehmet Akif Mah. Fatih Blv. NO: 177 C Ig Kapi NO: 1 Sultanbeyli/lSTANBUL
2. PPE INFORMATION:

Footwear incorporating safety features to protect the wearer from injuries that could arise through

accidents.

3. PPE TYPE IDENTIFICATION
EN I1SO 20345:2022 Personal Protective Equipment — Safety Footwear

4. PPE PICTURES

Napron AS-8000 P

5. PPE DIMENSIONS:

Napron AS-8000 P model safety footwear has been found to be produced using 36-37-38-39-40-41-42-

43-44-45-46 size.

6. PPE PRODUCT MATERIAL INFORMATION:
The product is made of textile, leather, metal and polymer.

U-FRM-056,REV.02. YAYIN TARIHI:23.03 2023
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MNA LABORATUVARLARI

yMNA

MNA LABORATUVARLARI SAN. TIG. LTD. ST, TECHNICAL EVALUATION REPORT (40021621)

7. ESSENTIAL HEALTH AND SAFETY REQUIREMENTS

PPE should be designed and manufactured in such a way as to protect the user at the highest possibe
level during use, under foreseeable conditions and in the intended direction, while carrying out risky
work.

The highest level of protection to be considered during design is the point at which the effectiveness of
the PPE begins to decline when exposed to the risk from the use of PPE or during normal business
conduct

PPE should be designed and manufactured in such a way that it does not cause hazards and other
disturbing factors that may arise from its structure during its use in foreseeable conditions.

PPE material and parts, including substances resulting from deterioration, must not adversely affect the
health and safety of the user.

Any PPE element that comes into contact with or is likely to come into contact with the user when worn
or donned must not be hard enough to cause irritation or injury, and must not have sharp edges or
protrusions.

The restrictions caused by PPE on the posture and mavement of the body and the loss of sensitiviy
that it may cause in the sense organs should be minimized, and PPE should not cause dangeroLs
movements for the user or other persons.

PPE should be designed and produced in such a way that it can easily stand on the user in the corre«t
position, taking into account the movements to be made during its foreseeable use, the postures of the
body and the environmental conditions, and to remain in place for the foreseen usage period. For ths
purpose, it should be ensured that PPE can be used most effectively with the help of adjustable ard
addable systems or by producing it in different body sizes, ensuring that it is suitable for the bocy
structure of the user.

PPE covering the body part to be protected should be adequately ventilated, if possible, to reduce
perspiration during use. If this cannot be done, PPE must have equipment to absorb sweat.

PPE to be used in explosive atmospheres must be designed and manufactured in such a way as not fo
generate electricity, static electricity, arcing or sparks that may cause explosive mixtures to ignite.

PPE suitable for these types of hazards should be shock absorbing enough to prevent damage
(breakage, puncture, crushing, etc.) of the protected part, in order to prevent injury that may occur as a
result of impact. This type of PPE should, on the one hand, provide the highest level of protection
possible, on the other hand, the weight and dimensions of the shock absorbing equipment should be
such that they do not impede effective use during the foreseen use.

The sole of the shoe designed to prevent slipping should be designed and manufactured in such a wey
as to provide adequate grip by friction and grip, taking into account the condition and structure of the
surface to be stepped on, and should be reinforced with the necessary elements,

The sole of the shoe designed to prevent slipping should be designed and manufactured in such a wey
as to provide adequate grip by friction and grip, taking into account the condition and structure of the
surface to be stepped on, and should be reinforced with the necessary elements.

U-FRM-056.REV.02. YAYIN TARIHI:23.03.2023
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MNA LABORATUVARLARI

MNA LABORATUVARLARI AN, TIC, LTD, §TI, TECHNICAL EVALUATION REPORT (40021621)

8. ANALYSIS EVALUATION AND MARKING:

DESIGN
Test Result Performance Level Evaluation
EN ISO 20345;2022
Clause 5.2.1
General Shoe megts design Footwear shall conform PASS
to one of the designs
given in Figure 1
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Design A (Tasarim A ) De'slms{hs'aml] Design C (Tasarim C) | Design D (Tasarim D) | Design E (Tasarim E)

measured in accordance
with 1ISO 20344:2021,
6.2, shall be as given in
Table 4.

TS EN ISO 20344:2021, 6.2 Design: B

Low Shoe Ankle Boot HalfKnee Boot Knee Boot Thigh Boot
(Kisa Ayakkabi ) (Bilek Bot) ({Yan Diz Botu ) (Diz Botu) (Uzun Bot)
Figure 1 (Resim 1)
Test Result Performance Level Evaluation
EN ISO 20345:2022
Height of upper 37-right 117 mm Clause 522

42-left 130 mm .
45-right 137 mm | 1he height of the upper, PASS

EN ISO 20345:2022 / Table 4 - Height of upper

Size of footwear Height
mm
European Design A Design B Design C Design D and E
36 and below <103 =103 =162 2255
37 and 38 <105 2105 2165 2260
39 and 40 <109 2109 2172 2270
41 and 42 <113 2113 2178 2280
43 and 44 <117 =117 2185 2290
45 and above <121 2121 2192 2300

U-FRM-056, REV.02. YAYIN TARIHI:23.03,2023
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MNA LABORATUVARLARI

LyMNQ

MNA LABORATUVARLARI SAN. TIC. LTD. §Ti.

TECHNICAL EVALUATION REPORT (40021621)

Whole Footwear

Test Result Performance Level Evaluatior

EN ISO 20345:2022
Clause 5.3.1.2

The bond
strength shall be not less
Upperoutsoie bond 3,4 N/mm than 4,0 N/mm, unless PASS

strength h ;
there is a tearing of the
outsole, in which case the
bond
strength shall be not less
than 3,0 N/mm.

Test Result Performance Level Evaluation
EN ISO 20345:2022
6 no-right 39,3 mm Clause 5.3.2.2
Internal length of toecaps 6 no- left 41,5 mm
8 no-right 43,7 mm Toecaps shall fulfil the PASS
8 no-left 42,2 mm requirements given in
TS EN ISO 20344:2021, 11 no-right 47,6 mm Table 5, when tested
5321 11 no-left 46,7 mm according to ISO

20344:2021, 5.3.2.1.

EN 1SO 20345:2022 / Table 5-Minimum internal length of toecaps

Size of footwear Minimum internal length
European mm
36 and below 34
37 and 38 36
39 and 40 38
41 and 42 39
43 and 44 40
45 and above 42
Test Result Performance Level Evaluation

EN ISO 20345:2022

Width of toecap flange 6 no-right 6,12 mm
6no-left 5,03 mm | . Clause 5.3.ﬂz.3
8 no-right 7,46 mm e width of the flange of
8 no-left 6 44 mm metallic toecaps < 12 PASS
o] mm,
TS EN IS0 203442021, | 1. "rf;f;g;t“;'s%gn’:‘n':‘ non-metallic toecaps < 15
5322 : mm

U-FRM-056.REV.02. YAYIN TARIHI:23.03,2023
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MNA LABORATUVARLARI SAN, TIC. LTD. §T,

MNA LABORATUVARLARI

TECHNICAL EVALUATION REPORT (40021621)

Whole Footwear
Test Result Performance Level Evaluatior
Corrosion resistance EN I1SO 20345:2022
Clause 5.3.2.4.1
Class | footwear and _
hybrid mounted footwear Metallic toecaps shall not
exhibit more than three PASS
No corrosion areas of corrosion, none
of which shall measure
TS EN 1SO 20344:2021, more
56.2 than 2 mm in any
direction
Test Result Performance Level Evaluatior
Corrosion resistance EN ISO 20345:2022
Clause 5.3.2.4.2
Class Il and hybrid
moulded footwear A metallic toecap shall
exhibit not more than Not Applicakle
- three areas of corrosion,
TS EN ISO 20344:2021, none of which shall
56.21 measure more than 2 mm
in any direction.
Test Result Performance Level Evaluatior
Behaviour of toecaps ENcI1$ 0 202435:22222
(thermal and chemical) S
" the clearance under the
toecap, at the moment of Not Applicable

TS EN I1SO 20344:2021,
56.2

impact, shall not be less
than the appropriate
value given in Table 3.

EN ISO 22568:2:2019 / Table 3-Minimum clearance under toecaps

Size of footwear

European

Minimum clearance

mm
<5 19,6
6 20,0
7 20,5
8 21,0
9 21,5

210 22,0

U-FRM-056 REV.02. YAYIN TARIHI:23.03, 2023
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&yMNa

MNA LABORATUVARLARI SAN. TIG. LTD. §TI.

MNA LABORATUVARLARI

TECHNICAL EVALUATION REPORT (40021621)

Whole Footwear
Test Result Performance Level Evaluatior
EN ISO 20345:2022
Impact resistance Clause 5.3.2.6
37-right 13,0 mm
37-left 14,0 mm At an impact energy of
41-right 14,5 mm (200 + 4) J, the clearance PASS
‘ 41-left 15,0 mm under the toecap, at the
TS EN ISO 20344:2021, 45-right 17,5 mm moment of impact, shall
5.4 45-left 17,5 mm be in accordance with
Table 6.
EN ISO 20345:2022 / Table 6-Minimum clearance under toecaps
Size of footwear Minimum clearance
European mm
36 and below 12,5
37 and 38 13,0
39 and 40 13,5
41 and 42 14,0
43 and 44 14,5
45 and above 15,0
Test Result Performance Level Evaluation
EN ISO 20345:2022
. . 37-right 16,0 mm Clause 5.3.2.7
Cuinpréssion (asiuance 37-left 17,0 mm the clearance under the
42-right 19,5 mm toecap ata PASS
42-eft 17,5 mm compression load of
TS EN ISO 20344:2021, 45-right 20,5 mm (15 +0,1) KN shall be in
55 45-left 17,5 mm accordance with
Table 6.

EN IS0 20345:2022 / Table 6-Minimum clearance under toecaps

Size of footwear Minimum clearance
European mm
36 and below 12,5
37 and 38 13,0
39 and 40 13,5
41 and 42 14,0
43 and 44 14,5
45 and above 15,0

U-FRM-056.REV.02. YAYIN TARIHI:23.03.2023
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MNA LABORATUVARLARI SAN. TiC. LTD, §Ti,

MNA LABORATUVARLARI

TECHNICAL EVALUATION REPORT (40021621)

Whole Footwear
Test Result Performance Level Evaluatior
Leakprooiness EN ISO 20345:2022
o Clause 5.3.3
Not Applicakle
There shall be no
TS EN ISO 20344:2021, leakage of air.
57
Test Result Performance Level Evaluatior
EN ISO 20345:2022
Specific ergonomic Clause 5.3.4
features The footwear shall be
; considered to satisfy the
Satisfactory ergonomic requirements, PASS
, if the questionnaire given
TSEN ‘805210344‘2021' in ISO 20344:2021, 5.1 is
' completed and all
answers are positive.
Test Result Performance Level Evaluatior
Forward heel slip
37-right 0,37
Slip resistance 37-left 0,37
o EN ISO 20345:2022
45-right 0,32 Clause 5.3.5.2
Ba ck\:gr-:je:g?e'azrt sli Footwear resistant to slip PASS
37-right 0%9 P on a ceramic tile floor
TS EN ISO 20344:2021, 37.-left 0 '37 with NaL$S shall fulfil the
5.14 42-right 037 requirements of Table 7.
42-left 0,36
45-right 0,38
45-left 0,37

floor with NaL.S

EN 1SO 20345:2022 / Table 7-Requirements for footwear resistant to slip on ceramic tile

Test Conditions Coefficient of friction
Condition A (Forward heel slip) 20,31
Condition B (backward forepart slip) 20,36

Whole Footwear

U-FRM-056,REV.02. YAYIN TARIHI:23.03.2023
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MNA LABORATUVARLARI SAN, TiC. LTD. §TI.

MNA LABORATUVARLARI

TECHNICAL EVALUATION REPORT (40021621)

Test Result Performance Level Evaluatior
EN ISO 20345:2022
Clause 5.3.6
Innocuousness
For all leather parts, the
pH 3,54 pH value s::i:lnbe not less PASS
TS EN ISO 20344:2021, 3,2. If the pH value is
6.9 below 4, the difference
Figure shall be less than
0,7.
EN ISO 20345:2022
Innocuousness Clause 5.3.6
Chromium VI For all leather parts, the
w3 ppn quantity of chromium VI PASS
TS EN I1SO 20344:2021, shall not exceed 3,0
6.11 markg.
Innocucusness EN ISO 20345:2022
Clause 5.3.6
Banned Azo Dyes <5 mglkg PASS
EN ISO 14362-1 / EN Azo dyes < 30 ppm
ISO 17234-1
Innocuousness
Determination of EN :'.:Slguioeség: 2022
organotin compounds <10 mg/kg e PASS
ISO/TS 16179 <1000 mo/kg
Innocuousness
Determination of EN gguigagg%ozz
phthalate with <50 mgrkg e PASS
solvent extraction <1000 mglkg
1ISO 16181-1:2021
Upper
Test Result Performance Level Evaluation
EN ISO 20345:2022
Thickness Clause 5.4.2
—_ the minimum thickness .
of the upper shall be at Not Appiicable
least at any point in
TS EN I1SO !
; accordance with
20344:2021, 6.1 Table 9.

U-FRM-D56.REV.02. YAYIN TARIHI:23.03.2023
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MNA LABORATUVARLARI

SyMNA

MNA LABORATUVARLARI SAN. TiC. LTD. §TI.

TECHNICAL EVALUATION REPORT (40021621)

EN ISO 20345:2022 / Table 9-Minumum thickness of upper material

Type of material Minumum thickness
Rubber 1,5 mm
Polymeric material 1,0 mm
Test Result Performance Level Evaluation
EN ISO 20345:2022
Tear strength Clause 5.4.3
23N the tear strength shall PASS
TS EN ISO be in accordance with
20344:2021, 6.3 Table 10.
EN ISO 20345:2022 / Table 10 — Minimum tear strength of upper
Type of material Minumum thickness N
Leather 120
Coated fabric and textile 60
Test Result Performance Level Evaluation
Tensile properties EN ISO 20345:2022
Clause 5.4.4
26,4 N/mmA2 the tensile properties PASS
TS EN ISO shall be in accordance
20344:2021, 6.4 with Table 11
EN I1SO 20345:2022 / Table 11 — Tensile properties
Tensile Breaking Mo;n:l:: 8t Elongation at
Type of material strength force | § break
N/mmA2 N elongation %
N/mmA2
Leather split 215 - - -
Rubber - =180 - -
Polimeric material - - 21,0 =250
Upper

U-FRM-056 REV.02. YAYIN TARIHI:23,03 2023
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MNA LABORATUVARLARI

SyMNa

MNA LABORATUVARLARI SAN, TiC, LTD. §T,

TECHNICAL EVALUATION REPORT (40021621)

Test Result Performance Level Evaluation
: : EN ISO 20345:2022
Flexing resistance Clause 5.4.5
the flexing resistance Not Applicable
TS EN ISO shall be in accordance
20344:2021, 6.5 with
Table 12.
EN ISO 20345:2022 / Table 12 — Flexing resistance
Type of material Flexing resistance
Rubber no cracking before 125 000 flex cycles
Polimeric material no cracking before 150 000 flex cycles
Upper
Test Result Performance Level Evaluation
Water vapour EN éslsuigi?»:i:gﬂw
permeability and o
Coefficlant Water vapour The water vapour
permeability: 1,6 permeability of upper
mg/(cmA2.h) materials shall be at
least 0,8 mg/(cm?.h) and PASS
TS EN ISO Water vapour coefficient: the water
; 22,1 mg/cm”2 vapour coefficient shall
20344:2021, 6.6, 6.7, 2
6.8 be at least 15 mg/cm
Upper
Test Resuilt Performance Level Evaluation
Resistance to EN ISO 20345:2022
hydro]ysis — Clause 5.4.7 )
Not Applicable
TSENISO No cracking before
20344:2021,6.10 150 000 flex cycles
Lining
Test Result Performance Level Evaluation

U-FRM-058 REV.02. YAYIN TARIHI:23.03.2023
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MNA LABORATUVARLARI
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MNA LABORATUVARLARI SAN, TiC. LTD. §TI,

TECHNICAL EVALUATION REPORT (40021621)

Tear Strength EN |SO 20345.2022
Clause 5.5.2
714N the tear strength of the PASS
lining shall be in
TS EN 1SO accordance with Table
20344:2021, 6.3 13.
EN ISO 20345:2022 / Table 13 —Minimum tear strength of lining
Type of material Minumum Force N
Leather 30
Coated fabric and textiles 15
Lining
Test Result Performance Level Evaluation
EN 1SO 20345:2022
Abrasion resistance Clause 5.5.3
the lining shall not
develop any holes
before the
Dry 25600 cycle not following number of
develop any holes.
cycles have been PASS
Wet 12800 cycle not Sy
TSENISO develop any holes. P '
20344:2021, 6.12 For vamp and quarter
lining:
— 25600 cycles at dry
condition;
— 12 800 cycles at wet
condition.
Lining
Test Result Performance Level Evaluation
EN ISO 20345:2022
Water SERER Water vapour Clause 5.5.4
pe rrneat_:lt_lty and permeability: 37,7
coefficient magl/(cm?.h) the water vapour
permeability shall be not PASS
TS EN ISO Water vapour coefficient: | less than 2,0 mg/(cm?-h)
20344:2021, 6.6, 6.7, 301,7 mglem? and th‘e water vapour
6.8 coefficient shall be not
' less than 20 mg/cm?,

U-FRM-056.REV.02. YAYIN TARIHI:23.03.2023

Page 11 /18




Q) MNA LABORATUVARLARI
MNA LABORATUVARLARI SAN, TIG, LTD. §T1. TECHNICAL EVALUATION REPORT (40021621)
Tongue
Test Result Performance Level Evaluation
EN ISO 20345:2022
Tear strength Clause 5.6.2
28,7 N the tear strength of the PASS
tongue shall be in
TS ENISO accordance with
20344:2021, 6.3 Table 14.

EN ISO 20345:2022 / Table 14 —Minimum tear strength of tongue

Type of material Minumum Force N
Leather 36
Coated fabric and textiles 18
Insock
Test Result Performance Level Evaluation
EN 1SO 20345:2022
Clause 5.7.4.2
Dry 25600 cycle not For vam'%ia:}r;l Ouanrier
g develop any holes. )
Insock abrasion Wet 12800 cycle not > 2560023;:? at dry PASS
develop any holes. > 12800 cycles at wet
condition
Shall not develop any
holes
Outsole
Test Result Performance Level Evaluation
, § EN ISO 20345:2022
Thickness et d‘: ‘11:1'31 AR Clause 5.8.2.1
42-rght TO :r;ln? mmMd2: | e outsole thickness, PASS
TS EN ISO 20344:2021, | 45.-left d1: 9,3 mm d2: 4,1 shall fulfil the
823 mm requirements in
Table 15.

U-FRM-056.REV.02. YAYIN TARIHI:23.03.2023
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MNA LABORATUVARLARI
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MNA LABORATUVARLARI SAN, TiC. LTD. §Ti.

TECHNICAL EVALUATION REPORT (40021621)

EN ISO 20345:2022 / Table 15 — Requirements for outsole thickness and cleat
height
Type of outsole Class | Class lI
Non-cleated outsole diz 6 mm diz6mm
diz2 3 mm
Cleated outsole diz4mm d2= 4 mm
d2z 2,5 mm d3z 6 mm
Test Result Performance Level Evaluation
EN ISO 20345:2022
Tear strength Clause 5.8.3
the tear strength shall
TS EN ISO 20344:2021, 5,55 kN/m DL AE ia Fass
8.3 8 kN/m for a material
with a density higher
than 0,9 g/cm?
Qutsole
Test Result Performance Level Evaluation
EN ISO 20345:2022
Abrasion resistance Clause 5.8.4
The volume loss shall
be not greater than,
167 mm? 250 mm? for materials
with a density of 0,9 PASS
8.4 150 mm? for materials
with a density greater
than 0,9 g/cm®.
Test Result Performance Level Evaluation
Flexing resistance EN I1SO 20345:2022
Clause 5.8.5
L5 mm the cut growth shall be PASS
TS EN ISO 20344:2021, not greater than 4mm
86 after 30000 flex cycles
Test Result Performance Level Evaluation
] _ EN I1SO 20345:2022
Resistance to hydrolysis Clause 5.8.6
0 om The cut growth shall be PASS
TS EN ISO 20344:2021, not more than 6 mm
8.7 until 150 000 flex cycles.

U-FRM-056.REV.02. YAYIN TARIHI:23.03.2023
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MNA LABORATUVARLARI SAN, TIC. LTD. §TI.

MNA LABORATUVARLARI
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TECHNICAL EVALUATION REPORT (40021621)

Test Result Performance Level Evaluation
EN 1SO 20345:2022
Interlayer bond strength Clause 5.8.7
the bond strength
between the outer or
cleated layer
and the adjacent layer of ;
- 4 Not Applicable
: multi-layer outsoles shall
TSEN I805220344.2021, be not less than 4,0
g N/mm. If there is tearing
of the
material, the bond
strength shall not be
less than 3,0 N/mm..
Additional Requirements-Whole footwear
Test Result Performance Level Evaluation
Perforation resistance EN ISO 20345:2022
Metallic perforation- SRS LTS
resistant inserts
the lowest value PASS
{1yve F) NN required to perforate the
TS EN ISO 20344:2021, outsole unit shall be not
59 less than 1100 N.
Test Result Performance Level Evaluation
Perforation resistance EN ISO 20345:2022
Clause 6.2.1.1.3
Non-metallic perforation-
resistant inserts and no perforation shall
insoles (Type PL) occur at any of the four
measurements. In a
— addition, no separation Not Applicable
. of the layers shall
FSENISO0 20844:2021, occur during all tests,
5.10.4.2.2
e.g. tent effect.
Test Result Performance Level Evaluation

Perforation resistance

Non-metallic perforation-
resistant inserts and
insoles (Type PS)

EN ISO 20345:2022
Clause 6.2.1.1.4

the average value of the
force required to

Not Applicable

U-FRM-056.REV.02. YAYIN TARIHI:23.03.2023
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MNA LABORATUVARLARI SAN. TiC. LTD. 8TI.

MNA LABORATUVARLARI
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TECHNICAL EVALUATION REPORT (40021621)

TS EN ISO 20344:2021,

perforate the outsole
unit shall be not less
than 1 100 N. No

510421 single value shall be
lower than 950 N.
Test Result Performance Level Evaluation
Corrosion resistance of
perforation-resistant EN ISO 20345:2022
metallic inserts Clause 6.2.1.4.2.1
Class | footwear and metallic inserts shall
hybrid mounted not exhibit more than "
footwear — three areas of corrosion, Not Appiicable
none of which shall
TS EN ISO 20344:2021, THRGDLR Tors e <
5112 Shedsied
' direction.
Test Result Performance Level Evaluation
EN ISO 20345:2022
Dimensions Clause 6.2.1.3
the
maximum distance
between the line
represented by the
- feather edge of the last
X=€,2 mm and the edge of the PASS
Y=106mm insert (X) is 6,5 mm
TS EN ISO 20344:2021, In the heel aréa thé
58 maximum distance
between the line
represented by the
feather edge of the last
and the insert () shall
be 17 mm
Test Result Performance Level Evaluation
Corrosion resistance of
perforation-resistant EN ISO 20345:2022
metallic inserts Clause 6.2.1.4.2.2
Class Il footwear and the metallic insert shall
hybrid mounted — exhibit not more than Not Applicable
footwear three areas of corrosion,
none of which shall
TS EN I1SO 20344:2021, measure more than 2
56.2.1 mm in any direction.
Test Result Performance Level Evaluation

U-FRM-056.REV.02. YAYIN TARIHI;23.03.2023
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MNA LABORATUVARLARI

Ly MNQ
TECHNICAL EVALUATION REPORT (40021621)

MNA LABORATUVARLARI SAN. TiC, LTD. §Ti.

EN I1SO 20345:2022

Electrical Clause 6.2.2.2
properties/antistatic
footwear (A) Dry atmosphere 6,3x10*8 | after conditioning in a
dry and wet PASS

Wet atmosphere atmosphere, the

TS EN ISO 20344:2021, | 6,9x10"7Q electrical resistance
513 shall be for both

conditions
>10°Qve s10°Q
Test Result Performance Level Evaluation

Forward heel slip

Slip resistance (on 37-right 0,28
ceramic tile floor with 37-left 0,30
glycerine) (SR) 42-right 0,27 EN ISO 20345:2022
42-left 0,31 Clause 6.2.10
45-right 0,24
45-eft 0,31 safety foolwear resistant PASS
Backward forepart slip to slip on a ceramic tile
37-right 0,31 floor with glycerine shall
37-left 0,31 fulfil the requirements
TS EN ISO 20344:2021, 42-right 0,31 of Table 19,
5.14 42-left 0,32
45-right 0,31
45-left 0,33

EN 1SO 20345:2022 / Table 19-Requirements for footwear resistant to slip on ceramic tile
floor with glycerine

Test Conditions Coefficient of friction
Condition C (Forward heel slip) 20,19
Condition D (backward forepart slip) 20,22
Test Result Performance Level Evaluation
EN IS0 20345:2022
Heat insulation of Clause 6.2.3.1
outsole complex (HI)
the temperature rise on
the upper
5 surface of the insole or
17,070 insock, if present, after PSS
TS EN ISO 20344:2021, (30 + 1) min shall be not
515 higher than 22 °C.
Test Result Performance Level Evaluation

U-FRM-D58.REV.02. YAYIN TARIHI:23.03.2023
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MNA LABORATUVARLARI SAN. TIC. LTD. STI.

MNA LABORATUVARLARI

yMNA

TECHNICAL EVALUATION REPORT (40021621)

Cold insulation of
outsole complex (Cl)

EN ISO 20345:2022
Clause 6.2.3.2

the temperature

4,2°C decrease on the upper PASS
surface of the insole or
insock, if present, shall
TS EN ISO 20344:2021, be not more than 10 °C.
5.16
Additional Requirements-Whole footwear
Test Result Performance Level Evaluation
: EN ISO 20345:2022
Energy absorption of
seat region (E) Clause 6.2.4
314 , PASS
: The energy absorption
TSEN 'S% ﬁ2344.2021, of the seat region shall
) be not less than 20 J
Test Result Performance Level Evaluation
EN ISO 20345:2022
Water resistance (WR) Clause 6.2.5
— . Not Applicable
. No water penetration
TSEN I805 f33442021 | inside the footwear shall
’ be detected
Additional Requirements-Outsole and Upper
Test Result Performance Level Evaluation
Resistance to hot EN (I:S'Ou§23:i:ﬁ022
contact (HRO) . o
outsoles shall not melt -
— Not Applicable
TS EN 1SO 20344:2021, and Sha';’:;’ develop
8.9 cracks when bent
around the mandrel.
Test Result Performance Level Evaluation
EN ISO 20345:2022
Water penetration and Clause 6.3
el the water penetration,
Water Absorption: 7,5 % | expressed as the mass
increase of the
absorbent cloth after (60 PASS
Water penetration: 0,074 + 1) min, shall not be
TS EN ISO 20344:2021, g higher than 0,2 g and
6.13 the water absorption
shall not be more than
30 %.
Test Result Performance Level Evaluation

U-FRM-056 REV.02. YAYIN TARIHI:23.03.2023
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MNA LABORATUVARLARI

MNA mMmm SAN. TiC, LTD, §7I, TECHNICAL EVALUATION REPORT (40021621)
; ) EN 1SO 20345:2022
Resistance to fuel oil Clause 6.42
(FO)
3,31% the increase in volume PASS
; of all visible outsole
TSEN ISBOBZZD:‘?M.2021. materials shall be not
P, greater than 12 %.

9. ATTACHMENTS

« Test Reports (2212024, 2212025, 2212029, 2212036, 2212038, 2212044-R1, 2303059, 2303061,
2303063, 2303066, 2303067, 2304054, 2304055, 2304081, 2305026, 2305110, M-2023-050, M-2023-
053, M-2023-054) '

CONTROLLER : VOLKAN AKIN
SIGNATURE
DATE : 06.06.2023

U-FRM-056.REV.02. YAYIN TARIHI:23.03.2023
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MNA LABORATORY
ANALYSIS REPORT

Test
T5.EM ISDIEC 17025

AB-1183-T

M-2023-050

05-23

Date : 2023-05-25 09:31:40

Page:1/4 Rev:

Report Nu. : M-2023-050

Purpose of Analysis
Sample Send Org.

Address

: Special request
: AKYUZ iS AYAKKABILARI SAN VE TiC AS

: AKSE MAH.431.SK NO:2-4

Sample Acceptance Date :2023-01-31 16:52:33

Analysis Date 1 2023-02-01 08:46:02
Sample Quantity : 1 Pieces
Sample Description : Black leather S2

Other informations

Chemical Determination of Chromium (VI) Content in Leather *

Device:HPLC

Measurement uncertainty:+0,233

Tests Analysis result Limit Value Method Evaluation Physical Condition
Chemical Check the table for <3 ppm TS EN ISO 17075-2 PASS -
Determination of results.
Chromium (VI)
Content in Leather
Part of sample ppm
Black leather <3
Banned Azo Dyes *
Device:GC-MS
Measurement uncertainty: Textile:+0,350 Leather:+0,390
Tests Analysis result Limit Value Method Evaluation Physical Condition
Banned Azo Dyes Check the table for =30 mg/kg EN ISO 14362-1 / EN PASS -
results. 1ISO 17234-1

Part of Sample Results(mg/kg)

Black leather <5
CAS No Substances
92-67-1 4-aminobiphenyl

FRM:23/rev.04/01.05.2023

Kiigiikbakkalkdy Mahallesi Yenidogan Caddesi No: 21 Atasehir istanbul
info@mnalab.com tel: 02165740708 faks: 02165751331
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MNA LABORATORY
ANALYSIS REPORT

Test
TS EN ISQVIEC 17025

AB-1183-T

AB-1183-T

M-2023-050

05-23

Report Nu. : M-2023-050 Date : 2023-05-25 09:31:40 Page:2/4 Rev:
92-87-5 Benzidine

95-69-2 4-chloro-o-toluidine
91-59-8 2-naphthylamine

97-56-3 o-aminoazotoluene
99-55-8 5-nitro-o-toluidine
106-47-8 4-chloroaniline

615-05-4 2,4-diaminoanisole
101-77-9 4,4-methylenedianiline
91-94-1 3,3-dichlorobenzidine
119-90-4 3,3-dimethoxybenzidine
119-93-7 3,3-dimethylbenzidine
838-88-0 4,4-methylenediotoluidine
120-71-8 p-cresidine

101-14-4 2,2-dichloro-4,4-methylene-dianiline
101-80-4 4,4-oxydianiline

139-65-1 4,4-thiodianiline

95-53-4 o-toluidine

95-80-7 2,4-diaminotoluene
137-17-7 2,4,5-trimethylaniline
90-04-0 o-anisidine

60-09-3 4-aminoazobenzene

Leather - Determination of pH *

Device: pH meter

Extraction solution:Water Grade3 1SO3696

Measurement uncertainty:+0,039

Tests

Analysis result

Limit Value

Method Evaluation

Physical Condition

Leather -
Determination of pH

Check the table for
results.

Gloves and clothing:
3.5 < Result < 9.5
Shoes: Minimum 3,2.
If the pH value is
below 4, the
difference figure
shall be less than 0,7

EN ISO 4045 PASS

Part of Sample

pH

Temperature (°C)

Black leather

3,54

21,5

FRM:23/rev.04/01.05.2023
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Difference figure 0,52 21,6

FRM:23/rev.04/01.05.2023

Kiigiikbakkalkdy Mahallesi Yenidogan Caddesi No: 21 Atasehir istanbul
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MNA LABORATORY TS ENISOIEC 1
ANALYSIS REPORT

AB-1183-T

M-2023-050

05-23

Report Nu. : M-2023-050 Date : 2023-05-25 09:31:40 Page:4/4 Rev:

Operating as a test laboratory, MNA Laboratories is accredited by TURKAK according to AB-1183-T and TS_EN_ISO/IEC_17025:2017 standards has been done. A
multilateral agreement with the European Accreditation Association (EA) on the recognition of the Turkish Accreditation Agency (TURKAK) test reports and It has
signed a mutual recognition agreement with the International Laboratory Accreditation Association (ILAC).

*The analysis is within the scope of accreditation.

Note :

1. No part of this analysis report may be used alone or separately and may be partially copied or reproduced without the written permission of the laboratory. It
cannot be reproduced, used by third parties or as a means of advertising.

2.Analysis results are valid for the sample sent and analyzed by the company/institution/individual to MNA Laboratories. represent the whole may not.

3. Unsigned and Unsealed reports are invalid.

4. This analysis report cannot be used in judicial-administrative proceedings and for advertising purposes.

5. Results are valid for the sample received.

6. A decision rule is a rule that determines how measurement uncertainty is to be taken into account when specifying compliance with a specified
specification.TLM-052 Decision Rule According to the implementation instruction, the decision rule chosen in agreement with the customer will be applied if
necessary.

7. Limit Values are determined by taking from analysis methods.

8. The laboratory is not responsible if the information provided by the CUSTOMER affects the validity of the results.

9. Test and / or measurement results, expanded measurement uncertainties (if any) and test methods are given in the following pa ges, which are the supplementary

part of this certificate.

10. Water Repellency Determination Hydrostatic Pressure Determination T S ISO 811 (Hydrostatic Pressure Tester E / N: 53) Analysis, Seam Strength EN 1SO 13965-2
(Strength Test Device E / N: 50) Analysis and resistance to liquid chemical permeation TS EN 659 -Al Part 3.18 (Liquid Chemical Transfer Device E / N: 107) Analysis is

carried out in the conditioning room and I1SO 139 PART 3.2 conditions (23 + 2 ° C temperature and 50 + 4% relative humidity) are applied for ambient conditions.

Selin Gergin
Erhan Ustiinel
Sample Acceptance and Reporting Officer
Laboratory Responsible
2023-02-10 18:13:28

2023-02-10 17:55:30

VOLKAN AKIN
Laboratory Manager

2023-02-10 18:20:35

FRM:23/rev.04/01.05.2023
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TS EN ISQVIEC 17025

AB-1183-T

AB-1183-T

M-2023-053

02-23

Report Nu. : M-2023-053 Date : 2023-02-03 14:53:28 Page:1/4 Rev:
Purpose of Analysis : Special request

Sample Send Org. : AKYUZ iS AYAKKABILARI SAN VE TiC AS

Address : AKSE MAH.431.SK NO:2-4

Sample Acceptance Date :2023-01-31 16:55:39

Analysis Date 1 2023-02-01 08:46:29

Sample Quantity : 1 Pieces

Sample Description : Grey fabric

Other informations
Banned Azo Dyes *
Device:GC-MS
Measurement uncertainty: Textile:+0,350 Leather:+0,390

Tests Analysis result Limit Value Method Evaluation Physical Condition
Banned Azo Dyes Check the table for =30 mg/kg EN ISO 14362-1 / EN PASS -
results. 1ISO 17234-1

Part of Sample Results(mg/kg)

Grey fabric <5

CAS No Substances

92-67-1 4-aminobiphenyl

92-87-5 Benzidine

95-69-2 4-chloro-o-toluidine
91-59-8 2-naphthylamine

97-56-3 o-aminoazotoluene
99-55-8 5-nitro-o-toluidine
106-47-8 4-chloroaniline

615-05-4 2,4-diaminoanisole
101-77-9 4,4-methylenedianiline
91-94-1 3,3-dichlorobenzidine
119-90-4 3,3-dimethoxybenzidine
119-93-7 3,3-dimethylbenzidine
838-88-0 4,4-methylenediotoluidine

FRM:23/rev.03/16.03.2022
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120-71-8 p-cresidine
101-14-4 2,2-dichloro-4,4-methylene-dianiline
101-80-4 4,4-oxydianiline
139-65-1 4,4-thiodianiline
95-53-4 o-toluidine
95-80-7 2,4-diaminotoluene
137-17-7 2,4,5-trimethylaniline
90-04-0 o-anisidine
60-09-3 4-aminoazobenzene
Determination of organotin compounds in footwear materials *
Device: GC-MS
Substance (Cas no): DOT (3542-36-7)
Measurement uncertainty: + 0,250
Tests Analysis result Limit Value Method Evaluation Physical Condition
Determination of Check the table for = 1000 mg/kg ISO/TS 16179 PASS -
organotin compounds results.

in footwear materials

Part of sample Result (mg/kg)

Grey fabric <10

Footwear-Determination of phthalate with solvent extraction *

Device: GC-MS

Substance (Cas no): DBP(84-74-2), BBP(85-68-7), DEHP(117-81-7), DNOP(117-84-0), DINP(28553-12-0 or 68515-48-0), DIDP(26761-40-0 or
89-16-7 or 68515-49-1)

Measurement uncertainty: + 0,170

Tests Analysis result Limit Value Method Evaluation Physical Condition
Footwear- Check the table for =1000 mg/kg 1ISO 16181-1:2021 PASS -
Determination of results.

phthalate with
solvent extraction

Part of sample Result (mg/kg)

Grey fabric <50

FRM:23/rev.03/16.03.2022
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MNA LABORATORY TS ENISOIEC 1
ANALYSIS REPORT

AB-1183-T

M-2023-053

02-23

Report Nu. : M-2023-053 Date : 2023-02-03 14:53:28 Page:4/4 Rev:

Operating as a test laboratory, MNA Laboratories is accredited by TURKAK according to AB-1183-T and TS_EN_ISO/IEC_17025:2017 standards has been done. A
multilateral agreement with the European Accreditation Association (EA) on the recognition of the Turkish Accreditation Agency (TURKAK) test reports and It has
signed a mutual recognition agreement with the International Laboratory Accreditation Association (ILAC).

*The analysis is within the scope of accreditation.

Note :

1. No part of this analysis report may be used alone or separately and may be partially copied or reproduced without the written permission of the laboratory. It
cannot be reproduced, used by third parties or as a means of advertising.

2.Analysis results are valid for the sample sent and analyzed by the company/institution/individual to MNA Laboratories. represent the whole may not.

3. Unsigned and Unsealed reports are invalid.

4. This analysis report cannot be used in judicial-administrative proceedings and for advertising purposes.

5. Results are valid for the sample received.

6. A decision rule is a rule that determines how measurement uncertainty is to be taken into account when specifying compliance with a specified
specification.TLM-052 Decision Rule According to the implementation instruction, the decision rule chosen in agreement with the customer will be applied if
necessary.

7. Limit Values are determined by taking from analysis methods.

8. The laboratory is not responsible if the information provided by the CUSTOMER affects the validity of the results.

9. Test and / or measurement results, expanded measurement uncertainties (if any) and test methods are given in the following pa ges, which are the supplementary

part of this certificate.

10. Water Repellency Determination Hydrostatic Pressure Determination T S ISO 811 (Hydrostatic Pressure Tester E / N: 53) Analysis, Seam Strength EN 1SO 13965-2
(Strength Test Device E / N: 50) Analysis and resistance to liquid chemical permeation TS EN 659 -Al Part 3.18 (Liquid Chemical Transfer Device E / N: 107) Analysis is

carried out in the conditioning room and I1SO 139 PART 3.2 conditions (23 + 2 ° C temperature and 50 + 4% relative humidity) are applied for ambient conditions.

Selin Gergin
Erhan Ustiinel
Sample Acceptance and Reporting Officer
Laboratory Responsible
2023-02-03 14:53:22

2023-02-03 14:50:42

VOLKAN AKIN
Laboratory Manager

2023-02-03 14:46:58

FRM:23/rev.03/16.03.2022
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Report Nu. : M-2023-054 Date : 2023-02-03 14:53:43 Page:1/4 Rev:
Purpose of Analysis : Special request

Sample Send Org. : AKYUZ iS AYAKKABILARI SAN VE TiC AS

Address : AKSE MAH.431.SK NO:2-4

Sample Acceptance Date 1 2023-01-31 16:56:35

Analysis Date 1 2023-02-01 08:46:36

Sample Quantity : 1 Pieces

Sample Description : Black fabric

Other informations
Banned Azo Dyes *
Device:GC-MS
Measurement uncertainty: Textile:+0,350 Leather:+0,390

Tests Analysis result Limit Value Method Evaluation Physical Condition
Banned Azo Dyes Check the table for =30 mg/kg EN ISO 14362-1 / EN PASS -
results. 1ISO 17234-1

Part of Sample Results(mg/kg)

Black fabric <5

CAS No Substances

92-67-1 4-aminobiphenyl

92-87-5 Benzidine

95-69-2 4-chloro-o-toluidine
91-59-8 2-naphthylamine

97-56-3 o-aminoazotoluene
99-55-8 5-nitro-o-toluidine
106-47-8 4-chloroaniline

615-05-4 2,4-diaminoanisole
101-77-9 4,4-methylenedianiline
91-94-1 3,3-dichlorobenzidine
119-90-4 3,3-dimethoxybenzidine
119-93-7 3,3-dimethylbenzidine
838-88-0 4,4-methylenediotoluidine

FRM:23/rev.03/16.03.2022
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120-71-8 p-cresidine
101-14-4 2,2-dichloro-4,4-methylene-dianiline
101-80-4 4,4-oxydianiline
139-65-1 4,4-thiodianiline
95-53-4 o-toluidine
95-80-7 2,4-diaminotoluene
137-17-7 2,4,5-trimethylaniline
90-04-0 o-anisidine
60-09-3 4-aminoazobenzene
Determination of organotin compounds in footwear materials *
Device: GC-MS
Substance (Cas no): DOT (3542-36-7)
Measurement uncertainty: + 0,250
Tests Analysis result Limit Value Method Evaluation Physical Condition
Determination of Check the table for = 1000 mg/kg ISO/TS 16179 PASS -
organotin compounds results.

in footwear materials

Part of sample Result (mg/kg)

Black fabric <10

Footwear-Determination of phthalate with solvent extraction *

Device: GC-MS

Substance (Cas no): DBP(84-74-2), BBP(85-68-7), DEHP(117-81-7), DNOP(117-84-0), DINP(28553-12-0 or 68515-48-0), DIDP(26761-40-0 or
89-16-7 or 68515-49-1)

Measurement uncertainty: + 0,170

Tests Analysis result Limit Value Method Evaluation Physical Condition
Footwear- Check the table for =1000 mg/kg 1ISO 16181-1:2021 PASS -
Determination of results.

phthalate with
solvent extraction

Part of sample Result (mg/kg)

Black fabric <50

FRM:23/rev.03/16.03.2022
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ANALYSIS REPORT

AB-1183-T

M-2023-054

02-23

Report Nu. : M-2023-054 Date : 2023-02-03 14:53:43 Page:4/4 Rev:

Operating as a test laboratory, MNA Laboratories is accredited by TURKAK according to AB-1183-T and TS_EN_ISO/IEC_17025:2017 standards has been done. A
multilateral agreement with the European Accreditation Association (EA) on the recognition of the Turkish Accreditation Agency (TURKAK) test reports and It has
signed a mutual recognition agreement with the International Laboratory Accreditation Association (ILAC).

*The analysis is within the scope of accreditation.

Note :

1. No part of this analysis report may be used alone or separately and may be partially copied or reproduced without the written permission of the laboratory. It
cannot be reproduced, used by third parties or as a means of advertising.

2.Analysis results are valid for the sample sent and analyzed by the company/institution/individual to MNA Laboratories. represent the whole may not.

3. Unsigned and Unsealed reports are invalid.

4. This analysis report cannot be used in judicial-administrative proceedings and for advertising purposes.

5. Results are valid for the sample received.

6. A decision rule is a rule that determines how measurement uncertainty is to be taken into account when specifying compliance with a specified
specification.TLM-052 Decision Rule According to the implementation instruction, the decision rule chosen in agreement with the customer will be applied if
necessary.

7. Limit Values are determined by taking from analysis methods.

8. The laboratory is not responsible if the information provided by the CUSTOMER affects the validity of the results.

9. Test and / or measurement results, expanded measurement uncertainties (if any) and test methods are given in the following pa ges, which are the supplementary
part of this certificate.

10. Water Repellency Determination Hydrostatic Pressure Determination T S ISO 811 (Hydrostatic Pressure Tester E / N: 53) Analysis, Seam Strength EN 1SO 13965-2
(Strength Test Device E / N: 50) Analysis and resistance to liquid chemical permeation TS EN 659 -Al Part 3.18 (Liquid Chemical Transfer Device E / N: 107) Analysis is
carried out in the conditioning room and I1SO 139 PART 3.2 conditions (23 + 2 ° C temperature and 50 + 4% relative humidity) are applied for ambient conditions.

Selin Gergin
Erhan Ustiinel
Sample Acceptance and Reporting Officer
Laboratory Responsible
2023-02-03 14:53:37

2023-02-03 14:52:02

VOLKAN AKIN
Laboratory Manager

2023-02-03 14:47:10

FRM:23/rev.03/16.03.2022
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KARADENIZ TEKNIK TEST TICARET LIMITED SIRKETI
Universite Mahallesi Hastane Caddesi Trabzon Teknokent
Apartmani No:19B/2104 Ortahisar/TRABZON 2212024
Web: www .karadeniztekniktest.com
E-mail: info@karadeniztest.com 12-22
Tel: +90 462 325 5656
TEST/ANALIZ SONUC RAPORU
(TEST/ANALYSIS RESULT REPORT)
Adi/ Tiirll (Name/Type): Pu Dis Taban Plakasi (Pu Outsole Plate)
Tanimi ve Miktan (Defination/Quantity): Pu Dis Taban Plakasi (Pu Outsole Plate)
Gelis Sekli (Type of Delivery): Kargo (Cargo)
Teslim Eden Kigi/Kurum: ’
o (Deiivery Person/Company) Yutig oo
Numune Bilgileri | §p, yaz Tarih ve No:
(Informations of Sample) | (pate and Number of Cover Letter) -
Miisteri Kodu (Customer Code): -
“KTT Kodu (*KTT Code): 2212024
Kabul Durumu (Acceptance Status): Kabul (Accepted)
Kabul Tarihi ve Saati: ’
(Date and Time of Accep! ) 13.12.2022-11:00
Test/Analiz Talep | Kurum/Kisi Ad::
Eden Bilgileri (Comparny/or P i) MNA Laboratuvarlan San. Tic. Ltd. Sti./Faruk SARIHAN
(Informations of Test/ N o i % z ; =
Anaivsis s ) | Adresi (address): Kiigiikbakkalkdy Mah. Yenidogan Cad. No:21 Atasehir/ISTANBUL
Test/Analiz Baglama Tarihi:
(Starting Date of Test/Analysis) 15.12.2022
Test/Analiz ve Test/Analiz Bitis Tarihi: 25.12.2022
Rapor Bilgileri | (End Date of Test/Analysis) —
(Informations of Test/ | Rapor Diizenleme Tarihi: 97.12.2022
Analysis and Report) | (Date of Report Arrangement) i
Rapor No: 2212024 Rapor Sayfa Saysi (varsa ek dahil): 3
. (Report Number) (Total Report Page (including attachment if there is))
Karadeniz Teknik Test Tic. Ltgd. . (Karadeniz Technical Test Trading Company)
Kase/Seal Yayimlandig: Tarih Onaylayan/Approval
Release Date Tarih/Date
KARADENIZ TEKNIX TEST TiC, LTD. $TI. 27.12.2022 27.12.2022
Universite Mab. Hastane Cad Trabzon Tebo. Gel A§
Sit o' 198/2104 Drtahisar | TRAGZON
Tel.: 0462 325 568 56 Mersic No 0500 0241 1800 0001
Ticared Sicll No:19922 Karadeniz V.0. 509 094 1180 »
Samet AKYUZ
Miidiir
Manager
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KARADENIZ TEKNIK TEST TICARET LIMITED SIRKETI
Universite Mahallesi Hastane Caddesi Trabzon Teknokent
Apartmani No:19B/2104 Ortahisar/TRABZON
Web: www.karadeniztekniktest.com 12-22

E-mail: info@karadeniztest.com
Tel: +90 462 325 5656

2212024

\

Test/Analiz Sonuclan (Test/Analysis Resulits)

Olcim
rasmes | Tt Moo | ST OBt | com i | e | oo 00
meter’ ast/ Ana Me ¥ mi/Unit (Measurement
(Birimi/unit) | uUncertainty) (Conformity Assessment)
Yirtiima dayammi 0,9 g/cm?
e esit veya daha diisiik
yogunlukiu malzeme igin
Dis Tabanmin Yirtima TS EN ISO 5 kN/m‘den az oimamalidir.
Dayaniminin Tayini 20344:2021-8.3/ | (The tear strength shall be not less KN UYGUN
(Determination of tear TS ISO 34-1:2015 than § kN/m for a material with a 84 kN/m o (SATISFACTORY)
strength of outsole) Metot A density lower or equal to 0,9 g/em’.)
TS EN IS0
20345:2022-5.8.3
Aciklamalar (Descriptions):
» Test Oncesi Kosullandirma; 24 Saat Sireyle, (23£2) °C Sicaklik ve % (50£5) Badil Nem (Conditioning Before Testing: Temperature (23+£2) °C and
(505) % RH for 24 Hours),

= Test Kosullan: (23£2) °C Sicaklik ve % (50+5) Bagjil Nem (Test Conditions: (2342) 0C Temperature and (50+5) % RH),
* Numune Yogunlugu: 0,8825 g/am’ (Sample Density: 0.8825 g/cm”)

Hadm kaybi, yoguniugu 0,9
g/cm® veya daha az olan
malzemeler icin 250 mm®
Asinma Dlulnclrun TS 1SO den daha fazla olmamahdir.
Tayin ¥ (The volume loss shall be not
(Determination of wear 4649:2021 greater than 250 mm® for materials 151 mm? G [9#:;%
resistance) Metot A with a densityof 0,9 g/cm’ or less.) <
TS EN ISO
k= 20345:2022-5.8.4
Aciklamalar (Descriptions):
 Test Oncesi Kosullandirma: 24 Saat Sireyle, (23+2) °C Condition : :
(045) % RH for 24 Hours), » (23%2) °C Sicaklik ve % (50+5) Batjil Nem ( ing before testing: Temperature (2:1+2) °C and

e Test Kosullan: (23£2) °C Sicaklik ve % (50+5) Batyl Nem (Test Conditions: (23£2) °C T re a

: emperature and (5045
= Uygulanan dikey kuvvet: 10+0,2 N (Vertical force applied: 10£0,2 N), ( S
* Asinma mesafesi: 40 m (Wear distance: 40 m),

» Numune Yoduniugu: 0,8825 g/cm? (Sample Density: 0.8825 g/em?)

KARADENIZ TEXNIK TEST
Universite Mah. Hastane Cad. Trabro
Si. Mo 1982104 Optah
Tel.: 0462 325 56 56 Morsis Mo, D200
Ticaret Sicit Ho:19922 Karadeni; V

LD, $1.

Gel A§
TRBZON
11800 0001

509 094 180




KARADENIZ TEKNIK TEST TICARET LIMITED SIRKETI

Universite Mahallesi Hastane Caddesi Trabzon Teknokent 2212024
Apartmani No:19B/2104 Ortahisar/TRABZON
Web: www.karadeniztekniktest.com 12-22

E-mail: info@karadeniztest.com
Tel: +90 462 325 5656

{

Blgiim
Parametre Test/Analiz Metodu | Gerekdilik Limit Deferlen | sonug resut) | Belirsizliti | pogaandimmesi
(Parameter) (Test/ Analysis Method) (Birimi/unit) (Birimi/Unit) (Heasuru'rg;t (Conformity A 9
esneme dongiisiine kadar 6
‘den fazia olmamahdir.
Dis Taban Hidroliz i oy
Direndi Tayini TS EN 1SO (The ot growth oL, e iy UYGUN
(Determination of resistance |  20344:2021-8.7 Whan 6 ‘"""‘w“;';‘)” 000 flex 0,2 mm (SATISFACTORY)
to hydrolysis of outsole) :
TS EN 1SO
20345:2022-5.8.6

Agiklamalar (Descriptions):

« Test Oncesi Kosullandirma: 7042 °C, Sire: 7 glin (Pre-Experiment Conditioning: 70£2 °C, Time: 7 day),

« Test dncesi kosullandirma sonrasinda numuneler 24 Saat Sireyle, (23+2) °C Sicaklik ve % (50+5) Bagil Nem de kosullandinimistir (After pre-test
conditioning, the samples were conditioned for 24 Hours at (234:2) °C Temperature and (50+5) % Relative Humidity),

« Test Kosullan: -5+2 °C (Test Conditions: -5+2 °C),

« Raporianan test sonucu, deney parcalanna ait en kitil dedjerdir. (The reported test result is the worst value of the test pieces.)

Hacimdeki artig %12°'den
fazla olmamaldir.
Fuel (‘:_':ﬁ:l:mn TS EN ISO (The increase in volume shall be UYGUN
(Determination of resistance |  20344:2021-8.8 IR M S0 35 v %1,23 - (SATISFACTORY)
to fuel oil) TS EN ISO
20345:2022-6.4.2

Aciklamalar (Descriptions):
-q‘{ﬁ gc;sﬁl:uow)llaﬂm 24 Saat Siireyle, (23+2) °C Sicaklik ve % (50+5) Badil Nem (Conditioning before testing: Temperature (2342) °C and (50£5)
rs),
» Test Sartlan: (23+2) °C Sicaklik (Test Conditions: (23+2) °C Temperature),
= Sertlik Degisimi (shore A): 2 (Hardness change shore A: 2),
« Raporlanan test sonucu, deney parcalanna ait en koti dederdir. (The reported test result is the worst value of the test pieces.)

* Bu sonug raporu, KTT nin yazii izni olmadan kismen ya da tamamen kopyalanip codaltilamaz ve dedistirilemez. Imzasiz ve kasesiz
sonug raporian gegersizdir. (This result report must not be fully andjor partially copled, reproduced or changed without a Written permission of KTT. Result
?gsmmnmammwm}emmw )

. lam sayfa sayisina gore (varsa ekler dahil) eksik sayfa iceren raporfar gecersizdir, kullanilamaz. 'Reports that contain missing pages
Toot/Anaiiz Seuctars, KT o sadigéert tarafincins basins ecliony pdorains vo 6 m{ totografian

. Iy tarafindan teslim edilen/gdnderilen ve bu raporda tanimi ve bulunan
::nm ;ftw (rewmmkesmﬂmeuhdmwmsmmmmbymmmmmmwwmmm

< TWW&MHMMW(NMMM)k=2mMmMﬂ¢m%ﬁmw
mmm FWAWM&MWMWHMM)M&:SS%mmmmmmmmbymm

» Uygunilugun degeriendirfimes], wmmm/mwnﬁmkmm
anlagmaya vanian karar kuralina (KTT karar kural talimats https://www.karadeniztekniktest.com adresinde yayimisnmaktadir)
gobre yapilmigstir. (mmmmmwmmmdmmmwﬁm@mmamm

the decision ;
’ rule (the wmmmmmmmarnm./m.mmumjmmaagmmmmymm
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KARADENIZ TEKNIK TEST TICARET LIMITED SIRKETI
Universite Mahallesi Hastane Caddesi Trabzon Teknokent
Apartmani No:198/2104 Ortahisar/TRABZON
Web: www.karadeniztekniktest.com
E-mail: info@karadeniztest.com
Tel: +90 462 325 5656

TEST/ANALiZ SONUC RAPORU
(TEST/ANALYSIS RESULT REPORT)

2212025

12-22

Ad/Tiirii (Name/Type): Burun Koruyucu (Toecap)
. Eax Metallik Burun Koruyucu 3 Cift 6,8,11 Numara
Tamimi ve Miktan (Defination/Quantity): (Metallic Toecap 3 Pairs 6,8,11 Number))
Gelig Sekdi (Type of Delivery): Kargo (Cargo)
Teqllm Eden Kisi/Kurum: Yurtici Ka
e e o
i of Sami az 1a ve No: -
= (Date and Number of Cover Letter)
Miisteri Kodu (Customer Code): Akyiz-Napron
*KTT Kodu (*KTT Code): 2212025
Kabul Durumu (Acceptance Status): Kabul (Accepted)
Kabul Tarihi ve Saati: .
(Date and Time of A " ) 13.12.2022-11:00
Test/Analiz Talep | Kurum/Kisi Ads: :
len Bilgileri (Company/or Personal name) MNA Laboratuvarlan San. Tic. Ltd. Sti./Faruk SARIHAN
(Informations of Test/ n —r : " ) =
Analysis R ter) Adresi (Address): Kiigiikbakkalkdy Mah. Yenidogan Cad. No:21 Atasehir/ISTANBUL
Test/Analiz Baslama Tarihi:
(Starting Date of Test/Analysis) 21.12.2022
Test/Analiz ve Test/Analiz Bitis Tarihi: 23.12.2022
Rapor Bilgileri | (End Date of Test/Analysis) —
(Informations of Test/ | Rapor Diizenleme Tarihi: 27.12.2022
Analysis and Report) | (Date of Report Arrangement) T
Rapor No: 2212025 Rapor Sayfa Sayisi (varsa ek dahil): 4
! (Report Number) (Total Report Page (including attachment if there is))
Karadeniz Teknfk Test Tic. Ltd, SU. (Karadeniz Technical Test Trading Company)
Kase/Seal Yayimlandigi Tarih Onaylayan/Approval
Release Date Tarih/Date
KARADENIZ TEKNIK TEST TiC, LTD. STi. 27122022 -
Universite Mah. Mastane Cad Trabzon Tekn Gel A §
Sit Mo 1982104 Ortahisar | TRABZON
Tel.; D462 325 56 G6 Mersis No: 0509 0941 1600 0001 i
Tiearet Sicit No:19%22 Karagentz ¥.0. 509 094 1160
Samet AKYUZ
Miidiir
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’ KARADENIZ TEKNIK TEST TICARET LIMITED SIRKETI
Universite Mahallesi Hastane Caddesi Trabzon Teknokent 2212025
Apartmani No:198/2104 Ortahisar/TRABZON
Web: www.karadeniztekniktest.com 12-22
E-mail: info@karadeniztest.com
Tel: +90 462 325 5656
Test/Analiz Sonuclan (Test/Analysis Results)
eri Oigiim Uyguniuk
Parametre Test/Analiz Metodu | Ser(iicLIm Dederlen | conue ey | - elirsizligi D
(Parameter) (Test/ Analysis Method) (Birimi/unit) (Birimi/unit) (Measurement (Conformity Assessment)
Uncertainty)
(unlugunun Tavinl | 20344:2021-5.3.2.1/ | 20345:2022-5.3.2.2/ . - P
gD fenti) 22568:1:2019-5.2.1 22568:1:2019-4.3.1 table-1)
Acgiklamalar (Descriptions):
» Test Oncesi Kosullandirma: Sartlandirma yok (Conditioning Before Testing: No conditioning),
» Numune Hasar Durumu: Hasar yok (Sample Damage Condition: No damage)
Tablo-1 (Table-1)
Parametre Sonug (Result) Gereklilik Limit Degerleri
(Parameter) (Birimi/unit) (Limit Values of Requirement)
6 No-Sadj 39,3 mm (No:6-right, 39.3 mm)
6 No-Sol 41,5 mm (No:6-left, 41.5 mm)
Burun Koruyucu i¢ Uzuniugunun 8 No-5aq 43,7 mm (No:B-ight, 43.7 mr;} TS EN IS0
(Determination J I’V'm“mia! toecap length) 8 No-Sol 42,2 mm (No:8-left, 42.2 mm) 20345: ngﬁf iy
11 No-Sad 47,6 mm (No:11-right, 47.6 mm)
11 No-Sol 46,7 mm (No:11-left, 46.7 mm)

TSEN 20345:2022-5.3.2.2 Tablo 5-Burun koruyuculanin asgari ig uzunlugu

(Table 5-Minimum internal length of toecaps)

Ayak giyecegi numarasi (Sze of footwear) | Metalik burun ':’“‘V"“' Asgari ig uzunluk (Minimum internal length)
) Avrupa (European) (Mh"nty‘uua size) (mm)

36 ve alt (=36) <5 34
37 ve 38 (37 and 38) 6 36
39 ve 40 (39 and 40) 7 38
41 ve 42 (41 and 42) 8 39
43 ve 44 (43 and 44) 9 40
45 ve (zen (>45) >10 42

KARADENIZ TEMNiK TEST Tic. LD, $Ti.

Universite Mah

angfad. Trabzon Teko Gel A S.

Sit Mo:1sB/21
Tel - 0462 325 §

«  Drtahisar ¢/ TRARZON

r5% No: 0500 0947 1800 0001

Ticaret Sieil No:19922 Karsdeniz V0. 500 004 1180
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’ KARADENiZ TEKNIK TEST TICARET LIMITED SIRKETI
Universite Mahallesi Hastane Caddesi Trabzon Teknokent 2212025
Apartmani No:19B/2104 Ortahisar/TRABZON
Web: www karadeniztekniktest.com 12-22
E-mail: info@karadeniztest.com
Tel: +90 462 325 5656
Olciim
Parametre Test/Analiz Metodu | Serer(ik LTt Degeriest Sonug (aad) | Berai .o car B
Parameter (Test/ Analysis Method) Unit, (Measurement
(Par; ) (Birimi/unit) Uncertainty) | (Conformity Assessment)
Metalik burun koruyuculann
flanginin genigligi 12
mm'den fazla olmamalidir.
':l'“" 'g;""'l‘:“h:" TS EN ISO (The width of the flange of metallic | Tablo-2'de
g _ﬁ’r’: ginin | 20344:2021-5.3.2.2/ | toecaps shall not be greater than 12 | belirtilmistir. = UYGUN
; il 22568-1:2019-5.2.2 mm.) {Dﬂ:&;)m (SATISFACTORY)
flange width) TS EN ISO
20345:2022-5.3.2.3
22568-1:2019-4.3.2
Agiklamalar (Descriptions):
» Test Oncesi Kosullandirma: Sartlandirma yok (Conditioning before testing: No conditioning),
« Numune hasar durumu: Hasar yok (Sample damage condition: No damage)
Tablo-2 (Table-2)
Deney Pargasi Sonug (Result)
(Experiment Piece) (Birimi/unit)
6-Sag (6-Right) 6,12
6-Sol (6-Left) 5,93
(ol 8-Sag (s-Right) 7,46
8-Sol (8-Left) 6,44
11-Sag (11-Right) 7,89
11-Sol (11-Left) 7,53
Metallik burun
koruyucularin higbirisi
herhangi bir ytnde 2
mm'den fazla dlclilmeyecek
Burun Keruyuculann sekilde iicten fazla korozyon
Davranisi TS 1SO alam bulundurmamahdir. Korozyon
(Korozyon Direnci) | 20344:2021-5.6.2/ | (Metalictoecaps shallnot extiblt | - Ggrijime - -
(Behaviour of toecaps 22568:1:2019-5.5 none of which shall measure more. | (N0 Corrosion) ( i
(corrosion resistance)) than 2 mm in any direction.)
TS EN ISO
20345:2022-5.3.2.4.1/
22568:1:2019-4.6
At;ll:lmal_ar (Descriptions):
» Test Oncesi Kogullandirma: Sartiandirma yok (Conditioning Before Testing: No conditioning),
= Raporianan test sonucu, deney pargalanna ait en kétii degerdir. (The reported test result is the worst value of the test pleces.)
Deney Pargasi Sonug (Result) i
(Experiment Piece) (Birimi/unit)
6-Sadj (6-Right) Korozyon Gérlilmedi (No Corrosion)
8-Sag (8-Right) Korozyon Gortilmedi (No Corrosion)
11-Sad (11-Right) Korozyon Gorllimedi (No Corrosion)
« Bu sonug rapory, KTT nin yazili izni olmadan kismen ya da tamamen Mwm:uwm Imzasiz ve kasesiz

sonug raporiar: gegersizdir. (This result report must not be fully and/or partially copied, reproduced or changed without & wiitten permission of KTT. Result
reports without signature and seal are not valid.)

» Toplam sayfa sayisina gore (varsa ekler dahil) eksik sayfa iceren raporiar gecersizdir, kullanilamaz. Reports that contain missing pages
according to the total report page (including attachments if there are) are invalid and cannot be used.) .

. rwmmmmmwmmm/mmwmm”m/mnm
nﬂmmyaztw (resmmmmMmmwmmmstmwmmmmmammm
are presented report.
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’ KARADENIZ TEKNIK TEST TICARET LIMITED SIRKETI
Universite Mahallesi Hastane Caddesi Trabzon Teknokent 2212025
Apartmani No:19B/2104 Ortahisar/TRABZON
Web: www.karadeniztekniktest.com 12-22
E-mail: info@karadeniztest.com
Tel: +90 462 325 5656

o Test/Analiz sonuclar ve diciim belirsizlikleri (olmas: halinde) k=2 olan genisletme katsayisi ile carpilmis %95 giliven araligr

ﬂvfyufrm (Test/Analysis results and measurement uncertainties (if there are) are at 95% confidence interval which had been multiplied by the extension
coefficient =2,

« Uyguniugun degeriendirilmesi, ilgili standart/yasal dldzrenleme/sartnamenin gerektirdigi ya da mdsteri ile yapilan sézlesmede
anlagmaya varilan karar kurahna (KTT karar kurali talimat: hitps://www.karadeniztekniktest. com adresinde yayimlanmaktadir)

yapulmugtar. (Conformity assessment has been performad by considering the necessity of the relevant standard/fegal regulationy/specification or according to
MWMMWdWMWMWWNhWMWM)#MWM the customer in customer

KARADEN jK TEST TiC. LTD. $Ti.
Uslyersite MpdYiagide Cal. Trabzon Teka. Gel. A§
Sit. Ho 1984210 - Ortahisar [ TRABZON
Tel: 0462 k& Mortis lo: D500 0341 1600 6001

Ticars! Sicil Ho19922 Karadeniz VD. 502 94 1180
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KARADENIZ TEKNIK TEST TICARET LIMITED SIRKETI
Universite Mahallesi Hastane Caddesi Trabzon Teknokent
Apartmani No:19B/2104 Ortahisar/TRABZON 2212029
Web: www.karadeniztekniktest.com
E-mail: info@karadeniztest.com 12-22
Tel: +90 462 325 5656
TEST/ANALIZ SONUC RAPORU
(TEST/ANALYSIS RESULT REPORT)
Adi/Tiirii (Name/Type): Tekstil (Textile)
Tanimi ve Miktari (Defination/Quantity): fg:; m 'F(:ggsz %ﬂgﬁgﬂmmmﬁgvmm
Gelis Sekli (Type of Delivery): Kargo (Cargo)
Teslim Eden Kisi/Kurum: i
Yu Kal
Numune Bilgileri | (Delivery Person/Company) .
(Informations of Sample) | On Yazi Tarih ve No: -
(Date and Number of Cover Letter)
Miigteri Kodu (Customer Code): Akyiiz-Napron
“KTT Kodu (*KTT Code): 2212029
Kabul Durumu (Acceptance 5tatus): Kabul (Accepted)
Kabul Tarihi ve Saati: .
(Date and Time of Acceptance) 13.12.2022-11:00
Test/Analiz Talep | Kurum/Kisi Ad:: .
Eaten Bilgilert | (Comporyor Pareal eme) | MNA Laboratuvarlan San. Tic. Ltd. St /Faruk SARTHAN
Wiyt Recroastery, | Adresi (Address): Kilgiikbakkalkdy Mah. Yenidogan Cad. No:21 Atasehir/ISTANBUL
Test/Analiz Baslama Tarihi:
(Starting Date of Test/Analysis) 21.12.2022
Test/Analiz ve Test/Analiz Bitis Tarihi: 27.12.2022
Rapor Bilgileri | (End Date of Test/Analysis) Khge
(Informations of Test/ | Rapor Diizenleme Tarihi: 28.12.2022
Analysis and Report) | (Date of Report Arrangement) g _
Rapor No: Rapor Sayfa Sayisi (varsa ek dahil):
. (Report Number) | 2212029 | (yotai Report Page (including attachment if there is)) 3
Karadeniz Teknik Test Tic. Ltd. St. (Karadeniz Technical Test Trading Company)
Kase/ Seal Yayimlandigi Tarih Laboratuva miusu n
Release Date Person in of om:"::l;l é:;m
KARADENIZ TEKNIK TEST TiC, LTD. $TI. 28.12.2022 28.12.2022
Universite Mab. Hastane Cad Trabzon Teko Gel AS
Sit. No; 198/2104 Ortahizat / TRABZOM "
Tol - 0462 325 56 56 Mercic o' 050808941 1800 0001
Ticare!l Sicil No:19922 Karadenit V.D. 509 094 1160 Eser KURT
Samet AKYUZ

Miidiir
Manager
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KARADENIZ TEKNIK TEST TICARET LIMITED SIRKETL

Universite Mahallesi Hastane Caddesi Trabzon Teknokent 2212029
Apartmani No:19B/2104 Ortahisar/TRABZON
Web: www.karadeniztekniktest.com 12-22
E-mail: info@karadeniztest.com
Tel: 490 462 325 5656
\ 2212029
\ ¢ /
Test/Analiz Sonuclan (Test/Analysis Resuits)
Parametre ;estilnal;z ;todu Gereldilik Limit Deferleri | o, 0 pocun) wmg; Mm'“k
{Limit Values of Requirement) g Degerlendirmesi
(Parameter) (Test/ Analysis Method) (Birimi unit) (Birimi/unit) (!Jeasureil:t;'lt (Conformity A "
Lastik veya Plastik
Kaph Kumaslar- >15N
Yirtsima Mukavemeti “1'3 f_': Izﬁs 714N UYGUN
Tayini . TS EN ISO = (SATISFACTORY)
resistance)
Aciklamalar (Descriptions):

« Test Oncesi Kosullandirma: 24 Saat Sireyle, (23+2) °C Sicaklik ve % (50+5) Bagil Nem (Conditioning before testing: Temperature (232) °C and (5045)

% RH for 24 Hours),
» Test Kosullan: (23+2) °C Sicaklik ve % (50+5) Badjil Nem (Test Conditions: Temperature (2342) °C and (50£5) % RH),
» Cene Ayirma Hizi: 100+10 mm/dk (Jaw Seperation Speed: 100£10 mm/min),
* Numune yon( laboratuvar tarafindan beliflenmistir, (The sample direction was determined by the laboratory.)

Kuru (dry)
25600 Cevrim
(Cycle)
Delinme
meydana
Herhangi Bir Delik gelmemigtir.

Astann Asinma Olusmamalidir. (Not develop any
Direncinin Tayini TS EN ISO (Shall not develop any holes.) | holes.)
(Determination of abrasion |  20344:2021-6.12 Islak (Wet) e
resistance of lining) TS EN ISO 12800 Gevrim
20345:2022-5.5.3 (Cycle)
Delinme
meydana
gelmemistir.
(Not develop any
holes. )

UYGUN
(SATISFACTORY)

Acgiklamalar (Descriptions):
« Test Oncesi Kosullandirma: 24 Saat Siireyle, (231£2)

% RH for 24 Hourg) °C Sicakitk ve % (50+5) Bagjil Nem (Conditioning before testing: Temperature (23+2) °C and (50£5)

KARADENIZ TESTTiC. LTD. $7i.

_ 0. Trabzon Tebn Ged A ¢
e 1] . 1! ¥
.|: }l.n T?IJ,.; {4 Drtahizar / TRABZON
'T:-. U462 325956 Mersis wo 0509 2941 1800 0001
tearet Sicll No:19922 Xaradeniz yp 50% 094 1180




KARADENIZ TEKNIK TEST TICARET LIMITED SIRKETI
Universite Mahallesi Hastane Caddesi Trabzon Teknokent 2212029
Apartmani No:19B/2104 Ortahisar/TRABZON
Web: www.karadeniztekniktest.com 12-22
E-mail: info@karadeniztest.com
Tel: +90 462 325 5656
Olgiim bl
Parametre Test/Analiz Metodu | Sere(iikLmitDeBenier | sonug Resut) | Belirsizlidi | pegeriandivmesi
(Parameter) (Test/ Analysis Method) (Birimi/unt) (Birimi /unit) (Heawm\:;t (Conformity Assstsment)

>2,0 mg/(cm®. h)
Su Buhan Gegirgenligi TS EN ISO 37,7 s
(Water vapour permeabllity) |  20344:2021-6.6 TS EN 1SO mg/(cm?.h)

20345:2022-5.54 UYGUN

>20 mg/cm? (SATISFACTORY)
Su Buhan Katsayisi TS ENISO -
(Water vapour coefficient) | 20344:2021-6.8 TS EN 1SO 301,7 mg/cm?
20345:2022-5.5.4
Agiklamalar (Descriptions):
« Test Oncesi Kosullandirma: 24 Saat Siireyle, (23+2) °C Sicakiik ve % (50+5) Badil Nem (Conditioning before testing: Temperature (23£2) °C and (5045)
% RH for 24 Hours),

+ Test Kosullan: (23+2) °C Sicaklik ve % (50+5) Badil Nem (Test Conditions: (23+2) °C Temperature and (5045) % RH),
« Raporlanan test sonucu, deney parcalanna ait en kotl degerdir. (The reported test result is the worst value of the test pieces.)

» Bu sonug raporu, KTT nin yazil izni olmadan kismen ya da tamamen kopyalanip cogaltilamaz ve dedistirilemez. Imzasiz ve kasesiz
sonug¢ raporian gecersizdir. (This result report must not be fully andsor partially copled, reproduced or changed without a written permission of KTT,. Result
repovts without signature and seal are not valid,)

» Toplam sayfa sayisina gore (varsa ekder dahil) eksik sayfa iceren raporiar gegersizdir, kullanilamaz., (Reports that contain missing pages
according to the total report page (including attachments if there are) are invalid and cannot be used.)

« Test/Analiz Sonuglar, KTT ye misteri tarafindan teslim edilen/génderilen ve bu raporda tanum: ve fotodrafi/fotografiar bulunan
mmmdg:;m;lnﬂr.ﬂm/mm”wmwmmmsmmmwmmmmmmmﬁm
are presented in this report.)

« Test/Analiz sonuclar ve dicim belirsiziikieri (olmasi halinde) k=2 olan genisletme katsayisi ile carpilmis %95 giiven araligi
seviyesindedir. (Test/Analysis results and measurement uncertainties (If there are) are at 95% confidence interval which had been multiplied by the extension

coefficient of k=2.)
« Uyguniugun degerlendirilmaesi, MWMM/MWn&mW&WM
anlasmaya varilan karar kuraiina (KTT karar kurali talimat: https://www.karadeniztekniktest.com adresinde yayimlanmaktadir)
gore yapilmustir, (Conformity assessment has been performed by considering the necessity of the relevant standard/legal regulation/specification or according to
Medec.‘.gbnmie (the instruction of KTT dedsion rule has been published at hitps.//www.karadeniztekniktest.com) in what agreed with the customer in customer

KARABENIZ %TESTTIB. LTD. §T.
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KARADENIZ TEKNIK TEST TICARET LIMITED SiRKETI
Universite Mahallesi Hastane Caddesi Trabzon Teknokent

Apartmani No:19B/2104 Ortahisar/TRABZON 2312036
Web: www.karadeniztekniktest.com
E-mail; info@karadeniztest.com 12-22
Tel: +90 462 325 5656
TEST/ANALIZ SONUC RAPORU
(TEST/ANALYSIS RESULT REPORT)
Adi/Tiiri (Name/Type): Deri (Leather)
Tammi ve Miktan (Defination/Quantity): ?:ns:&ml "51 éﬁﬂm !5:? x; 5500me0 mm
Gelis Sekli (Type of Delivery): Kargo (Cargo)
'l‘u_lim Eden Kisi/Kurum: Yurtici Ka
Numune Bilgileri {Defivery Parson/Company) o
(Informations of Sample) | On Yaz1 Tarih ve No: .
(Date and Number of Cover Letter)
Miigteri Kodu (Customer Code): Akyliz-Napron
"KTT Kodu (*KTT Code): 2212036
Kabul Durumu (Acceptance Status): Kabul (Accepted)
Kabul Tarihi ve Saati: .
(Date and Time of 13.12.2022-11:00
Test/Analiz Talep | Kurum/Kisi Adi: ’
Eden Bilgileri {Carnpensiior Bersonsl neere MNA Laboratuvarlan San. Tic. Ltd. Sti./Faruk SARTHAN
7wy R““Tlsf Adresi (Address): Kiigiikbakkalkdy Mah. Yenidogan Cad. No:21 Atasehir/ISTANBUL
Test/Analiz Baslama Tarihi:
(Starting Date of Test/Analysis) 21.12.2022
Test/Analiz ve Test/Analiz Bitis Tarihi: 27.12.2022
Rapor Bilgileri | (End Date of Test/Analysis) R
(Informations of Test/ | Rapor Diizenleme Tarihi: 28.12.2022
Analysis and Report) | (Date of Report Arrangement) SSISESE
Rapor No: 2212036 Rapor Sayfa Sayisi (varsa ek dahil): 3
L (Report Number) (Total Report Page (indluding attachment if there is))
Karadeniz Teknik Test Tic. Ltd. Sti. (Karadeniz Technical Test Trading Company)
Kase/Seal Yayimlandig: Tarih Onaylayan/Approval
Release Date Tarih/Date
KARADENIZ TEKNIK TEST Tic. LTD. $Ti. 28.12.2022 28.12.2022

Universite Mah. Hastane Cad. Trabzon Teko. Gel AS
Sit. No:198,2104 Ortakesar / TRABZON
Tel. (462 325 56 58 Mersis No: 05090941 1800 0001
Ticaret Sictl No:19922 Karadeniz V0. 509 094 1160

Samet AKYUZ

Miidiir
Manager

Sayfa/Page




KARADENIZ TEKNIiK TEST TICARET LIMITED SIRKETI
Universite Mahallesi Hastane Caddesi Trabzon Teknokent 2212036
Apartmam No:19B/2104 Ortahisar/TRABZON
Web: www.karadeniztekniktest.com 12-22
E-mail: info@karadeniztest.com
Tel: +90 462 325 5656
Test/Analiz Sonuclar (Test/Analysis Results)
Parametre Test/Analiz Metody | Sereklifik Limit Degerleri | oo 0 cocr) | pelirsizligi S i
S e g, | G \f(sg‘ug e ?ﬁf‘f;‘;"m‘“ (Birimi/untt) Ot (cmiml A ,E"'[}
Yirtiima Yiiki) Tayini- >120 N
Cift Kenar Yirtign TSEN ISO 273N L UYGUN
(Determination of tear load- 3377-2:2016 TS EN ISO (SATISFACTORY)
Double edge tear) 20345:2022-5.4.3
Aciklamalar (Descriptions): —

« Test Oncesi Kosullandirma: 24 Saat Siireyle, (23£2) °C Sicaklik ve % (50+£5) Badil Nem (Conditioning before testing: Temperature (23£2) °C and (50+5)
% RH for 24 Hours),

« Cene Ayirma Hizi: 100£20 mm/dk (Jaw Seperation Speed: 100420 mm/min),

« Dik yonde ortalama yirhima kuvveti: 306 N (The average tear load in the direction perpendicular: 306 N),

* Paralel yonde ortalama yirtiima kuvveti: 240 N (The average tear load In the direction parallel: 240 N),

« Ortalama numune kalinidi: 2,24 mm (The average sample thickness: 2.24 mm),

» Numune yonii laboratuvar tarafindan belilenmigtir. (The sample direction was determined by the laboratory.)

Cekme Mukavemeti ve
Uzama Yiizdesinin
Tayini
(Determination of tensile
strength and  percentage
extension)

=15 N/mm?
TS EN ISO
3376:2020

UYGUN

264 N/mm’ o (SATISFACTORY)

TS EN ISO
20345:2022-5.4.4

Aciklamalar (Descriptions):
* Test Oncesi Kogullandirma: 24 Saat Sireyle, (23+2) °C Sicakiik ve % (50+5) Bagil Nem (Conditioning before testing: Temperature (23+2) °C and (5045)
% RH for 24 Hours),
« Test Kosullan: (23+2) °C Sicaklik ve % (50+5) Ba&jl Nem (Test Conditions: (23£2) °C Temperature and (50+5) % RH),
» Dik yonde ortalama yirtiima kuvveti: 23,72 N/mm? (The average tear load In the direction perpendicular: 23.72 Nfmm?),
« Paralel yonde ortalama yirima kuvveti: 29,16 N/mm? (The average tear load In the direction parallel: 29,16 N/mm?),
« Dik yonde ortalama kopima yiizdesi: %41,73 (The average percentage of breakage in the direction perpendicular: 41.73%),
= Paralel yonde ortalama kopma ylzdesi: %38,54 (The average percentage of breakage in the direction parallel: 38,54%),
= Ortalama numune kalinh@i: 2,17 mm (The average sample thickness; 2.17 mm),
* Cene Ayrma Hizi: 100+£10 mm/dk (Jaw Seperation Speed: 100+10 mm/min),
* Numune yonii laboratuvar tarafindan belirlenmistir. (The sample direction was determined by the laboratory. )

KARADENIZ TEST Tic. LTD. §1i.
Hi‘nem.’v MayHa 8. Trabzon Teko. (el A §
It Mo-198/284 = Ortabizar /T
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KARADENIZ TEKNIK TEST TICARET LIMITED SIRKETI

Universite Mahallesi Hastane Caddesi Trabzon Teknokent 2212036
Apartman No:19B/2104 Ortahisar/TRABZON
Web: www.karadeniztekniktest.com 12-22

E-mail: info@karadeniztest.com
Tel: +90 462 325 5656

OBlciim
Parametre Test/Analiz Metodu | SErel(c LI DO0ONeN | Sonug (Resut) | Belirsizligi | et mengimesi
>0,8 mg/(cm?. h)
Su Buhan Gegirgenligi TS EN 150 1,6 .
(Water vapour permeability) |  20344:2021-6.6 TSEN mg/(cm.h)
20345:2022-5.4.6 —
>15 mg/cm? (SATISFACTORY)
Su Buhan Katsayisi TS EN ISO o
(Water vapour coefficent) |  20344:2021-6.8 TS EN 150 22,1 mg/cm*
20345:2022-5.4.6

Aciklamalar (Descriptions):

» Test Oncesi Kosullandirma: 24 Saat Siireyle, (23+2) °C Sicaklik ve % (50+5) Badil Nem (Conditioning before testing: Temperature (232) °C and (50£5)
% RH for 24 Hours),

» Test Kogullan: (23£2) °C Sicaklik ve % (50+5) Bagjil Nem (Test Conditions: (23+2) °C Temperature and (5045) % RH),

+ Raporlanan test sonucu, deney parcalanna ait en kotii dederdir. (The reported test result is the worst value of the test pleces.)

. MMMWMMMMMWﬂMWMHWMMMEM
sonug raporlarn gegersizdir. (This result report must not be fully andjor partially copied, reproduced or changed without a written permission of KTT. Result
reports without signature and seal are not vaiid.)

. rmumamm(mmm)mmmmmmmmmmmﬁm
according to the total report page (including attachments if there are) are invalid and cannot be used.)

. rm/mmmmmwmmmm/mmwwmﬂmmm
Mmﬂm&#jﬁn (Test/Analysis Results are the results of the sampie which is delivered/sent to KTT by the customer and its definitions and photo/photos
are presented in this report.

. wm&mwmwm(mm)hzmmmmmﬁxmw
uﬂyu&zm; (Test/Analysis results and measurement uncertainties (If there are) are at 95% confidence interval which had been multiplied by the extension

. WWMWMW/MuMp&W%WM
WWMMMMMMM/MWMMMW)
gdre yapilmigtir. (mmmmmwmmmwmmmmmmmmmm

gﬂWM(mmummmmmmmeMMMm)mmmmmeammam:er

KARADEN{Z
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KARADENIZ TEKNiK TEST TICARET LIMITED SIRKETI
Universite Mahallesi Hastane Caddesi Trabzon Teknokent

Apartmani No: 19B/2104 Ortahisar/TRABZON 2212038
Web: www.karadeniztekniktest.com

E-mail: info@karadeniztest.com

12-22
Tel: +90 462 325 5656
TEST/ANALIZ SONUC RAPORU
(TEST/ANALYSIS RESULT REPORT)
Adi/Tiri (Name/Type): Deri (Leather)
Tammi ve Miktan (Defination/Quantity): ?g:g SOEEF y 15112 zs;«czletﬂ mxigxusg ggysg)nda
Gelis Sekli (Type of Delivery): Kargo (Cargo)
Teslim Eden Kisi/Kurum:
Numune Bilgiferi | (Delivery Person/Company) Vi
(Informations of Sample) | On Yazi Tarih ve No: B
(Date and Number of Cover Letter)
Miisteri Kodu (Customer Code): Akyliz-Napron
“KTT Kodu (*KTT Code): 2212038
Kabul Durumu (Acceptance Status): Kabul (Accepted)
Kabul Tarihi ve Saati: .
(Dete and Time of Acceptance) 13.12.2022-11:00
Test/Analiz Talep | Kurum/Kisi Adi: .
Eden Bilgileri (Conromriyres Persond ey | VA Laboratuvarlan San. Tic. Ltd. Sti./Faruk SARIHAN
(Informations of Test/ - - . A ] o
Analysis Requester) Adresi (Address): Kiiclikbakkalkty Mah. Yenidodan Cad. No:21 Atasehir/ISTANBUL
Test/Analiz Baslama Tarihi:
(Starting Date of Test/Analysis) 21.12.2022
Test/Analiz ve Test/Analiz Bitis Tarihi: 97.12.2022
Rapor Bilgileri (End Date of Test/Analysis) ==
(Informations of Test/ | Rapor Diizenleme Tarihi: 28.12.2022
Analysis and Report) | (Date of Report Arrangement) —
Rapor No: 2212038 Rapor Sayfa Sayisi (varsa ek dahil): 3
(Report Number) (Total Report Page (incduding attachment if there is))

* Karadeniz Teknik Test Tic. Ltd. Sti. (Karadeniz Technical Test Trading Company)

Kase/Seal

KARADENIZ TEKNIK TEST TiC. LTD. $Ti.
Universiie Mah. Haslane Cad. Trabzon Teko Gel A§
S No:198/2104 Ortahisar / TRABZON

Tel: (462 325 56 56 Mersis No. D509

Ticaret Sichl No;19922 Karadeniz V0. 509 094 1160

Yayimlandigi Tarih
Release Date

28.12.2022

(941 1800 DODY




KARADENIZ TEKNIK TEST TICARET LIMITED SIRKETI
Universite Mahallesi Hastane Caddesi Trabzon Teknokent 2212038
Apartmani No:19B/2104 Ortahisar/TRABZON
Web: www.karadeniztekniktest.com 12-22
E-mail: info@karadeniztest.com
Tel: +90 462 325 5656
\\ 2212038
( /
Test/Analiz Sonuclar (Test/Analysis Results)
| Analiz Metody | Gereklilik Limit Degerteri | ¢ |  Olim Uygunluk
P:m eter) T Analysis Meuwdu (Limit Values of Requirement) (Bir:‘:'lilunt:t) (:d r'h“‘nil Degeriendirmesi
(Parameter (Test/ Ana ) (Birimi/unit) Um) (Conformity Assessment)
| W—— — —
Yirtiima Yiikii Tayini- >120 N
Cift Kenar Yirti§ TS EN ISO 210N - UYGUN
(Determination of tear load- 3377-2:2016 TS EN ISO (SATISFACTORY)
Double edge tear) 20345:2022-5.43
Aciklamalar (Descriptions):

« Test Oncesi Kosullandirma: 24 Saat Siireyle, (23+2) °C Sicakitk ve % (50+5) Badil Nem (Conditioning before testing: Temperature (23£2) °C and (50+5)
% RH for 24 Hours),

+ Cene Ayirma Hizi: 100£20 mmy/dk (Jaw Seperation Speed: 100420 mm/min),

« Dik ydnde ortalama yirhima kuvveti: 202 N (The average tear Ioad in the direction perpendicular: 202 N),

+ Paralel yonde ortalama yirtiima kuwvveti: 218 N (The average tear load in the direction parallel: 218 N),

« Ortalama numune kalinlii: 1,76 mm (The average sample thickness: 1.76 mm),

» Numune ytnil laboratuvar tarafindan beliflenmistir. (The sample direction was determined by the laboratory.)

Cekme Mukavemeti ve
Uzama Yizdesinin — =15 Nfmm? .
Tayini UYGU
(Determm;::l:n of tenslie 3376:2020 TS EN ISO 31,0 N/mm? il (SATISFACTORY)
strength and  percentage 20345:2022-5.4.4
extension)
Aciklamalar (Descriptions):
« Test Oncesi Kosullandirma: 24 Saat Siireyle, (23+2) °C Sicaklik ve % (50+5) Badil Nem (Conditioning before testing: Temperature (23£2) °C and (5015)
% RH for 24 Hours),
» Test Kosullan: (23+2) °C Sicaklik ve % (50+5) Badil Nem (Test Conditions: (23+2) °C Temperature and (5045) % RH),
« Dik ydnde ortalama yirtilma kuvveti: 36,38 N/mm? (The average tear load in the direction perpendicular: 36.38 N/mm?),
« Paralel yonde ortalama yirtiima kuvveti: 25,80 N/mm? (The average tear load In the direction parallel: 25.80 N/mm?),
L]

Dik yonde ortalama kopma yiizdesi: %43,74 (The average percentage of breakage in the direction perpendicular: 43.74%),
+ Paralel yonde ortalama kopma yiizdesi: 963,48 (The average percentage of breakage in the direction parallel: 63.48%),

= Ortalama numune kalini&i: 1,77 mm (The average sample thickness: 1.77 mm),

» Cene Ayirma Hizi: 100£10 mm/dk (Jaw Seperation Speed: 100+10 mm/min),

* Numune ybni laboratuvar tarafindan belirlenmistir. (The sample direction was determinad by the laboratory. )

KARADENIZ TRKNikmEST Ti '
Universite Mah Hae aﬂ]amgrﬁ;j{[%ri‘!.
4l Ortakicar / TRABZON
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KARADENIZ TEKNIK TEST TICARET LIMITED SIRKETI
Universite Mahallesi Hastane Caddesi Trabzon Teknokent 2212038
Apartmani No:19B/2104 Ortahisar/TRABZON
Web: www.karadeniztekniktest.com 12-22
E-mail: info@karadeniztest.com
Tel: +90 462 325 5656
Parametre Test/Analiz Metodu | Gerekiilik Limit Degerleri | gop 0 coomy | Belirsizligi m:m
alues of Requirement)
(Parameter) (Test Analyss Method) | ™ Y SIS (Birimi/unt) | (MesUEMEN | (cortorm \sassments
>0,8 mg/(cm?. h)
Su Buhan Gegirgenligi TS EN 1SO 45 .
(Water vapour permeability) |  20344:2021-6.6 TS EN 1SO mg/(cm?.h)
20345:2022-5.4.6 UYGUN
>15 mg/em? (SATISFACTORY)
Su Buhan Katsayisi TS EN ISO .
(Water vapour coefficent) |  20344:2021-6.8 TS EN IS0 42,7 mg/cm’
20345:2022-5.4.6
Agiklamalar (Descriptions):

« Test Oncesi Kosullandirma: 24 Saat Siireyle, (23+2) °C Sicaklik ve % (50+5) Batjil Nem (Conditioning before testing: Temperature (23£2) °C and (50£5)
% RH for 24 Hours),

« Test Kosullan: (23+2) °C Sicaklik ve % (50+5) Bagil Nem (Test Conditions: (2342) °C Temperature and (5045) % RH),

» Raporlanan test sonucu, deney parcalanna ait en kot dederdir. (The reported test result is the worst value of the test pleces.)

Su Absorpsiyonu TS EN IS0 . %7,5 -
- r
(Water absorption) 20344:2021-6.13 | 1g ey 150 20345:2022-6.3
UYGUN
(SATISFACTORY)
Su Nifuziyeti TS EN 1SO N 0,074 g =
(Water penetration) 20344:2021-6.13 | 1g gy 150 20345:2022-6.3

Aciklamalar (Descriptions):

« Test Oncesi Kosullandirma: 24 Saat Sireyle, (23+2) °C Sicaklik ve % (50+5) Badil Nem (Conditioning before testing: Temperature (2342) °C and
(5045) % RH for 24 Hours),

» Uygulanan Genlik %7,5 (Applied amplitude 7.5%),

« Raporfanan test sonucu, deney parcalanna ait en kot dederdir. (The reported test result is the worst value of the test pieces.)

- mmmmﬁnmmmmnhmmwwmmnmuw
sonu¢ raporiarn gecersizdir. (This result report must not be fully and/or partially copied, reproduced or changed without a written permission of KTT. Result
reports without signature and seal are not vaiid. )

« Toplam sayfa sayisina gbre (varsa ekler dahil) eksik sayfa iceren raporiar gecersizdir, kullaniamaz. ‘Reports that contain missing pages
mmmwmmﬁm@ammmsrmM)mmwmbeM) g

« Test/Analiz Sonuglar, mmﬁmmmmn/mwwmmumiﬂmm
memﬁwﬂ (Tscwumﬂscma-ewﬁxhdmmwwsmmmmwmmmmmmmm

. rwmmnmm(mm)k-zmmmmmuumw
mdmm;; ﬁwnmmwmmm(rm")nxymmmmmummmdoymem

-WWWMMM/MMnk ite

T 7 misteri Mmmwdj
gore yapirmigtir. (mmmmmwmmwdwmmmamm

maﬁmrmmmwmmmmwmpwmxmyfm.mmmum)h what agreed with the customer in customer
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KARADENIZ TEKNIK TEST TICARET LIMITED SIRKETI
Universite Mahallesi Hastane Caddesi Trabzon Teknokent
Apartmani No:19B/2104 Ortahisar/TRABZON

2212044-R1

03-23

TEST/ANALIZ SONUG RAPORU
(TEST/ANALYSIS RESULT REPORT)

Tiird, Tanimi ve Miktan PU Tabanh Koruyucu Ayakkabilar
(Type, Defination and Quantity): (PU Sole Protective Footwears)
On Yaz Tarih ve No: o]
(Date and Number of Cover Letter)
Numune Bilgileri Miisteri Kodu (Customer Code): Akylz-Napron
(Informations of Sample) oy vt Kodu (KT Codel: 2212044

sarth Kabul (Conditional Accepted)/Ek-1 Feragat Beyani (Waiver

bul D :
Ka urumu (Acceptance Status) Décliretion Anaex-1)

Kabul Tarihi ve Saati:

-1
(Date and Time of Acceptance) e

Test/Analiz Talep | Kurum/Kisi Adi:
Eden Bilgileri (Company/or Personal name)
(Informations of Test/

MNA Laboratuvarlari San. Tic. Ltd. Sti.

Anclysis Requester) | Adresi(Address): Kigukbakkalkoy Mah. Yenidogan Cad. No:21 Atasehir/ISTANBUL
Test/Analiz Baglama Tarihi: 13122022
Test/Analiz ve Rapor | (Starting Date of Test/Analysis) d
Bilgileri Test/Analiz Bitig Tarihi: 23032023

(Informations of Test/ | (End Date of Test/Analysis)
Analysis ond Report) | Rapor No: 2212044-R1 Rapor Sayfa Sayisi (varsa ek dahil):

(Report Number) {Total Report Page (including attachment if there is))
*Karadeniz Teknik Test Tic. Ltd. 5ti. (Karadeniz Technical Test Troding Company)

Not: Bu test/analiz sonug raporu 2212044 kod ve 23.03.2023 tarih ile tanimii raporun yeni baskisidir ve Gnceki baskry1 gecersiz kilar. Miiteri tarafindan génderilen
27.03.2023 tarihli ve 063 sira no ile gelen evrak yazisi dogrultusunda numune tanumnin degisikligi iizerine revizyon yopimgtir.

10

Kase/Seal Yayimlandigi Tarih su Onaylayan/Approval
il . Release Date Person in Chargdé of Laboratory Tarih/Date
KARADENIZ TEKNIK 27.03.2023 27.03.202
_ KARADENIZ TEKNIK TEST Tic, LTD, STi.

Universite Mah. Hostane Cad, Trabzon Teknokent Apt.

Tel: +90 (850) 850 58 84 Karadeniz V.0
Ticoret Sicl No: 19922 Marsis No: 0%’401'&&

Samet AKYUZ
Miidiir
Manager

Eser KURT

Dokumean Kodu: MD-FR-005

RevMa/Tarnh: 0

E-mail: info@karadeniztekniktest.com Tel: «90 (850) 85058 86 Web: karadeniztekniktest.com



KARADENIZ TEKNIK TEST TICARET LIMITED SIRKETI
Universite Mahallesi Hastane Caddesi Trabzon
Teknokent Apartmani No:19B/2104 Ortahisar/TRABZON

2212044

L

Test/Analiz Sonuglari (Test/Analysis Results)

2212044-R1 |
— |
03-23

Gereklilik Limit Degerleri Sonue Resuk . - Uygunluk
lpno'rm" ";: ? ;::{mf:mmsmul (Limit Volues of Requirement) {Biriu:si[;u“.u' mmmsg.mumm WA e
(Birimi/unit) (Conformity Assessment)
Uncertainty) |
Tablo-T'de
Saya Yiksekligi TSENISO TSENISO belirtilmistir. N UYGUN
(Height of the upper] 20344:22021-6.2 20345:2022-52.2 (Defined in {SATISFACTORY)
table-1)

Agiklamalar (Descriptions):

» Test Oncesi Kogullandrma: Test pargasinin 6n sartiandinimasi gerekli dedildir. (Conditioning Before Testing: Preconditioning of the test pieces is not

required)

Tablo-1(Table-1)

Parametre (Parameter) Sonug (Result) / Birimi (Unit)

Gereklilik Limit Degerleri |
(Limit Values of Requirement)

AS 1001 OB 37 No-Sol 82,0 mm {AS 1001 OB No:37-left, 82.0 mm) TSENISO
Saya Yiiksekligi .
AS 1000 OB 42 No-5ol 84,0 mm (AS 1000 OB No:4 2-left, 84.0 mm) 20345:2022-52.2
[Height of the upper)
Tablo-4 (Table 4)

AS 5000 OB 45 No-50l 83,0 mm (AS 5000 OB No:45-left, 83.0 mm)

TS ENISO 20345:2022-5.2.2 Tablo 4-Saya Yiksekligi (Table 4-Height of the upper)

Ayak giyecegi numaras: ikseklik (H
(Size of footwear) ¥ - 1) (mm)
Avrupa (European) Tasarim A (Design A)
36 ve alti (£36) <103
37 ve 38 (37 and 38) <105
39 ve 40 (39 and 40) <109
41ve 42 (41 ond 42) <113
43 ve 44 (43 and 44) <117
45 ve zeri (245) <121
KARADENIZ (155&15
KARADENIZ TEKNIK TEETYIC. LTD. §Ti

Universite Mah. Hastane Cod.
No: NB}TFD‘ 61080, Orta

01 AS0

Foge

Iulurm o

hmm Sicll Ne: IW!:
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KARADENIZ TEKNIK TEST TICARET LIMITED $iRKETi AR
Universite Mahallesi Hastane Caddesi Trabzon
| Teknokent Apartmani No:198/2104 Ortahisar/TRABZON 03-23
Porametre Test/AnclizMetody |  Serekik "i"‘: Dederderi | conug Result) | Belirsizligi Uvamink
(Porometer) (Test/ Analysis Method) Riest Vool l (Birimi/ Urit) [Measurement Dejerlandirmesi
(Birimi/Unit) Uisandiies] (Conformity Assessment)
Tablo-2'de
Kayma Direnci TSENISO TSENISO belirtilmigtir. _ UYGUN
(Slip resistonce) 20344:2021-5.14 20345:2022-5.35.2 (Defined in (SATISFACTORY)
table-2)

Agiklamalar (Descriptions):

*Test Oncesi Kosullandirma: 24 Saat Sureyle, (23:2) *C Sicakhik ve % (50+5) Bagil Nem (Conditioning Before Testing: Temperature (2322) "C ond (5045) % RH

for 24 Hours),

» Test Sartlare (23+2) °C Sicaklik {Test Conditions: (23:2) *C Temperoture,
e Test ylzeyi CTV degeri: 0.21 Seramik Yiizey (Test Surfoce CTV Volue: 021 Ceramic surfoce),
* Kullanilan montaj yontemi: lleri Topuk Kayma-Standart Ayokkabs Kahbi, Geriye Dogru On Kisim Kaymasi-Standart Ayakkabi Kalibi (Mounting

method used: Forward Heel Slip-Standard Shoemaking Last. Bockward forepart slip-Standord Shoemaking Last),
e Test Parga Sayist 6 Adet (Number of Test Pieces: 4 Pieces)

Tablo-2(Table-2)
Kayma Direnci
(Geriye Dogru On Kisim Kaymasi)
[Sieep Resistance (Backward foreport ship)) Sonug (Result) Gereklilik (Requirement)
Seramik Fayans (Ceramic tiles)
%0,5 NalL$
AS 1000 OB 37-5a§ (AS 1000 OB No 37-Right) 039
AS 1000 OB 37-Sol (AS 1000 OB No37-Left) 037
AS 2000 OB 42-50§ (AS 2000 OB No42-Right) 037
AS 2000 OB 42-Sol (AS 2000 OB No42-Left) 0346
AS 5000 OB 45-Sag (AS 5000 OB No45-Right) 038
AS 5000 OB 45-5ol (A5 5000 O8 No45-Left) 037
Kayma Direnci (ileri Dogru Topuk Kayma)
(Sleep Resistonce (Forwaord heel ship)) g
Sodanili R (Coramic tiles) Sonug (Result) Gereklilik (Requirement)
%0,5 Nals
AS 1000 OB 37-Sad (AS 1000 OB No 37-Right) 037
AS 1000 OB 37-Sol (A5 1000 OB No37-Lef1) 037
AS 2000 OB 42-Sa§ (AS 2000 OB No42-Right) 034 2031
AS 2000 OB 42-Sol (A5 2000 OB No42-Left) 038
AS 5000 OB 45-Sag |AS 5000 OB No 45-Right) 032
AS 5000 OB 45-5ol (AS 5000 OB No45-Left) 037
KARADENIZ € TEKNIK
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KARADENIZ TEKNIK TEST TICARET LIMITED SiRKETi SR
Universite Mahallesi Hastane Caddesi Trabzon
Teknokent Apartmani No:198/2104 Ortahisar/TRABZON 03-23

Gerekiilik Limit Deg Olgtim
Parametre Test/Analiz Metodu Liwit vm ot nemh_em:::] Sonug (Resuli) Belirsizligi s
- alues A Degerlendirmesi
Test/ Anal thod) Birimi/ Moot
iaea i e (Birimi/Unit) { e tmu::n‘:'t (Conformity Assessment)
Tablo-3'de
Kayma Direnci TSENISO TSENISO belirtilmigtir. . UYGUN
(Ship resistonce) 20344:2021-5.14 20345:2022-6.2.10 (Definedin (SATISFACTORY)
toble-3)
Agiklamalar [Descriptions):

= Test oncesi kogullandirma: 24 Saat Streyle, (23:2) °C Sicaklk ve % (50:5) Bagil Nem [Conditioning before testing: Temperature [23:2) °C ond (50:5) % RH
for 24 Hours),
» Test Sartlar: (23+2) °C Scoklik (Test Conditions: (23:2) °C Temperature),
* Test yuzeyi CTV dederi: 0,21 Seramik Ylzey (Test Surface CTV Volue; 0.21Ceromic surface),
* Kullamlan Montaj Yontemi: lleri Topuk Kayma-Standart Ayakkabi Kalibi, Geriye Dogru On Kisim Kaymasi-Standart Ayakkabi Kalibi (Mounting
Method Used: Forward Heel Slip-Standard Shoemaking Last, Backward forepart slip-Standard Shoemaking Last),
» Test Parga Sayist 6 Adet (Number of Test Pieces: 6 Pieces)

Tablo-3 (Table-3)
Kayma Direnci
(Geriye Dogru On Kisim Kaymasi) 3
(Sleep Resistonce (Bockword foreport sip)) Senug ey DI thayd
Seramik Fayans (Ceramic tiles) / Gliserin (Glycerine)
AS 1000 OB 37-5ag (AS 1000 OB No:37-Right) 031
AS 1000 OB 37-Sol (451000 O8 No37-Left) 03
AS 2000 OB 42-5ag (AS 2000 OB No:42-Right) 031 2022
AS 2000 OB 42-Sol (AS 2000 OB No:42-Left) 032
AS 5000 OB 45-5a§ (AS 5000 OB No:45-Right) 03
AS 5000 OB 45-5ol (AS 5000 OB No45-Left) 033
Kayma Direnci (ileri Dogru Topuk Kayma)
(Sleep Resistance (Forward heel slip)) Sonug (Result) Gereklilik (Requirement)
Seramik Fayans (Ceramic tiles) / Gliserin (Glycerine)
AS 1000 OB 37-Sad (AS 1000 OB No:37-Right) 028
AS 1000 OB 37-Sol (AS 1000 OB No:37-Left) 030
AS 2000 OB 42-5a§ (AS 2000 OB No42-Right) 027 209
AS 2000 OB 42-Sol (AS 2000 OB No42-Lefi) 03
AS 5000 OB 45-Sag (AS 5000 OB No45-Right) 024
AS 5000 OB 45-5ol (AS 5000 OB No:45-Left) 03
SR igin Uygunluk Degerlendirmesi UYGUN
(Conformity Assessment for SR) (SATISFACTORY)
karaeniz € TEKNIK
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KARADENIZ TEKNIK TEST TICARET LIMITED $iRKETi ——
Universite Mahallesi Hastane Caddesi Trabzon
| Teknokent Apartmani No:198/2104 Qrtahisar/TRABZON 03-23
Gereklilik Limit Degerleri Olguim Uyguniuk
Parametre Test/Analiz Metodu

(Limit Volues of Requirement) | Sorus Resultl | - Belirsizligi

(Porometer) (Test/ Analysis Method) (Birimi/ Unit) (Measurement

(Birimi/Unit) Uncertcinty) (Conformity Assessment)
Belirli Ergonomik Tablo-4'de
Ozelliklerin Tayini TSENISO TSENISO belirtilmigtir. _ UYGUN
[Determination of specific 20344:2021-5.1 20345:2022-53.4 (Definedin (SATISFACTORY)
ergonomsc features) table-4)
Agiklamalar [Descriptions):

* Teste Tabi Tutulmadan Once Sartlandirma: Test pargasinin 6n sartlandinimas! gerekli dedildir. (Conditioning Before Testing Preconditioning of the
test piece is unnecessary.),

Tablo-4 (Table-4)
Sonug (Result)
AS1000 37 No AS 2000 42 No AS 5000 45 No
Paramsb i prromes) (AS 1000 No 37) (AS 2000 No 42) (AS5000 No 45)
EVET | MAYIR | EVET | HAYIR | EVET | HAYR
(Yes) (No) (Yes) (No) (ves) | (No)

Ayaokkabinin i¢ yuzeyinde tahrise veya yaralonmaya neden
olacak purazii, keskin veya sert alanlar var mi (elle kontrol X X X
edilir)? (Is the nside surface of the footwear free from rough, sharp or
hard oreas that coused you irritation or injury {checked by hond)?)

Ayak giyeceginin giyilmesini tehlikeli hale getirdigini
disundiguniz ozellikler bulunmakta mi? (6r. tokalar, kayislar
2 | veya takima veya takima riski olusturabilecek diger 6zellikler) X X X
(Is the footweor free of features that you consider make wearing the
footwear hazardous? (e.g. buckles, straps or other features that moy
present a risk of tropping of tripping))

Baglanmanin mevcut oldudu yerlerde, baglonma uygun sekilde
3 | ayarlonabiliyor mu? (Where fastenings are present, con the fastening X X X
be odequately adjusted?)

Asagdaki faaliyetler sorunsuz bir sekilde gergeklestirilebilir mi?
(Can the following octivities be performed without problems?)

4.1 Yurdame (Walking) X x X
4
4.2 Merdiven gikma (Climbing stairs) X X X
4.3 Diz ¢okme/gomelme (Kneeling/crouching down) X X X
KARADENIZ €€ TEKNIK
N
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KARADENIZ TEKNIK TEST TICARET LIMITED $iRKETI o
‘ Universite Mahallesi Hastane Caddesi Trabzon
' Teknokent Apartmani No:19B/2104 Ortahisar/TRABZON 03-23
Olgiim
Gerekiilik Limit Degerleri unluk
Parametre Test/Analiz Metodu (it Vickoos oF Raquirervaint] Sonug (Result) Belirsizligi Uyg
(Porometer) (Test/ Analysis Method) : Birimi/uni DSastandiuins
— s Lo (Birimi/Unit) ( Unit) tmm‘ [{Conformity Assessment)
Dis Taban Kalinhén ve Dis Tablo-5'de
Yiiksekliginin Tayini TSENISO TSENISO belirtilmigtir. . UYGUN
(Determination of outsole 20344:2021-8.2.3 20345:2022-5.8.2.1 (Definedin (SATISFACTORY)
thickness and cleat height) table-5)

Agiklamalar (Descriptions):

* Test Oncesi Kosullandirme: Test pargasinin 6n sortlandinimas: gerekli degildir. (Conditioning Before Testing: Preconditioning of the test piece is
unnecessary.),

o Numune sinifi (Sample class): Sinif I (Class 1)

Tablo-5 (Table-5)

Deney Pargas:
Parametre (Parameter) Epeiamt Sonug (Result)/mm Gereklilik (Requirement)

Tasarnm (Design) Digli (Cleated) Digli (Cleated) =

ch=103
dy=4]
di=11.6 diz 4mm

d:= 40 d:225mm
di=93
d;=4,]

AS 1000 OB 37-Sa§ (AS 1000 OB 37-Right)

Taban Kalinh§i (Sole Thickness) AS 1000 OB 42-Sag (AS 1000 OB 42-Right)

AS 5000 OB 45-Sag (AS 5000 OB 45-Right]

Teste tabi tutuldugunda taban
astarinin {ist yiizeyindeki

sicakhk artiyi 22 *C'dan fazla
olmamahdir ve testten sonra,

ayak giyecekleri TSEN ISO

r— 20344:2021 Ek A'de verilen

sy " szelliklere uymalidr.
Tayini TSENISO [Tested in accordance on the upper 17.0°C - UYGUN
(Determingtion of insulation 20344:2021-5.15 surface of the insole after shall be (SATISFACTORY)

ogainst heat) not greater than 22 °C and after
testing, the footwear shall conform
to the requirements givenin TS EN
IS0 20344202, Annex A)

TSENISO
20345:2022-6.2.3.1

Agiklamalar (Descriptions):
« Test Oncesi Kogullandirma: 24 Saat Sireyle, (23:2) °C Sicaklik ve % (50+5) Bagil Nem (Conditioning Before Testing: Temperature (23:2) °C and [505) %

RH for 24 Hours),
 Plaka Sicakligr 150 °Cs5 °C (Plate Temporature: 150 *Cs5 °C),
» Olgum Suresi: 3021 dk (Moesuring Time: 30s1 min),
o Test Ortom Kosulu: 25+5 °C (Test Environment Condition: 2545 °C),
« Test Parca Sayist: 2 Adet (Number of Test Pieces: 2 Pieces),
* Raporlanan test sonucu, deney pargalonna ait en kot degerdir. (The reported test result is the worst value of the test pieces)

kuman Kodu: MD-FR-005
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KARADENIZ TEKNIK TEST TICARET LIMITED SiRKETI
Universite Mahallesi Hastane Caddesi Trabzon
Teknokent Apartmani No:19B/2104 Ortahisar/TRABZON

2212044-R1

03-23

TS EN ISO 20344:2021 Ek A Bozulma Parametreleri
(TS EN ISQ 20344:202) Annex A Degradation Parameters)

Deney Pargas:
[Expeniment Piece)

(Evaluation)

(Yes) {No)

Sonug (Result)/
Birimi (Unit)

Dis tabanda 10 mm uzunlugunda veya 3 mm derinliginde ¢atiaklar
{Cracks on the cutsole greater than 10 mm long or 3mm deepl,

15 mm uzunluk ve 5 mm genislikten (derinlik) doha fazla saya/dis taban
ayrimasi (Upper/outsole separation of more than 15 mm long or 5 mm wide (deep)).

Taban malzemelerinin delominasyonu (Delamination of the soling materiols),

Tabon astari ve mostra (eger varso) Gzerinde 10 mm uzunluktan doha fazla ve
yan malzeme kalink§indan doha derin belirgin sekil bozuklugu ve gotiokiar
[Pronounced deformation and cracks on the insole and insock [if any) greater thon 10 mm
long anddeeper than the half material thickness),

Asogidaki nedenlerden dolayr diy tabanda belirgin bozulmalar (Pronounced

deformation of the outsole due 1o any of the following couses);

= Malzemenin erimesi nedeniyle 2 veya daha fazla diglerin birlestirilmesi
(Joining of 2 or more cleats due to the material melting),

- Dig yiksekhiginde ilk yiksekligin yonsindan daha az bir azalma (Decrease in
the cleat height to less than half of the initiol height),

= Dis tabanin erimesi ve orta tobanin gériinir hale gelmesi (Melting of the
outside of the cleat and the midsole becomes visible),

Saya molzeme kalnhdmin yansini etkileyen belirgin ve derin ¢atlaklann
baslamasi (Beginning of pronounced and deep cracking offecting half of the upper
material thickness),

AS 1000 OB
42-Sog
{AS1000 OB
42-Right)

17.0°C

Dis tabanda 10 mm uzunlugunda veya 3 mm derinli§inde ¢atlakiar
{Crocks on the outsole greater than 10 mm long or 3 mm deep),

15 mm uzunluk ve 5 mm geniglikten (derinlik) daho fozla saya/dis tabon
aynimasi (Upper/outsole separation of more than 15 mm long or 5 mm wide (deep)).

Taban maolzemelerinin delaminasyonu (Delamination of the soling materiois),

Taban astan ve mostra [eger varsa) Gzerinde 10 mm uzunluktan doha fazlo ve
yan malzeme kahnhdindan daha derin belirgin sekil bozuklugu ve gatlaklar
[Pronounced deformation and cracks on the insole ond insock (if any) greater thon 10 mm
long onddeeper than the hall material thickness),

Asogidoki nedenlerden dolayr dis tabanda belirgin bozulmalar (Prenounced

deformation of the outsole due to any of the following couses);

- Maizemenin erimesi nedeniyle 2 veya daha fazla diglerin birlegtiriimesi
(Joining of 2 or more cleats due to the matenal melting),

= Dig ydksekliginde ilk ylksekligin yonsindan daha az bir azalma (Decrease in
the cleat height to less than half of the initial height),

- Dig tabanin erimesi ve orta tabanin goranir hale gelmesi (Melting of the
outside of the cleat ond the midsole becomes visible),

Saya malzeme kalinhgmin yansini etkileyen belirgin ve derin ¢atlakiarn
baglamasi (Beginning of pronounced and deep cracking affecting half of the upper
material thickness),

AS 200108

[AS 2001 OB

155°C

Dokamaon Kodu: MD-FR-005
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KARADENIZ TEKNIK TEST TICARET LIMITED SIRKETI
Universite Mahallesi Hastane Caddesi Trabzon
Teknokent Apartmani No:19B/2104 Ortahisar/TRABZON

2212044-R1

03-23

Olgiim
Gereklilik Limit Degerleri yguniuk
Penammatue Test/Ancilz Metodu (Limit Volues of Requirement) Eow Belirsizii o.;rw
{Parometer) (Test/ Analysis Method) , (Birimi/Unit) {Measurement .
(Birimi/Unit) Unceriointy) (Conformity Assessment)
Taban astarinin Gst
ylizeyindeki sicaklik digiisii 10
Soguga Karg Yol C'den fazla olmamalidir.
(The temperature drop on the upper
Tayini TSENISO ; . UYGUN
. : surface of the insole should not be 42°C -
[Determination of insulation 20344:2021-5.06 more than 10 °C.) [SATISFACTORY)
agoinst cold)
TSENISO
20345:2022-6.2.32
Agiklamalar (Descriptions):

«Test Oncesi Kogullandirma:; 24 Saot Sireyle, (23:2) °C Sicakiik ve % (50:5) Bagil Nem (Canditioning Before Testing: Temperature (23:2) °C and (5045) % RH

for 24 Hours),
» Test Kogullari: -17:2 ©C (Test Conditions: -17:2°C),
» Test Parca Sayist 2 Adet (Number of Test Pieces: 2 Pieces),
+ Raporlanan test sonucu, deney pargalanna ait en kot degerdir. [Thereported test result is the worst value of the test pieces )

Deney Pargasi (Experiment Piace) Sonug (Result)/ °C
AS 1000 OB 42-50l (AS 1000 OB 42-Lef1) 42
AS 2001 OB 45-50l (AS 2001 OB 45-Left) 38
Ayak topugunun Skceye
basma bélgesinin enerji
Topuk Bolgesinin Enerji so§urmasi 20 J'den az
Absorpsiyonunun Tayini TSENISO dmm
({Determination of energy 20344:2021-5.17 ITMI energy absorption of the seat nJ -
opsorption of the seat region shall be not less than 20 J)
region)
TSENISO
20345:2022-6.2.4
Agiklamalar (Descriptions):

UYGUN

(SATISFACTORY)

« Test Oncesi Kosullandirma: 24 Saat Siireyle, (23:2) °C Sicaklik ve % (504+5) Badil Nem (Conditioning before testing Temperature (23:2) °C and (50:5) %

RH far 24 Hours),
* YUk Hicresi: 500050 N (Lood Cefl: 5000+50 N},
o Test Hizr 10:3 mm/dk (Test Speed: 10:3 mm/min),
» Test Parga Sayist 6 Adet (Number of Test Pieces: & Pieces),
* Raporlanan test sonucu, deney par¢alanna ait en kotl dederdir. (The reported test result is the worst volue of the test pieces.)

Deney Pargasi (Experiment Piece) Sonug [Result)/J
AS 1000 OB 37-Sag (AS 1000 OB 37-Right) 32
AS 1000 OB 37-50l (A5 1000 OB 37-Leht) 3
AS 2000 OB 42-Sag (AS 2000 OB 42-Right) 34
AS 2000 OB 42-Sol (AS 2000 OB 42-Left) 33
AS 5000 OB 45-Sag (AS 5000 OB 45-Right) 36
AS 5000 OB 45-50l (A5 5000 OB 45-Left) 37

Dakumaon Kodu: MD-FR-005 KARADENIZ .
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KARADENIZ TEKNIK TEST TICARET LIMITED SiRKETi S
Universite Mahallesi Hastane Caddesi Trabzon
Teknokent Apartmani No:19B/2104 Ortahisar/TRABZON 03-23

= Bu sonug raporu, KTT'nin yazih izni oimadan kismen ya da tamamen kopyalanip gogaltilamaz ve dedistirilemez. imzasiz ve kagesiz sonug
raporiar: gegersizdir. (This result report must not be fully ond/or portiolly copied, reproduced or chonged without o written permission of KTT. Result reports
without signature and seal are not valid)

* Toplam sayfa sayisina gére (varsa ekler dahil) eksik sayfa igeren raporlar gegersizdir, kullanilamaz. (Reports thot contain missing poges according
to the total report poge (including attachments if there are) are invalid and canno! be used.)

* Test/Analiz Sonuglan, KTT'ye miigteri tarafindan teslim edilen/génderilen ve bu raporda tanim: ve fotografi/fotografiar bulunan numuneye
ait sonuglardir. (Test/Analysis Results are the results of the sample which is delivered/sent to KTT by the customer and its definitions and photo/photos are
presented in this report)

* Test/Analiz sonuglan ve Gigiim belirsizlikleri (olmas: halinde) k=2 olan genigletme katsayisi ile carpilmis %95 giiven arahd: seviyesindedir.
(Test/Analysis results and measurement uncertainties (if there ore) are ot 95% confidence interval which had been multiplied by the extension coefficient of k=2)

* Uygunlugun degerlendirilmesi, ilgili standart/yasal diizenleme/sartnamenin gerektirdigi ya da miisteri ile yapilan sézlesmede anlasmaya
varilan karar kuralina (KTT karor kurah talimati https://www.karadeniztekniktest.com adresinde yayimlanmaktadir) gére yapilmigtir.
[Conformity assessment has been performed by considering the necessity of the relevant standard/legal regulation/specification or according to the decision rule
(the instruction of KTT decision rule has been published at https//www.karadeniztekniktest com) in what agreed with the customer in customer contract )
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29 KARLDENIZ FERAGAT BEYAN FORMU ik Yayin Tarihi: 04.05.2020

< ; K i (WAIVER STATEMENT FORM) Rev.No/Tarih: 05/01.12.2022

I SoyfalNo: /1 |
gm‘mffnﬂ}%%:w AKYUZ NAPRON AS-1001 - 2001 - 5000- 1000- 2000 OB __]
e e g AL 13.12.2022-11:00 |
;'gm':‘;:;m _ 2212084 _ |
NUSTERIILETISIM BILGILERI: [\ a LABORATUVARLARI SAN. TIC. LTD. §TI |

“Karadeniz Teknik Test Tic.Ltd.Sb. (Keradeniz Technical Test Trading Company)

GERCEKLESEN SAPMA (THE DEVIATION THAT OCCURRED)

AMBALAJ (Package) O]

MIKTAR (Quantiy) NUMUNE EKSIK MIKTARDA GELMISTIR.

NITELIK (Qualification) ]

TEST/ANALIZ (Tes/nalysis) [ 1
DIGER (Other) D

SAPMALARDAN ETKILENEBILECEK SONUGLAR (RESULTS THAT MAY BE AFFECTED BY THE DEVIATIONS)

Yetersiz miktarda numune gonderilmesi durumunda sahit numune saklanamayacak oldugundan milsteri tarafindan talep edilmesi

veya olas: adli sireclerin yasanmasi durumunda numune ile ilgili test/analiz tekrarlan yapilamayacaktr. (In case of insufficient amount

of sample is sent, the witness sample cannot be kept, and If requested by the customer or in case of possible judicial processes, the test/analysis

related to the sample will not be able to repeated.)

|: Sonug raporfaninda test/analiz sonuglan ve Glglim belirsiziikleri sartnamede, standartta, yasal dizenlemelerde vb. aksi

belirtiimedikce %95 gliven araligi dikkate alinarak sunulmaktadir. Uygunluk beyani da bu duruma gbre raporianmaktadir. Yetersiz |
mikiarda numune gonderilmesi durumunda calismalar 3 tekrarh yapilamayacagindan uygunluk deferendirmesi sadece yapilan

testin/analizin sonucuna gore yapilacaktir. Misteri bundan dogacak tim sorumiuluklan kabul edecektir. (In the Test/Analysis Rasult

Reports, test/analysis results and measurement uncertainties are presented in a 95% confidence interval unless otherwise is stated in spedification, |
standard, legal regulations, etc. The dedaration of conformity is also made according to this situation. In case of insufficient amount of sample is

sent, since the tests/analyzes cannot be repeated in 3 times, the conformity assessment will only be made according to one test/analysis result. The

customer will accept all responsibilities arising from this situation.) |
(] Numune ambalajinda gézlenen olumsuzluklar numunenin niteligini ve/veya miktarini etkileyebilir. Bu durum, Madde 1 ve Madde

2'de belirtilen hususiara yol agacaktir. (The negativities observed in the sample packaging may affect the quality and/or quantity of the sample.
This will lead to the issues defined in Clause 1 and 2.)

....................................................................................................................................................................................................................

Numunenin, Numune Kabul, Tanimlama, Koruma ve imha Prosediiriinde anlatilan kriterlere uymamas: sebebi ile yukanda
tarafima bildirilmis olan sapmalardan do§acak sonuglan, bu durumun test/analiz sonuglanmin dogrulugunu ve giivenilirligini
etkileyebilecegini ve bu formun test/analiz sonug raporunun ekinde tarafima sunulacadini kabul ediyorum. (I accept that the consequences
that may anse from the deviations reported to me above due to the sample not complying with the riteria described in the Sample Acceptance,
Identification, Protection and Destruction Procedure, that this stuation may affect the accuracy and refiability of the test/analysis results, and
that this form will be submitted to me in the annex of the test/analysis result report.)

Miigteri Adi Soyadi (Customer Name and Surname) Numune Kabul Personeli Adi Soyad
Tarih/imza (Date/Sign) (Name and Sumame of Sample Reciever Persopsel)
Tarih/imza (Date/Sign) ) " |

Foral spendy L R L
13.12.2022 .-TZ h] 13.12'20//_‘,_._% o g
N

_-U-F'J' Y

Revizyon Nedeni: Agiklamalar Madde 2'de diizeltme I




KARADENIZ TEKNIK TEST TICARET LIMITED SiRKETI
Universite Mahallesi Hastane Caddesi Trabzon Teknokent
Apartmani No:198/2104 Ortahisar/TRABZON

2303059

04-23

TEST/ANALIZ SONUGC RAPORU
(TEST/ANALYSIS RESULT REPORT)

Tird, T o ::ruyuc: J:y::kube fMuIzemesu SIVGh‘ Suni Deﬂ,l _5.0:(50 cm
(Type, Definationand Quoniity} yutun 9 . et (Safety Footwear Material, Black Artificial Leather,
50X50 cm Size 1 Piece)
On Yaz Tarih ve No: =
Numune Bilgileri (Date and Number of Cover Letter)
(Informations of Sample) | Migteri Kodu (Customer Code): AKYUZ

*KTT Kodu (*KTT Code): 2303059
Kabul Durumu (Acceptance Status): | Kabul (Accepted)
Kabul Tarihi ve Saati:
(Date and Time of Acceptance) ZTSRAEA3-0500

Test/Analiz Talep | Kurum/Kisi Adi: ; .

Eden Bilgileri (Camparged i ricme) MNA Laboratuvarlan San. Tic. Ltd. Sti.

(Informations of Test/ - i ; . . i |

Al ROALEE) Adresi (Address): Kiugukbakkalkoy Mah. Yenidogan Cad. No:21 Atasehir/ISTANBUL [
Test/Ancliz Sagams Tari 27.03.2023

Test/Analiz ve Rapor | (Starting Date of Test/Analysis)
Bilgileri Test/Analiz Bitig Tarihi: 31032023

(Informations of Test/ | (End Date of Test/Analysis) )

Analysis andReport) | Rapor No: 2303059 Rapor Sayfa Sayisi (varsa ek dahil): 3
{Report Number) {Total Report Page (including attachment if there is))

*Karadeniz Teknik Test Tic. Ltd $ti. (Karadeniz Technical Test Trading Company)

Kage/Seal Yayimlandig: Tarih Onaylayan/Approval
o _ Release Date Tarih/Date
KARADENZ (TE.'.‘.!!!S 03.04.2023 03.04.2023
 KARADENIZ TEKNIK TEST TiC. LTD. §Ti.
Universite Mah. Hastane Cod. Trabzon Teknokent Apt.
No: 198/2104. 81080, Ortohisar/Trobzon/ TURKIYE L
Tel: +70 (850) 850 58 84 Karodeniz VD 509 094 N0
Ticaret Sici No: 19922 Mersis No: 0509 09411800 0001
Samet AKYUZ
Miidiir
Manager

E-mail: info@karadeniztekniktestcom Tel: +90 (850) 85058 86 Web: karadeniztekniktest.com
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KARADENIZ TEKNIK TEST TICARET LIMITED SIRKETI . |

; 2303059
Universite Mahallesi Hastane Caddesi Trabzon B —
Teknokent Apartmani No:19B/2104 Ortahisar/TRABZON | 0423 |
Test/Analiz Sonuglari (Test/Analysis Results)
| Gerekiilik Limit Degerleri Ofgm |\ cunik |
Parametre Test/Analiz Metodu [Limit Volues of Requirement) Sonug (Resuk) ml i |
| (Parometer) [Test/ Analysis Method) (Birimi/fuUnit) [Measurement : Degeriendirmesi
L . (Birimi/unit) | Unositolitdl | (Conformity Assessment)
v >15N
Mukavemeti Tayini Metot- = UYGUN
(Rubber or plastics coated TSEN I:(; TSENISO 207N (SATISFACTORY)
tabrics -Determination of 20344:2021-6.3 20345:2022-55.2

tear resistonce)
Agiklamalar (Descriptions):
» Test Oncesi Kosullandirma: 24 Saat Sireyle, (23:2) °C Sicaklik ve % (50+5) Bagil Nem (Conditioning before testing: Temperature (23:2) °C and (50+5) %
RH for 24 Hours),
o Test Kosullar (23:2) °C Sicakhk ve % (50+5) Bagil Nem (Test Conditions: Temperature (23:2) °C and [50+5) % RH),
e Cene Ayirma Hizr: 100:10 mm/dk [Jaw Seperation Speed: 100:10 mm/min),
+ Numune yonu laboratuvar tarafindan belirlenmistir. {The sampie direction was determined by the loboratory)

[ -
KARADENIZ (Ig.rmag
KARADENIZ TEKNIK T{C. LYD. §Ti.
Universite Moh Hastane Cod| Teknokent Apt
No: W8/2104, 6080, Ort gn/TURKIYE
Tol: +0 (850) 850 58 84 : S0 094 NBC
[or rrret Sici Nor 9993 4 09411800 COO)

E-mail: info@karadeniztekniktest.com Tel: +90 (850) 85058 86 Web: karadeniztekniktest.com




KARADENIZ TEKNIK TEST TICARET LIMITED $iRKETI 2303059
Universite Mahallesi Hastane Caddesi Trabzon
Teknokent Apartmani No:198/2104 Ortahisar/TRABZON 04-23
Olgiim
Gereklilik Limit Degerleri Uyguniluk
Parametre 'I'nillndizl Metodu (Limit Vielues of Requirement) Sanuq; IPesn-JIﬂ Belirsizligi
(Parometer) (Test/ Analysis Method) i (Birimi/Unit) (Measurement ! 2
(Birimi/unit) 2 (Conformity Assessment)
Uncertainty)
Kuru (dry)
25600 Gevrim
(Cycle)
Delinme
meydana
Herhangi Bir Delik gelmemigtir.
O Olusmamalidir. [Not develop any
Direncinin Tayini TSENISO (Shall not develop any holes.) holes.) UYGUN
{Dete.fmlnohon 1_::1_qbrusm 20344:2021-6.12 Islak (Wet) [SATISFACTORY)
resistance of lining and TSENISO &
Saock) 12800 Cevrim
20345:2022-5.5.3 (Cycle)
Delinme
meydana
gelmemistir.
[Not develop any
holes.)

Agiklamalar (Descriptions):

o Test Oncesi Kogullandirma: 24 Saat Siireyle, (23:2) °C Sicaklik ve % (50:5) Ba&il Nem (Conditioning before testing: Temperature (23:2) °C and (5045) %
RH for 24 Hours),

= Test Kogullarn: (23:2) °C Sicaklik ve % (50:5) Bagil Nem (Test Conditions: (23s2) °C Temperature and (50:5) % RH)

* Bu sonug raporu, KTT’nin yazih izni olmadan kismen ya da tamamen kopyalanip sodaltilamaz ve degistirilemez. imzasiz ve kagesiz sonug
raporlan gegersizdir. (This result report must not be fully and/or partially copied. reproduced or changed without @ written permission of KTT. Result reports
without signature ond seal are not valid)

» Toplam sayfa sayisina gbre (varsa ekler dahil) eksik sayfa iceren raporlar gegersizdir, kullamlamaz. (Reports that contain missing poges according
to the total report page (including attachments if there are) are invalid and cannot be used.)

* Test/Analiz Sonuglan, KTT'ye miigteri tarafindan teslim edilen/génderilen ve bu raporda tammu ve fotografi/fotografiar bulunan numuneye
ait sonuglardir. (Test/Analysis Results are the results of the somple which is delivered/sent to KTT by the customer and its definitions and photo/photos are
presented in this report.)

« Test/Analiz sonuglarn ve 8igiim belirsizlikleri (olmasi halinde) k=2 olan genigletme katsayis: ile garpilmiz %95 gliven aralhdi seviyesindedir.
(Test/Analysis results and measurement uncertainties (if there are) are ot 95X confidence interval which had been multiplied by the extension coefficient of k=2.)

* Uygunlugun degerlendirilmesi, ilgili standart/yasal diizenleme/sartnamenin gerektirdigi ya da miigteri ile yapilan sézlejmede anlagmaya
vanilan karar kuralna (KTT karar kurah talimat https://www.karadeniztekniktest.com odresinde yayimlanmaktadir) gére yapilmigtir.
(Conformity assessment has been performed by considering the necessity of the relevant standard/legol regulation/specification or according to the decision rule
(the instruction of KTT decision rule has been published at https//www karadeniztekniktest.com) in what agreed with the customer in customer coniract )

KARADENIZ ¢ TEKNIK

KARADENIZ TEKNIK TEST
Jniversite Mah. Hastane Cad. Tro
No.: 198/2104, 61080, Ortahi
Tel: +90 (850) 850 58 86
Ticoret Sicil No- 19922 Meriis

E-mail: info@karadeniztekniktestcom Tel: +90 (850) 850 58 84 Web: karadeniztekniktest.com



KARADENIZ TEKNIK TEST TICARET LIMITED SIRKETI
Universite Mahallesi Hastane Caddesi Trabzon Teknokent
Apartmani No:19B/2104 Ortahisar/TRABZON

2303061

03-23

TEST/ANALIZ SONUC RAPORU
(TEST/ANALYSIS RESULT REPORT)

Koruyucu Ayakkabi, Metal Burun Koruyucu igeren Ayakkabi, 6 Gift

Tird, Tammi ve Miktar:: i :
(Type, Defination and Guantity) E}-M-L (Safety Footwear, Footwear Containing Metal Toecap, 6 Pairs S-M-
On Yaz Tarih ve No: B
Numune Bilgileri (Date and Number of Cover Letter)
(Informations of Sample) | Milgteri Kodu (Customer Code): AKYUZ
“KTT Kodu (“KTT Code): 2303061
Kabul Durumu (Acceptance Status): | Kabul (Accepted)
Kabul Tarihi ve Saati:
27.0. -08:00
{Date and Time of Acceptance) 20

Test/Analiz Talep | Kurum/Kisi Adr:
Eden Bilgileri (Company/or Personal name)
(Informations of Test/

MNA Laboratuvarlar San. Tic. Ltd, Sti.

o Adresi (Address): Kiglikbakkalkoy Mah. Yenidogan Cad. No:21 Atagehir /iSTANBUL
| ost/Analiz Restm eve 27032023
Test/Analiz ve Rapor | (Starting Date of Test/Analysis)
Bilgileri Test/Analiz Bitis Tarihi: 27032023
(Informations of Test/ | (End Date of Test/Analysis)
Analysis and Report) Rapor No: 2303061 Rapor Sayfa Sayisi (varsa ek dahil): 5
(Report Number) (Total Report Page (including attachment if there is))

“Karadeniz Teknik Test Tic Ltd. Sti. (Karadeniz Technical Test Trading Company)

Kase/Seal Yayimlandig Tarih Laboratuvar Sorumlusu Onaylayan/Approval
.2 Release Date Person in Charge bf Laboratory Tarih/Date
KARADENIZ & TEKNiK 28.03.2023 28.03.2023
KARA ;
m“m“mm:‘ﬁoﬂdﬂwﬁr:h:n&u i
Ticarer Sich Ne: 19922 Morly Mer 0509 S 1S
Eser KURT Samet AKYUZ
Miidiir
Manager

Dokumon Kody; MD-FR-0Q04




KARADENIZ TEKNIK TEST TICARET LIMITED SIiRKETI ‘ 2303661
Universite Mahallesi Hastane Caddesi Trabzon e
Teknokent Apartmani No:198/2104 Ortahisar/TRABZON 03-23

Test/Analiz Sonuglari (Test/Analysis Results)

’ > Olgiim |
Gereklilik Limit Degerleri
Parametre Test/AnalizMetodu | "800 T I | SonugResul) | Belirsizigi Dygvebat
P Test/ Arcls : Degerlendirmesi
arometer) (Test/ Analysis Method) (Birimi/Unit) (Birimi/Unit) (Measurement (Cantanky Awssannd
] Uncertainty)
. . . Tablo-T'de
B"”‘w '!D" - T"‘?“’ TSENISO TSENISO belirtilmigtir. UYGUN
T 20344:2021-5.5 20345:2022-5.3.2.7 (Definedin (SATISFACTORY)
compression resistance) "
tabile-

Agiklamalar (Descriptions):

« Test Oncesi Kogullandirma: Test pargasinin 6n sartlandinimasi gerekli degildir. (Conditioning Before Testing: Preconditioning of the test piece is
unnecessary.).

o Baski Kuvveti: (15:0,1) kN (Compression Load: (15:0.1) kN,

¢ Numune Hasar Durumu: Hasar gortlmedi. (Sample Damage Condition: No damage was observed.)

Tablo-1(Table-1)

Ponhneire : . Gerekiilik Limit Degerleri |

(Parameter) Sonug Resuh]/Biriml 1 {Lirnit Vokies of Requiremient)

AS 7001 P 37 No-5aq 16,0 mm (AS 7001 P No:37-right, 16.0 mm)
| AS 7001 P 37 No-Sol 17,0 mm (AS 7001 P No:37-left, 17.0 mm)

Baski sonrasinda kil AS 9000 42 No-5ag 19,0 mm (AS 000 No:42-right, 19.0 mm) TSENISO !
yiksekdigl 20345:2022-5.32.7 |
(Clay Height After AS 9000 42 No-Sol 17,5 mm (AS 9000 No:42-left, 7.5 mm) Tablo-6 (Table-6) |
Compression) |
AS 8000 P 45 No-Sagj 20,5 mm (AS 8000 P No:45-right, 20.5 mm) »
AS 8000 P 45 No-Sol 17,5 mm (AS 8000 P No:45-left, T7.5 mm) ‘

KARADENIZ (rgggy_i_ﬁ
KARADENIZ TEKNIK T LLTD. T

Kodu: MD-FR-003 Universite Mah. Hostane Cod. Teknokent Apt.
No: 19B/2104, 61080, Ortahi UmKIVE
Tel: -0 (850) 850 58 86 .. 509 094 NIBC

E-mail: info@karadeniztekniktest.com Tel: +20(850) 85058 86 Web: karadeniztekniktest.com



- kmmxmmkaandamwwdbmnWmemnka
raporlan gegersizdir. (This result report must not be fully and/or partially copied, reproduced or changed without o written permission of KTT, Result reports

KARADENIZ TEKNIK TEST TICARET LIMITED SiRKETi

2303061

Universite Mahallesi Hastane Caddesi Trabzon
Teknokent Apartmani No:19B/2104 Ortahisar/TRABZON

TSENISO 20345:2022-5.3.2.7 Tablo é-Burun koruyucular altindaki minimum aciklik (Table 6-Minimum clearance under toecaps)

Ayak giyecedi numarasi (Size of footwear] Asgari i¢ uzunluk (Minimum clearance)

Avrupa (European) (mm)

36 ve alti (<38) 125

37ve 38 (37 and 38) 13.0

39 ve 40 (39 and 40) 8BS

41ve 42 (41ond 42) 14,0

43 ve 44 (43 and 44) 145

45 ve Uzeri (245) 15.0

without signature and seal are not valid)

» Toplam sayfa sayisina gére (varsa ekler dahil) eksik sayfa igeren raporlar gegersizdir, kullanlamaz. (Reports that contain missing poges according

fo the total report page (including attachments if there are) are invalid and cannot be used.)

* Test/Analiz Sonuglan, KTT'ye miigteri tarafindan teslim edilen/génderilen ve bu raporda tanimi ve fotografi/fotograflari bulunan numuneye
ait sonuglardir. (Test/Analysis Results are the results of the sample which is delivered/sent to KTT by the customer and its definitions and photo/photos ore

presented in this report)

. Tcst/&naﬂzmqh-nu%hhiﬂﬁ(ommjkdmwm&mkmx%gﬁmorahjluv!wzhd-dir.

03-23

(Test/Analysis results and measurement uncertainties (if there are] are at 5% confidence interval which had been multiplied by the extension coefficient of k=2))

. WWMWMNWMMWW*W“WMW
mkmkmrmkwMMWMMWmmWMMJmMm
[Conformity assessment has been performed by considering the necessity of the relevant standard/legal regulation/specification or according to the decision rule

{the instruction of KTT decision rule has been published at https://www.karadeniztekniktest.com) in what agreed with the customer in customer contract)

karapeniz € Texnik
KARADENIZ TEKNIK TEST fic. LjD. S1i.

Universite Moh. Hostane Cod. T tApt
No.: 198/2104, 41080, i YE
Tel.: +50 (850) 850 58 86 : 509 094 NEC

Ticoret Sicil Noc 19922 Mersis No: 0509 09411800 000!




KARADENIZ TEKNIK TEST TICARET LIMITED SIRKETi
Universite Mahallesi Hastane Caddesi Trabzon Teknokent
Apartmani No:19B/2104 Ortahisar/TRABZON

TEST/ANALIZ SONUG RAPORU
(TEST/ANALYSIS RESULT REPORT)

2303063

03-23

Tiirld, Tamimi ve Miktar:
{Type, Defination and Quantity)

Koruyucu Ayakkabi, Baskil Deriigeren Ayakkabi, 3 Gift S-M-L
(Safety Footwear, Footwear Containing Printed Leather, 3 Pairs 5-M-L)

On Yazi Tarih ve No:

Numune Bilgileri | (Date and Number of Cover Letter)

(Informations of Sample) | Miigteri Kodu (Customer Code):

AKYUZ

*KTT Kodu (‘KTT Code):

2303063

Kabul Durumu (Acceptance Status):

Kabul (Accepted)

Kabul Tarihi ve Saati:

(Date and Time of Acceptance) fukgiuc-0as0
Test/Analiz Talep | Kurum/Kisi Adi: . ’
MNA Laboratuvarlar San. Tic. Ltd. $ti.
Eden Bilgileri (Company/or Personal name) groraRSaR- i y
(informations of Test/ ol " g Zof
s i . No: ISTANBUL
Anclysis R ster) Adresi (Address) Kdglkbakkalkoy Mah. Yenidogan Cad. No:21 Atagehir /IS
Tost/Anciiz Bagieuss | e 27.032023
Test/Analiz ve Rapor | (Starting Date of Test/Analysis)
Bilgileri Test/Analiz Bitig Tarihi: 29.03.2023
(informations of Test/ | (End Date of Test/Analysis)
Analysis and Report) | Rapor No: 2303063 Rapor Sayfa Sayisi (varsa ek dahil): 3
(Report Number) (Total Report Page (including attachment if there is))
*Karadeniz Teknik Test Tic.Ltd. §ti. (Karadeniz Technical Test Trading Company)
Kase/Seal Yayimlandigi Tarih Laboratuvar Sorumlusu Onaylayan/Approval
Release Date Personin of Laboratory Tarih/Date
KARADENIZ & TEKNIK 29.02.2023 29.03
_ KARADENIZ TEKNIK TEST Tic, LTD. $Ti.
Universite Mah. Hastane Cod. Trabzon Teknokent Apt.
No.: 198/2104, 61080, Ortahisar /Trabzon /TURKIYE =
Tel: +90 (850) 850 58 86 Karodeniz V.D: 509 094 1180
Ticaret Sicil No: 19922 Mersis No: 0507 07411800 0001 N
Eser KURT Samet AKYUZ
Midir
Manager
Dekuman Kedu MD-FR-005
Rev No/Tarh 07/20032023 savio/Page /3

E-mail: inffo@karadeniztekniktest.com Tel: +90 (850) 85058 86 Web: karadeniztekniktest.com




KARADENIZ TEKNIK TEST TICARET LIMITED SIRKETi
Universite Mahallesi Hastane Caddesi Trabzon
Teknokent Apartmani No:198/2104 Ortahisar/TRABZON 03-23

2303063

Test/Analiz Sonuglari (Test/Analysis Results)

Gerekiilik Limit Degerleri Olgiim

Parametre Test/Analiz Metodu _wz of B Sonug (Result) Belirsizligi Uyguniuk .

[Parometer) (Test/ Analysis Method) sl Y ) (Birimi/Unit) {Mecsurement Degerlendirmesi
(Birimi/Unit) Uncertointd (Conformity Assessment)

Dis Tabamin herhangi bir
kisminda yirtilma olmadid
siirece 4,0 N/mm’den, dig
tabanda yirtilma olmas:

Saya/Dis Taban Y durumunda 3,0 N/mm'den az

4 olmamalidir.
A Iso (Thebond strenght shall benot1ess 3.4 N/mm urGu

: i SATISFACTORY
upper/outsole bond 20344:2021-5.2 thor- 4,0 N/mm, unless th_«. is { )
strength) tearing of the outsole, in which case
the bond strength shall be not less
than 3.0 N/mm.)

TSENISO
20345:2022-5.3.1.2

Agiklamalar (Descriptions):
» Test Oncesi Kosullandirma: 24 Saat Sureyle, (23:2) °C Sicaklik ve % (50+5) Bagil Nem (Conditioning before testing: Temperature (23:2) °C and [50+5) %

RH for 24 Hours),
« imalat Tipi: D (Contruction Typ: D),
* Cene aynima Hizi (mm/dk). 100:20 [Jaw Separation Rate of (mm/min): 100:20).
» Test Parga Sayisi: 3 Adet [Number of Test Pieces: 3 Pieces),

* Roporlanan test sonucu, tabloda belirtilen deney pargolarna ait en katl dederdir. (The reported test resultis the worst value of the test pieces specified
in the toble.)

Ortalama Yapiyma Dayanimi
Deney Pargas: (Experiment Piece) [Averoge Adhesion Resistance) * Gorlinim Kodu
(View Code)
(N/mm)
AS 1000 P 37-Sag Dig (AS 1000 P 37-Right Outer) 34 M2
AS 2000 42-Sag Dig (AS 2000 42-Right Outer) 45 M2
AS 1050 45-5a§ Drg (AS 1050 45-Right Outer) 46 M2

Deney pargasinin deney sonrasi Gorlnim Kodu: Al Yopistinci tabakasinin taban ile birlikte oynimas:, AZ; Yapistinic: tabakasinin saya ile birlikte ayrimasi, C; Yopistiici
tabakalanmn ayrimas (yopigmaokszin), N; Yapigtine: tobakolarinin yanhs birlegmesi, St Sayarin delaminasyonu, 52; Tabann delaminasyonu, MI; Sayonin kismen veyo
tamarmen porgalanmasi, M2; Tabamin kismen veya tamamen pargalanmasi (Appearance Code of the test piece after testing Al Separation of the adhesive layer with the sole. AZ;
Separotion of the adhesive layer with the upper, C; Separation of the adhesive layers (without stcking), N Wrrang joining of the adhesive layers, St Delamination of the uppet. $2 Delomination
of the sole, Mt Portiol or complete brecking of the upper, M2, Particl or complete brecking of the sole)

Dokiman Kodu: MD-FR-00% KARADENIZ 4 TEKNIK
TEA nlawT P

RevNo/Tarnih 07/20G32023

E-mail: info@karadenizteknikteste W
Tel: + 90 (850) 850 58 86
Ticarst Sicil No: 19922 Mersis Mo: O

Sayfa/Page 2/3

Apt,
*“ﬂf:b: karadeniztekniktest.com
6411800 0001




KARADENIZ TEKNIK TEST TICARET LIMITED SIRKETi ——
Universite Mahallesi Hastane Caddesi Trabzon
| Teknokent Apartmani No:19B/2104 Ortahisar/TRABZON 03-23

* Bu sonug raporu, KTT'nin yazih izni olmadan kismen ya da tamamen kopyalanip ¢odaltilamaz ve degigtirilemez. imzasiz ve kagesiz sonug
raporlar gegersizdir. (This result report must not be fully and/or portially copied, reproduced or changed without @ written permission of KTT. Result reports
without signature ond seol are not valid.)

» Toplam sayfa sayisina gére (varsa ekler dahil) eksik sayfa igeren raporlar gegersizdir, kullanilamaz. (Reports that contain missing poges according
to the total report poge (including attachments if there ore) are involid end connot be used)

« Test/Analiz Sonuglan, KTT'ye miigteri tarafindan teslim edilen/génderilen ve bu raporda tammu ve fotografi/fotografian bulunan numuneye
ait sonuglardir. (Test/Anclysis Results ore the results of the sample which is delivered/sent to KTT by the customer and its definitions and photo/photas are
presented in this report.)

= Test/Analiz sonuglan ve digiim belirsizlikleri (clmasi halinde) k=2 olan genisletme katsayisi ile carpilmiz %95 giiven araligi seviyesindedir.
(Test/Analysis results and measurement uncertainties (if there are) ore at 95% confidence interval which hod been multiplied by the extension coefficient of k=2,)

» Uygunlugun degerlendirilmesi, ilgili standart/yasal diizenleme/sartnamenin gerektirdigi ya da miigteri ile yapilan sézlesmede anlagmaya
vanilan karar kurabna (KTT karar kurah talimati https://www.karadeniztekniktest.com adresinde yayimlanmaktadir) gére yapilmigtir.
(Conformity assessment has been performed by considering the necessity of the relevant standard/legal regulation/specification or according to the decision rule
(the instruction of KTT decision rule has been published at https://www karadeniztekniktest.com) in what agreed with the customer in customer contract)

/,
KARADENIZ €€ TEKNIK
KARADENIZ TEKNIK TEST i, LTD. $TI
Universite Moh. Hastane Cad. nt Apt.
No: 17B/2104, 61080, Ortahisar Kl':w
+ 490 (850) 850 58 84 094
:L‘nslaﬂ’w 19922 Muetsis No: 1800 0001

Dokiman Kodu MD-F

Rev No/Tarih; 07/20.(

E-mail: info@karadeniztekniktest.com Tel: +90 (850) 85058 86 Web: karadeniztekniktest.com




KARADENIZ TEKNIK TEST TICARET LIMITED SIRKETI

Universite Mahallesi Hastane Caddesi Trabzon Teknokent
Apartmani No:198/2104 Ortahisar/TRABZON

2304054

05-23

TEST/ANALIZ SONUG RAPORU
(TEST/ANALYSIS RESULT REPORT)

Tird, Tamm ve Miktar:
(Type, Defination and Quantity)

Koruyucu Ayokkabi Malzemesi, PU Taban Plaka, 15X20 cm
Boyutunda 1 Adet (Safety Footwear Material, PU Sole Plate, 15X20 cm Size
1Pieces)

On Yaz Tarih ve No: L
Numune Bilgileri (Date and Number of Cover Letter)
(Informations of Sample) | Miigteri Kodu (Customer Code): AKYUZ NAPRON
"KTT Kodu ("KTT Code): 2304054
Kabul Durumu (Acceptance Status): | Kabul (Accepted)
Kabul Tarihi ve Saati:
(Date and Time of Acceptance) oS- 0
Test/Analiz Talep | Kurum/Kigi Ad: . :
Eden Bilgileri (Compcnfio Parsonat ] MNA Laboratuvarlar San. Tic. Ltd. Sti.
(informations of Test/ " X i . g g g g
Anclysis el Adresi (Address): Kigukbakkalkéy Mah. Yenidogan Cad. No:21 Atagehir/ISTANBUL
Toat/ Anclie B Fa: 19.04.2023
Test/Analiz ve Rapor | (Starting Date of Test/Analysis)
Bilgileri Test/Analiz Bitig Tarihi: 29.042023
(Informations of Test/ | (End Date of Test/Analysis) i
Analysis ond Report) | Rapor No: 2304054 Rapor Sayfa Sayisi (varsa ek dahil): 2
(Report Number) {Total Report Page (including attachment if there is))

*Karadeniz Teknik Test Tic. Ltd. 5t [Karadeniz Technical Test Trading Company)

Kage/Seal

karaeniz € Texnik
KARADENIZ TEKNIK TEST TiC.LTD. w

Universite Mah Hastane Cad. Trob

Yayimilandig: Tarih
Release Date

02.05.2023

Na: W8/2104, 61080, Ortabiecs/Trobesn/ TORKIYE,
Tel: +90 (850) 850 58 84 Korodeniz V.0 509 094 N80
Mersis No: 0509 09411800 0001

ficaret Scil No: 19922

umon Kodu MD-FR-005

Rev No/Totih: 07/20032023

Onaylayan/Approval
Tarih/Date

02.05.20

Samet AKYUZ
Midiir
Manager

Sayla/Pogel/?

"

E-mail: info@karadeniztekniktest.com Tel: +90 (850} 85058 86 Web: karadeniztekniktest.com



KARADENIZ TEKNIK TEST TICARET LIMITED $iRKETI 504054
Universite Mahallesi Hastane Caddesi Trabzon
Teknokent Apartmani No:19B/2104 Ortahisar/TRABZON 05-23
Test/Analiz Sonuglar: (Test/Analysis Resuits)
Gereklilik Limit Degerleri Otgm Uygunluk
Parametre Test/Analiz Metodu (Limit Viokves of : " Sonug [Result) Belirsizligi
Requiremen Degerlendirmesi
[Parometer) [Test/ Analysis Method) > (Birimi/Unit) (Measurement
(Birimi/Unit) Aneassland (Conformity Assessment)
Kesik genigligi, 150 000
esneme dénglisine kadar &
Dig Taban Hidroliz mm'den fazla olmamahdir.
Direnci Tayini TSENISO {The cut growth sholl be not more 0.2 mm . UYGUN
(Determination of resistance 20344:2021-8.7 than & mm until 150 000 flex cycles) [SATISFACTORY)
1o hydrolysis of outsole)
TSENISO
20345:2022-5.8.6

Agiklamalar (Descriptions):

« Test Oncesi Kosullandirma: 702 °C, Sire: 7 gin (Pre-Experiment Conditioning: 7042 *C, Time: 7 day),

« Test oncesi kogullandrma sonrasinda numuneler 24 Saat Sdreyle, (23:2) *C Scaklik ve % (50+5) Bagil Nem de kogullandirimigtir. (After pre-test
conditioning, the somples were conditioned for 24 Hours at (23:2) *C Temperature and (50:5) % Relative Humidity).

o Test Kosullar: -5+2 °C (Test Conditions: =5+2 *C),

* Raporlanan test sonucu, deney pargalanna ait en kotu dederdir. (The reported test result is the worst value of the test pieces)

* Bu sonug raporu, KTT'nin yazh izni olmadan kismen yo da tamamen kopyalamip godoltilamaz ve degdistirilemez. Imzasiz ve kagesiz sonug
raporian gegersizdir. (This result report must not be fully ond/or partially copied, reproduced or changed without o written permission of KTT. Result reports
without signature and seal are not valid)

» Toplam sayfa sayisina gére (varsa ekler dohil) eksik sayfa iceren raporlar gegersizdir, kullarulamaz. (Reports that contain missing pages according
to the total report poge (including attachments if there are) ore involid ond connot be used)

» Test/Analiz Sonuglan, KTT'ye migteri tarafindan teslim edilen/génderilen ve bu raporda tamimi ve fotografi/fotografian bulunan numuneye
@it sonuglardir. (Test/Anolysis Results ore the results of the somple which is delivered/sent to KTT by the customer ond its definitions and photo/photos ore
presented in this report.)

+ Test/Analiz sonuglan ve igiim belirsiziikleri (olmas: halinde) k=2 olan genigletme katsayrs: ile carpilmig %95 giiven arahgi seviyesindedir.
{Test/Anolysis results and measurement uncertainties (if there ore) are ot 95X confidence interval which had been multiplied by the ext 1 coefficient of k=2)

» Uygunlugun degerlendirilmesi, ilgili standart/yasal dizenleme/jartnamenin gerektirdigi ya da miigteri ile yapilan sézlegmede anlagmaya
varlan karar kurabna (KTT karar kural talimats https://www koradeniztekniktest.com adresinde yayimlanmaktadir) gére yapilmugtr.
[Conformity assessment hos been performed by considering the necessity of the relevant stondord/legal regulation/specification or according to the decision rule
(the instruction of KTT decision rule has been published at httpe//www.karadeniztekniktest com) in what agreed with the customer in customer contract)

KARADENIZ (ratmx
S
KARADENIZ TEKNIK LTD. §1i.
Uniwersite Mah. Hostane Cod. Teknokent Apt
No: W8/2104, 61080, (TURKIVE
_— Tel: «30 (850) 850 58 86 V509 094 N80

Dokumeon Kodu, MD-FR

Ticorst Secd Mo 19922 Mersis Ne: 0509 09411800 00

E-mail: info@karadeniztekniktest.com Tel: +90 (850) 85058 86 Web: karadeniztekniktest.com



KARADENIZ TEKNIK TEST TICARET LIMITED SiRKETi

Universite Mahallesi Hastane Caddesi Trabzon Teknokent
Apartmani No:198/2104 Ortahisar/TRABZON

2304055

04-23

TEST/ANALIZ SONUG RAPORU
(TEST/ANALYSIS RESULT REPORT)

Koruyucu Ayakkabi Malzemesi, PU Taban Plaka, 1 Adet 15X20 cm

TS, Tmmom ve Miicton B tunda (Safety F M ial, PU Sole Plate, 1 Pi 15X20
(Type, Defination and Quantity): Si::]u unda (Safety Footwear Material, e Plate, 1 Pieces em
On Yaz Tarih ve No: B
Numune Bilgileri (Date and Number of Cover Letter)
(informations of Sample) | Miigteri Kodu (Customer Code): AKYUZ NAPRON
"KTT Kodu ("KTT Code): 2304055
Kabul Durumu (Acceptance Status): | Kabul (Accepted)
Kabul Tarihi ve Saati:
.04.2023-13:
(Date and Time of Acceptance) gl
Test/Analiz Talep | Kurum/Kisi Adi: : ;
MNA L t tari San. Tic. Ltd. Sti.
Eden Bilgileri (Company/or Personal name) N ovorion " S
(Informations of Test/ ” P 5 - ' =
URR—— Adresi (Address): Kigiikbakkalkoy Mah. Yenidogan Cad. No:21 Atagehir/ISTANBUL
Tett}llnuhz Baglama 'I'u'i!_u: 10.04.2023
Test/Analiz ve Rapor | (Starting Date of Test/Analysis)
Bilgileri Test/Analiz Bitig Tarihi: 19.04.2023
{Informations of Test/ | (End Date of Test/Analysis) i
Anclysis and Report) | Raper No: 2304055 Rapor Sayfa Sayisi (varsa ek dahil): 2
(Report Number) (Total Report Page (including attachment if there is))
'Karadeniz Teknik Test Tic. Ltd, 5ti. (Karodeniz Technical Test Trading Compaony)
Kase/Seal Yayimlandigi Tarih Onaylayan/Approval
" Release Date Tarih/Date
KARADENiZ TE«:'-‘.'-‘ES 19.04.2023 19.04.2023
KARADENIZ TEKNIK TEST Tic, LT
Universite Mah. Hostane Cad, Truhms‘r:kmlm .
P el i
B8 Karadeniz V.D: 509 094 g
Ticaret Sicil No: 19922 Mersis Noc .
B et AKY(Z
Midiir
Manager

Bokumon Kodu MD-FR-005

Rev No/Tarih: 07/20032023

Sayla/Poge /2

E-mail: inffo@karadeniztekniktestcom Tel: +90 (850) 850 58 86 Web: karadeniztekniktest.com




KARADENIZ TEKNIK TEST TICARET LIMITED $iRKETI SO
Universite Mahallesi Hastane Caddesi Trabzon
Teknokent Apartmani No:198/2104 Ortahisar/TRABZON 04-23
Test/Analiz Sonuglar (Test/Analysis Results)
Gereklilik Limit Degerleri Olgim Uyguniuk
Parometre Test/Analiz Metodu e : Sonug (Result) Belirsizligi
: [Limit Volues of Requirement) 5 Degerlendirmesi
(Parometer) (Test/ Analysis Method) ; (Birimi/ Unit) (Measurement }
(Birimi/unit) (Conformity Assessment)
L Uncertainty)
Hacimdeki artis %12'den fazla
olmamalidir.
Fuel Qile Direncin Tayini (Theincrease in volume shall be not
; TSENISO UYGUN
lDe:evm-r:T; c::ﬂrle.'nslonce 20344203068 grecie thon 2%.) %331 - (SATISFACTORY)
TSENISO
20345:2022-6.4.2

Agiklamalar (Descriptions):

* Test dncesi kosullandirma: 24 Saat Sireyle, (23:2) °C Sicaklik ve % (50:5) Bagil Nem (Conditioning before testing Temperature (23:2) °C and (50+5) % RH
for 24 Hours),

« Test Jartlar: (23:2) °C Sicaklik (Test Conditions: (23:2) °C Temperature),

« Sertlik Degisimi (shore A): 1 (Hardness change shore A:1),

* Raporlanan test sonucu, deney pargalanna ait en kotl degerdir. (The reported test result is the worst value of the test pieces.)

* Bu sonug raporu, KTT'nin yazih izni olmadan kismen ya da tamamen kepyalanip sogdaltilamaz ve degistirilemez. imzasiz ve kagesiz sonug
raporian gegersizdir. (This result report must not be fully and/or portially copied, reproduced or chonged without o written permission of KTT, Result reports
without signature and seal ore not valid)

* Toplam sayfa sayisina gbre (varsa ekler dohil) eksik sayfa iceren raporlar gegersizdir, kullanilamaz. (Reports that contain missing pages occording
to the total report poge (including attachments if there are) are involid and cannot be used)

+ Test/Analiz Sonuglan, KTT'ye miigteri tarafindan teslim edilen/génderilen ve bu raporda tanim ve fotografi/fotografian bulunan numuneye
ait sonuglardir. (Test/Analysis Results ore the results of the sample which is delivered/sent to KTT by the customer and its definitions and photo/photos are
presented in this report,)

* Test/Analiz sonuglan ve 8lciim belirsizlikleri (olmasi halinde) k=2 olan genigletme katsayis: ile garpilmis %95 gliven aralig: seviyesindedir.
(Test/Analysis results and measurement uncertainties (if there ore) ore of 95% confidence interval which hod been multiplied by the extension coefficient of k=2)

= Uygunlugun degerlendirilmesi, ilgili standart/yasal diizenleme/sartnamenin gerektirdigi ya da milgteri ile yopilan sézlesmede anlagmaya
varilan karar kurakna (KTT karar kurak tolimati https://www.karadeniztekniktest.com adresinde yayimlanmaktadir) gére yapimistr.
(Conformity ossessment has been performed by considering the necessity of the relevant standard/legal regulation/specification or according to the decision rule
(the instruction of KTT decision rule has been published ot https//www karadeniztekniktest.com) in what ogreed with the customer in customer contract.)

s 2
KARADENIZ (mmm
~ KARADENIZ TEXNI Tic.Lro. gri.
Universite Mah. Hostane A on Teknokent Apt,
Na: 198/2104, 51080, /TURKIYE
Tel: +%0 (850) 850 58 V.D: 509 0p4 N,
Dakimon Kodu: MD-FR-005 E— = m‘]m“":‘

RevNo/Tanh: 07/20032023

Sayfa/Page 2/2

E-mail: info@karadeniztekniktest.com Tel: +90 (850) 85058 86 Web: karadeniztekniktest.com



KARADENIZ TEKNIK TEST TICARET LIMITED SiRKETI
Universite Mahallesi Hastane Caddesi Trabzon Teknokent
Apartmani No:19B/2104 Ortahisar/TRABZON

2304081

05-23

TEST/ANALIZ SONUG RAPORU
(TEST/ANALYSIS RESULT REPORT)

Tiirl, Tamimi ve Miktar: Koruyucu Ayakkabi, PU Tabanh Koruyucu Ayakkabi, é Cift S-M-L
(Type, Defination and Quantity) (Satety Footwear, PU Sole Safety Footwear, é Pairs 5-M-L)
On Yaz Tarih ve No: N
Numune Bilgileri (Date and Number of Cover Letter)
(Informations of Sample) | Miigteri Kodu (Customer Code): AKYUZ NAPRON
*KTT Kodu ("KTT Code): 2304081
Kabul Durumu (Acceptance Status): | Kabul (Accepted)
Kabul Tarihi ve Saati:
(Date and Time of Acceptance) Vs 23-1000
Tastfanclc Yolp | Kursni VO MNA Laboratuvariar San. Tic. Ltd. Sti.
Eden Bilgileri (Company/or Personal name)
(Informations of Test/ S o ; ’ 3L,
P Adresi (Address): Kigukbakkalkoy Mah. Yenidogan Cad. No:21 Atagehir/ISTANBUL
Tosu_lnulu Baslama 'I'crﬁ_ui: 17.042023
Test/Analiz ve Rapor | (Starting Date of Test/Analysis)
Bilgalon Test/Analiz Bitig Tcﬁhf: 0105.2023
{Informations of Test/ | (End Date of Test/Analysis)
Analysis and Report) | Rapor No: 2304081 Rapor Sayfa Sayisi (varsa ek dahil): N
{Report Number) (Total Report Page (including attachment if there is})

*Karadeniz Teknik Test Tic. Ltdl. Sti. [Karadeniz Technical Test Trading Company)

Kage/Seal
KARADENIZ @€ TeNik

T s
i vt:nnsnlz TEKNIK TEST Tic, L1D. 5Ti.
ey te M;. Hestane Cod, Trabzon Tekneokent Agi
a -oom{um p s;l::.n: Ortahisar/Trobzon/TURKIvE
Ticaret Sicil No: 19922 H'!‘ru Neo: asxyam?u?:;&‘:

Yayimlandid: Tarih
Release Date
02.05.2023

DokiGman Kodu: MD-FR-005

Rev.No/Tarh (7/20032023

Onaylayan/Approval
Tarih/Date
02.05.

Samet AKYUZ
Miidiir
Manager

Sayio/Pogel/2

E-mail: info®karadeniztekniktestcom Tel: 90 (850) 85058 86 Web: karadeniztekniktest.com




KARADENIZ TEKNIK TEST TICARET LIMITED SiRKETI

e 2304081 |
Universite Mahallesi Hastane Caddesi Trabzon !
Teknokent Apartmani No:198/2104 Ortahisar/TRABZON | 05-23 |
5r'
Y
7
/
Test/Analiz Sonuglari (Test/Analysis Results)
[ N T A SR L 1 T T _6l¢_ﬁm_ 1|' -]
eklilik Limit
| rmere | ettty | SO | o) | i | O
| {Parameter) | (Test/ Anolysis Method) o m | (Birimifunit) {Meosurement | Dege o_
| (Birimi/Unit) | (Conformity Assessment)
| | - | | Uncertainty) | o |
Kuru ortam
(Dry atmospherel;
>10°Qve <10° 0 UYGUN
a0’ (SATISFACTORY)
TSENISO
Elektrik Direncinin Tayini TSENISO 20345:2022-6.2.2.2
[Date‘rmlrF:::):nnclel]?leHrlcul 20344:2021-5.13 Yos -
(Wet otmosphere);
>10* 0 ve <10° N ; UYGUN
by (SATISFACTORY)
TSENISO
20345:2022-6.2.2.2

Agiklamalar (Descriptions):

* Test oncesi kosullandirma (Kuru ortam): 7 Gin Sdreyle, (20:2) °C Sicaklik ve % (30:5) Badil Nem (Conditioning before testing (Dry atmosphere)
Temperature [20+2) °C and (30+5) % RH for 7 Days),

s Test oncesi kogullondirma (Yas ortam}): 7 Gin Sireyle, (20+2) °C Sicaklik ve % (B5:5) Badil Nem (Conditioning before testing (Wet atmosphere)
Temperature (20+2) °C ond (85+5) % RH for 7 Days),

» Test Kogullarr: (23+2) °C Sicokhk ve % (50+5) Badil Nem (Test Conditions: Temperature (23+2) °C and (50.+5) %),

« Test pargao sayisc 6 Adet (Number of test pieces: 6 Pieces),

= Raporianan test sonucu, deney pargalanna ait en kot degerdir. (The reported test result is the worst volue of the test pieces.)

- Kuru $art i;iﬂ (For Dry Condition) ] ]

Deney Pargasi (Experiment Piece) ) Sonug Result)/ @

i -SegTRgh) L somet |
37-Sol (37-Left) o 5.5x10* i
42-Sag (42-fight) s ~ 63x10°

[ 42-Sol (42-Lef) 6.2x10° _
~ 45-S0§ 5-kight) 4,8x10° ]
f 45-Sol (45-Left) T awee .

KARADENIZ <TEI§3{!§

. o KARADENIZ TEKNIK PEST Jic.LTD. §Ti.
A Universite Mah. Hostane CodTr n Teknokent Api wla/Pog
202 No.: 198/2104, 61080, Orpehi zon [TURKIYE
— - Tul- +80.(860) 850 56 86 -E%:}rm-m— ———— -

Tiearst Sicil No; 19922 Mersis No: 0509 0941 1 i 4 .
E-mail: info@karadeniztekniktest.com Tel: «90 (850) 85 58Bgoowoeh:karcdemztekn»klest.com



KARADENIZ TEKNIK TEST TICARET LIMITED SiRKETI
Universite Mahallesi Hastane Caddesi Trabzon
Teknokent Apartmani No:198/2104 Ortahisar/TRABZON

Islak $art Igin (For Wet Condition)
Deney Pargasi (Expeniment Piece) Sonug (Result)/ 0
37-Sag (37-Right) 5.2x10°
37-Sol (37-Left) 6,3x107
42-Sag (42-Right) 6,9%107
42-Sol (42-Left) &6.6x107
45-5ag (45-Right) 4.9x107
45-Sol (45-Left) 4.4x107

* Bu sonug raporu, KTT'nin yazilh izni oimadan kismen ya da tamamen kopyalanip cogaltilamaz ve degistirilemez. imzasiz ve kasesiz sonug
raporlan gegersizdir. (This result report must not be fully ond/or partiolly copied, reproduced or chonged without o written permission of KTT, Result reports

without signature and seal are not valid)

» Toplam sayfa sayisina gére (varsa ekler dahil) eksik sayfa iceren raperlar gegersizdir, kullanlamaz. (Reports that contain missing pages according

to the total report page (including attachments if there are) are invalid and cannot be used)

+ Test/Analiz Sonuglan, KTT'ye miigteri tarafindan teslim edilen/génderilen ve bu raporda tanimi ve fotografi/fotografian bulunan numuneye
ait sonuglardir. (Test/Anclysis Results are the results of the sample which is delivered/sent to KTT by the customer and its definitions and photo/photos are

presented in this report.)

* Test/Analiz sonuglan ve &lgiim belirsizlikleri (olmas: halinde) k=2 olan genisletme katsays: ile carpilmis %95 giiven arahg: seviyesindedir.
(Test/Analysis results and measurement uncertainties (if there are) are ot 95% confidence interval which had been multiplied by the extension coefficient of k=2.)

* Uyguniugun degerlendirilmesi, ilgili standart/yasal diizenleme/gartnamenin gerektirdigi ya da miisteri ile yapilan sézlesmede anlasmaya
vanlan karar kurakna (KTT karar kural talimati https://www.karadeniztekniktest.com adresinde yayimlanmaktadir) gére yapilmistr.
(Conformity assessment has been performed by considering the necessity of the relevant standard/legal regulation/specification or according to the decision rule

2304081

05-23

(the instruction of KTT decision rule has been published at hitps//www.karadeniriekniktestcom) in what agreed with the customer in customer controct.)

karapeniz € Texnik
KARADENIZ TEKNIK TEST TiC. LTD., §Ti.
Universite Mah. Hastane Teknokent Apt.
No: WB/2104, 67080, Or! TURKIYE
Tel: «50 (850) 850 58 84 G 509 094 1120
Tieare: Sich No: 19922 3 0®411800 0001

Savia/Poge 3/3

E-mail:info@karadeniztekniktest.com Tel: +90(850) 850 58 86 Web: karadeniztekniktest.com



KARADENIZ TEKNIK TEST TICARET LIMITED $iRKETI
Universite Mahallesi Hastane Caddesi Trabzon Teknokent

Apartman No:198/2104 Ortahisar/TRABZON
2305026
05-23
TEST/ANALIZ SONUG RAPORU
(TEST/ANALYSIS RESULT REPORT)

Tiirii, Tanimi ve Miktarn: Koruyucu Ayakkabi Malzemesi, PU Taban Plaka, Ayakkabi 3 Cift S-

(Type, Defination and Quantity) M-L (Safety Footwear Material, PU Sole Plate, Footwear 3 Pairs S-M-L)

On Yaz Tarih ve No: =

N Bilgileri (Date and Number of Cover Letter)
umune Bilgi = -
Gishoveetions oF Scmpltl Migteri Kodu (Customer Codel: AKYUZ NAPRON
YKTT Kodu (“KTT Code): 2305026

sarth Kabul (Conditional Accepted)/Ek-1Feragat Beyani (Waiver

Kabul Duru tatus):
mu (Acceptance Status): s Ancic-)

Kabul Tarihi ve Saati:

(Date and Time of Acceptance) 09.05.2023-1:30

Test/Anclic Tolep | Kuwem/SER Al MNA Laboratuvarlari San. Tic. Ltd. $ti.

Eden Bilgileri (Company/or Personal name)
(Informations of Test/ y o 4 ¢ g o
PO ——— Adresi (Address): KigUkbakkalkoy Mah. Yenidogan Cad. No:21 Atagehir/ISTANBUL
Toat/Anal SRS Frthi 09.05.2023
Test/Analiz ve Rapor | (Starting Date of Test/Analysis)
Bilgileri Test/Analiz Bitig Tarihi: —

(Informations of Test/ | (End Date of Test/Analysis) ’

Analysis and Report) | Rapor No: 2 26 Rapor Sayfa Sayisi (varsa ek dahil): 3
{Report Number) (Total Report Page (including attachment if there is))

*Karadeniz Teknik Test Tic. Ltd. $ti. (Karadeniz Technical Test Trading Company)

Kase/Seal Yayimlandig: Tarih o o i
' Relsins DKte Tarih/Date
KARADENIZ €€ TEKNiK 15.05.2023 15.05.2023
- :r::axm:nﬂx TEST TiC.LYD, $7i,
No. 198/2104, m."&"&ﬁ?ﬁ..??}m:??ﬁi.? e "
Tel: <90 [B50) 850 5886 Koradeniz V.0 509 0%a o
Ticoret Sieil No: 19922 Mersis Ne: 0509 09471400 0001
Samet AKYUZ
Midiir
Manager

E-mail: info@karadeniztekniktest.com Tel: +90 (850) 850 58 86 Web: karadeniztekniktest.com



KARADENIZ TEKNIK TEST TICARET LIMITED $iRKETI 2305074
Universite Mahallesi Hastane Caddesi Trabzon
Teknokent Apartmani No:19B/2104 Ortahisar/TRABZON 05-23 !
Test/Analiz Sonuglari (Test/Analysis Results)
Gerekiilik Limit Degerleri Otgion Uygunluk
Porometre Test/Analiz Metodu (Limit Values of Requirement) w Wesudt) Belirsizligi Degerlendirmesi
(Parameter) (Test/ Analysis Method) g (Birimi/unit) (Measurement )
(Birimi/Unit) ¥ [Conformity Assessment)
Uncertainty)
Hacim kaybs, yoguniugu 0,9
g/em’ veya daha az olan
malzemeler igin 250 mm’ den
. . ; 15150 daha fazia olmamalidir.
A (Det err:: .:‘h?: uyrim 4649:2021 Metot A/ (The volume loss shall be not 167 mm? = UYGUN
resi: ::l:: - TSENISO greater than 250 mm’ for materials (SATISFACTORY)
20344:2021-8.4 with a densityof 0.9 g/em’ or less.)
TSENISO
20345:2022-5.8.4

Agiklamalar (Descriptions):

* Test Oncesi Kosullandirma: 24 Saat Sureyle, (23:2) °C Sicakhk ve % (50:5) Badil Nem (Conditioning before testing; Temperature (23:2) °C and (50:5) % RH
for 24 Hours),

» Test Kosullarr (23+2) °C Sicaklik ve % (50+5) Bagil Nem (Test Conditions: (23:2) °C Temperature and (5025) % RH),

+ Uygulanan dikey kuvvet: 10+0,2 N (Vertical force applied:; 10:0,2 NJ,

« Asinma mesafesi: 40 m (Wear distance: 40 m),

« Numune Yogunlugu: 0,415 g/cm® (Sample Density: 0.4115 g/em’)

Deney Pargasi (Experiment Piece) Sonug (Result) / mm®
37-Sadg (37-Right) 122
41-Sag (41-Right) 142
45-5ag (45-Right) 167

« Bu sonug raporu, KTT'nin yazil izni olmadan kismen ya da tamamen kopyalamp godaltilamaz ve degistirilemez. imzasiz ve kagesiz sonug
raporlarn gegersizdir. (This result report must not be fully and/or partially copied, reproduced or changed without a written permission of KTT. Result reports
without signoture and seal are not valid)

« Toplam sayfa sayisina gore (varsa ekler dahil) eksik sayfa iceren raporiar gegersizdir, kullamilamaz. (Reports thot contain missing pages cccording
to the total report poge (including attachments if there ore) are invalid and cannot be used)

* Test/Analiz Sonuglari, KTT'ye miigteri tarafindan teslim edilen/génderilen ve bu raporda tanimi ve fotografi/fotograflan bulunan numuneye
ait sonuglardir, (Test/Analysis Results are the results of the sample which is delivered/sent to KTT by the customer and its definitions and photo/photos are
presented in this report.)

= Test/Analiz sonuglan ve élgiim belirsizlikleri (olmasi halinde) k=2 olan genigletme katsayisi ile garpilmig %95 giiven aralgi seviyesindedir.
(Test/Analysis results and measurement uncertainties (if there are) ore ot 95% confidence interval which had been multiplied by the extension coefficient of k=2.)

« Uygunlugun degerlendiriimesi, ilgili standart/yasal diizenleme/sartnamenin gerektirdigi ya da miigteri ile yapian sézlegmede anlagmaya
varilan karar kuralina (KTT karar kurah talimatr https://www.karadeniztekniktest.com adresinde yayimlanmaktadir) gére yapilmigtir.
(Conformity assessment has been performed by considering the necessity of the relevant standard/legal regulation/specification or according to the decision rule
(the instruction of KTT decision rule has been published at hnpsj/www.mgmjﬂ?! . ﬁlaemj in what agreed with the customer in customer contract.)

T
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Dokiman No: LS-FR-OT

- - FERAGAT BEYAN FORMU i i
ilk Yayin Tarihi: 04.05.2020
KARADENIZ € TEKNIK ”
— (WAIVER STATEMENT FORM) Rev.No/Tarih: 06/09.03.2023

Sayfa No: 1/1

NUMUNE TURU/TANIME

(Type ond Deheition of the Samele) PU TABAN AYAKKABI TABANI

NUMUNE KABUL TARIHI VE SAATI: :

(Date ond Time ol Acceplonce) 09.05.2023-11:30

“KTT NUMUNE KODU: 2305026

(KTT Code of the Somple]
MOSTERI LETISIM BILGILERI: MNA LABORATUVARLARI SAN. TiC LTD. STI.
(Contoct Information of the Customer)

“Karadeniz Teknik Test Tic. Ltd. $1i. (Keredeniz Technical Test Troding Company)

GERGEKLESEN SAPMA (THE DEVIATION THAT OCCURRED)

AMBALAJ (Pockoge) D
MIKTAR (Quentity) Bl NUMUNE TALEP EDILEN MIKTARDA GELMEMISTIR.
NITELIK (Quatification) D
TEST/ANALIZ (Test/Analysis) 0
DIGER (Other) n

SAPMALARDAN ETKILENEBILECEK SONUGLAR (RESULTS THAT MAY BE AFFECTED BY THE DEVIATIONS)

Yetersiz miktarda numune ganderilmesi durumundo sohit numune sakionamayacaok oldugundan musteri tarafindan talep edilmesi veya olas

adli sureclerin yogonmasi durumunda numune ile ilgili test/ancliz tekrarlan yaplamayacaktir. [In case of insufficient amount of sample is sent, the witness
somple cannol be kept, ond if requested by the customer or in case of possible judiciol processes, the test/analysis related to the somple will not be able to repeated |

n Sonug raporianndo test/analiz sonuglan ve olgum belirsizlikleri gjarinamede, stondartto, yasal dizenlemelerde vb. aksi belirtimedikge %95
guven arahd dikkate ahinarok sunulmaktadrr. Uyguniuk beyani do bu duruma gore raporlanmaoktodir. Yetersiz miktarda numune gonderiimesi
durumunda gahgmalar 3 tekrorh yoplomayocogindan uyguniuk deferlendirmesi sadece yopidan testin/analizin sonucuno gore yopilocaktrr.
Musteri bundan dogacok tum sorumiuluklan kabul edecektir. {in the Test/Analysis Result Reports. test/onalysis results ond measurement uncertainties are
presentedin o 95% confidence interval unless otherwise is statedin specification, standard., legal regulotions, etc. The declaration of conformity is also made occording

to this situation. in case of insufficient amount of sample is sent. since the tests/analyzes cannot be repeated in 3 times, the conformily assessment will only be made
occording to one test/anolysis result. The customer will accept all responsibilities arising from this situation.)

D Numune ambalapnde gozienen olumsuziuklar numunenin niteligini ve/veya miktonn etkileyebilir. Bu durum. Madde 1 ve Modde 2'de belirtilen

hususlarayol agocaklir (The negativities observedin the sample pockaging may olfect the guolity and/or quantity of the somple. This willlead 10 the issues defined
m Clause land 2.)

O
a

Numunenin, Numune Kabul, Tammlama, Koruma ve imha Prosediiriinde anlatilan kriterlere uymemas sebebi ile yukanda terafima bildirimis olan
sopmalardan dogocak sonuclor, bu durumun test/analiz sonuclarinin dogrulugunu ve gavenilirdigini etkileyebilecegini ve bu formun test/onaliz
sonug raporunun ekinde tarafima sunulacagmi kabul ediyorum. {l accept that the consequences that may arise from the deviotions reported to me above due

1o the sample not complying with the criteria described in the Somple Acceptance, Identification, Protection and Destruction Procedure, that this stuotion may affect the
occuracy and reliability of the test/analysis results. and that this form will be submitted to me in the annex of the test/analysis result report )

Milgteri Adi Soyadi (Customer Nome and Surnama)
Tarih/imza (Dote/Sign)

Digitally signed by FARUK SARIHAN
Date: 2023.05.09 14:39:10 +03'00'




KARADENIZ TEKNIK TEST TICARET LIMITED SIiRKETI
Universite Mahallesi Hastane Caddesi Trabzon Teknokent
Apartmani No:198/2104 Ortahisar/TRABZON
2303066
03-23
TEST/ANALIZ SONUG RAPORU
(TEST/ANALYSIS RESULT REPORT)
Tird, Tanimi ve Miktan: Koruyucu Ayakkabi, Tasanm B Ayakkabi, 6 Cift S-M-L
(Type, Defination and Quantity) (Safety Footwear, Design B Footwear, & Pairs S-M-L)
On Yaz Tarih ve No: L
Numune Bilgileri (Date and Number of Cover Letter)
(Informations of Sample) | Milgteri Kodu (Customer Code): AKYUZ
*KTT Kodu (“KTT Code): 2303066
Kabul Durumu (Acceptance Status): | Kabul (Accepted)
Kabul Tarihi ve Saati:
(Date and Time of Acceptance) SHIE-0000
Test/AnalizTolep | Kurusm/Kighflile MNA Laboratuvarlar San. Tic. Ltd, Sti.
Eden Bilgileri (Company/or Personal name)
(Informations of Test/ ; o i : ; 2
Aniciyais 8 stii) Adresi (Address): Kugikbakkalkoy Mah. Yenidogan Cad. No:21 Atagehir/ISTANBUL
Test/Analiz Baglama Tarihi: 27.032023
Test/Analiz ve Rapor | (Starting Date of Test/Analysis)
Bilgileri Test/Analiz Bitig Tarihi:
.03.2023
{informations of Test/ | ([End Date of Test/Analysis) i
Analysis and Report) | Rapor No: 2303066 Rapor Sayfa Sayisi (varsa ek dahil): 3
(Report Number) (Total Report Page (including attachment if there is))
*Karadeniz Teknik Test Tic. Ltd, §ti. [Karadeniz Technical Test Trading Company)
Kage/Seal Yayimlandig: Tarih Laboratuvar Sorumlusu Onaylayan/Approval
Release Date Person in Charge of Laboratory Tarih/Date

KARADENIZ €€ TEKNiK 29.03.2023

. KARADENIZ TEKNIK TEST TiC. LTD. $Ti.
Universite Mah. Hastane Cod. Trobzon Teknokent Apt
No-198/2104, 61080, Ortahisar/Trabzon /TURKIYE
Tel: 00 (850) 850 5884 Karadeniz V.0 509 094 NEG
Ticaret Sicil No: 19922 Mersis No- 0509 09411800 0001

29.03.20

Samet AKYUZ
Miidiir
Manager

Eser KURT

Dokuman Kodu MD-FR-005

Rev No/Tarih: 07/20032023 Sayla/Poge /3

E-mail: info@karadeniztekniktest.com Tel: +90 (850) 850 58 86 Web: karadeniztekniktest.com




KARADENIZ TEKNIK TEST TICARET LIMITED SiRKETI m
Universite Mahallesi Hastane Caddesi Trabzon — |
Teknokent Apart No:19B/2104 Ortahi TRABZON 03-23 |
partmani No:19B/2104 Ortahisar/
Test/Analiz Sonuglari (Test/Analysis Results)
Gereklilik Limit Degerleri Olgim Uyguniuk
Parametre Test/Analiz Metodu (Limit Vokses of Recuse ) Sonug (Result) Belirsizligi
(Parometer) (Test/ Analysis Method) : T (Birimi/Unit) (Measurement Shpesendivas
(Birimi/unit) Uncertomnty) [Conformity Assessment)
Tablo-Tde
Saya Yiksekligi TSENISO TSENISO belirtilmistir. . UYGUN
(Height of the upper) 20344:2021-6.2 20345:2022-52.2 {Definedin (SATISFACTORY)
table-1)

Agiklamalar (Descriptions):

« Test Oncesi Kogullandirma: Test parcasinin 6n sartlandirimas: gerekli dedgildir. [Conditioning Before Testing: Preconditioning of the test pieces is not
required)

Tablo-1(Table-1)
Parametre [ Gereklilik Limit Degerleri ].
(Porameter) Sonug (Result)/Birimi (Unit) (Limit Vialues of Requirement]
v . AS 8000 37-S5ad: 17 mm (AS BOOO 37-right: 117 mm) TSENISO
(Height of the ux} | AS800142-Sag: 130 mm (AS 800142-right:130 mm) 20345:2022-52.2
- AS 8000 45-5a4: 137 mm (AS 8000 45-right: 137 mm) Tablo-4 (Table 4]

TS EN ISO 20345:2022-5.2.2 Tablo 4-Saya Yiiksekligi (Table 4-Height of the upper)

| Ayak giyecegi numarasi (Size of foctwear) Yiikseklik (Height) (mm)

Avrupa (European) Tasanm B (Design B)
36 ve alti (<36) >103
37ve 38 (37 ond 38) >105
39 ve 40 (39 and 40) >109
41ve 42 (41and 42) >3
i 43 ve 44 (43 and 44) =7
45 ve Gzeri (245) >12

KARADENIZ € TEKNIK

o ic.LTD.§Ti.
F KARADENIZ TEKNIK TEST TiC.
Rev No/Tarih 07/20032023 U-nimdnuw.l-leﬂm;f“"i Tek w;::i;pt Sayfa/Page
MNo-: 19842104, 61080, g§§$
Tel.: +90 (850) 850 58 84

E-mail: info@karadeniztekniktest corr Skeb=DB1330TEdS SPE8“Web L aradeniztekniktest com



KARADENIZ TEKNIK TEST TICARET LIMITED SiRKETI —
Universite Mahallesi Hastane Caddesi Trabzon
Teknokent Apartmani No:198/2104 Ortahisar/TRABZON 03-23

* Bu sonug roporu, KTT'nin yazili izni olmadan kismen ya da tamamen kopyalanip ¢odaltilamaz ve degistirilemez. imzasiz ve kasesiz sonug
raporlan gegersizdir. (This result report must not be fully and/or portially copied, reproduced or chonged without o written permission of KTT. Result reports
without signoture and seal are not valid)

» Toplam sayfa sayisina gére (varsa ekler dahil) eksik sayfa igeren raporlar gegersizdir, kullanilamaz. (Reports that contain missing pages according
to the total report poge fincluding attachments if there are) are involid and cannot be used.)

* Test/Analiz Sonuglan, KTT'ye miisteri tarafindan teslim edilen/génderilen ve bu raporda tamimi ve fotografiffotografian bulunan numuneye
ait sonuglardir. (Test/Analysis Results are the results of the sample which is delivered/sent to KTT by the customer and its definitions and photo/photos are
presented in this report )

* Test/Analiz sonuglan ve él¢iim belirsizlikleri (olmas: halinde) k=2 olan genigletme katsayisi ile garpiimis %95 giiven arahgi seviyesindedir.
(Test/Analysis results and measurement uncertainties (if there are) are ot 95% confidence interval which had been multiplied by the extension coefficient of k=2.)

* Uygunlugun degerlendirilmesi, ilgili standart/yasal diizenleme/sartnamenin gerektirdigi ya da miisteri ile yapilan sézlesmede anlagmaya
varilan karar kurahkna (KTT karar kural talimat https://www.karadeniztekniktest.com adresinde yayimianmaktadir) gére yapilmigtrr.
(Canformity ossessment has been performed by considering the necessity of the relevant standard/legal regulation/specification or according to the decision rule
(the instruction of KTT decision rule has been published at https,//www karadeniztekniktest.com) in what ogreed with the customer in customer contract)

KARADENIZ TEKNIK TEST
Universite Mah. Hastane Cad. T
No. 198/2104, 61080, Ort JTURKIYE
Tel: +90 (850) 850 58 86 z neo
Ticoret Sicil No: 19922 Mersis 09411800 000!

Jakuman Kodu: MD-FR-005

Rev NofTarih 07/20032023

E-mail: info@karadeniztekniktest.com Tel: +20 (850) 850 58 86 Web: karadeniztekniktest.com



KARADENIZ TEKNIK TEST TICARET LIMITED SiRKETI

Universite Mahallesi Hastane Caddesi Trabzon Teknokent
Apartmani No:198/2104 Ortohisar/TRABZON

2303067

03-23

TEST/ANALIZ SONUG RAPORU
(TEST/ANALYSIS RESULT REPORT)

Tiiri, Tamimi ve Miktare: Koruyucu Ayakkabi, Metal Ara Taban iceren Ayakkabi, 8 Cift S-M-
(Type, Defination and Quantity) L (Safety Footwear, Footwear Containing Metal Insert, 8 Pairs S-M-1)
On Yaz Tarih ve No: N
Numune Bilgileri (Date and Number of Cover Letter)
(Informations of Sample) | Miigteri Kodu (Customer Code): AKYUZ
*KTT Kodu (*KTT Code): 2303067
Kabul Durumu (Acceptonce Status): | Kabul (Accepted)
Kabul Tarihi ve Saati:
(Date and Time of Acceptance) = -0a
Test/Analiz Tales " /R Ak MNA Laboratuvarlan San. Tic. Ltd. Sti.
Eden Bilgileri (Company/or Personal name)
Viommotons ol T8 | el (e Kiigikbakkalkdy Mah. Yenidogan Cad. No:21 Atasehir/iSTANBUL
Analysis Requester)
Veut/Analiz RERR s sh- 27.032023
Test/Analiz ve Rapor | (Starting Date of Test/Analysis)
Bilgileri Test/Analiz Bitig Tarihi: 30.03.2023
{Informations of Test/ | (End Date of Test/Analysis) o
Analysis ond Report] | Rapor No: 2303067 Rapor Sayfa Sayisi (varsa ek dahil): 5
(Report Number) (Total Report Page (including attachment if there is))
*Korodeniz Teknik Test Tic. Ltd. 5ti. [Karodeniz Technical Test Trading Company)
Kage/Seal Yayimlandig: Tarih Laboratuvar su Onaylayan/Approval
Release Date Person in Char y Tarih/Date
‘.
K ’
A (TE..".!E 31.03.2023 31.03.2023
i ARADENIZ TEKNIK TEST TiC.LTD. $Ti
o «Hastane Cad. Trabzon Teknokent
m’f‘}’;’;ﬂ;’oﬁ;m orwwa-uummmﬁ” .
Ticaret Sicil No: 19922 Marsis No: og&?& o':..'ﬂ "
Eser KURT Samet AKYUZ
Miidir
Manager
Dokuman Kodu MD-FR-005
RevMNo/Tarih: 07/20032023 Sovio/Poge 1/5

E-mail: info@karadeniztekniktest.com Tel +90 (850) 850 58 86

Web: karadeniztekniktest.com



KARADENIZ TEKNIK TEST TICARET LIMITED SiRKETi 2303067
Universite Mahallesi Hastane Caddesi Trabzon
Teknokent Apartmani No:19B/2104 Ortahisar/TRABZON 03-23
Test/Analiz Sonuglari (Test/Analysis Results)
| . Gerekiilik Limit Degerleri | ¢ Otgim Uyguniuk
- : (Limit Values of Requirement) s esg A mi D.gﬂhndimi
|Parameter) [Test/ Analysis Method) v (Birimi/unit) (Megsurement ;
(Birimi/unit) (Conformity Assessment)
Uncertainty)
Kesik genigligi 30 000 esneme
gevrimi dncesinde 4 mm'den
Dq"l'cbt::.m : ayini TSENISO (The cut growth shall be nol.qeo!ef UYGUN
oﬂ'm in ]
(Determination of lexing 20344:2021-8.6 L ::::fo e - - (SATISFACTORY)
resistonce of outsole)
TSENISO
20345:2022-58.5

Agiklamalar (Descriptions):
» Test Oncesi Kosullandirma: 24 Saat Sureyle, (23:2) °C Sicaklik ve % (50+5) Badgil Nem (Conditioning before testing: Temperature (23:2) °C and [50:5) %

RH for 24 Hours),

« Test Kogullarr: (23:2) °C Sicaklk ve % (50:5) Bagil Nem (Test Conditions: (23:2) °C Temperature and (50+5) % RH),
« 30:0,5N Uyg. Yatayla Yap. Agr> 45° (Applied 30:0.5 N angle to horizontal> 45°),

« Test Parga Sayisi: 3 Adet [Number of Test Pieces: 3 Pieces),

+ Raporlanan test sonucu, deney pargalanna ait en kot degerdir. (The reported test result is the worst volue of the test pieces)

ple

Liman K

Deney Pargasi (Experiment Piece) Sonug (Result) /f mm
AS 4310 P 37-Sol (AS 4310 P No:37-Left) 08
AS 4410 P 42-Sol (AS 4410 P No:42-Lef1) 1]
AS 4510 P 45-Sol (AS 4510 P No45-Left) 1.5

karapeniz € Texnik

-

KARADENIZ TEKNIK TE
Universite Mah. Hastane Cod. Tr
Mo.: 19B/2104. 61080, Ortahi

Tel: «90{850) 850 58 86 Kar
Ticaret Sicii No: 19922 Maersis

adu; MD-FR-005

E-mail: info@karadeniztekniktest.com Tel: «90 (850) 85058 86 Web: karadeniztekniktest.com




KARADENIZ TEKNIK TEST TICARET LIMITED SIRKETI —
Universite Mahallesi Hastane Caddesi Trabzon
Teknokent Apartmani No:19B/2104 Ortahisar/TRABZON 03-23
Parametre Test/Analiz Metodu USRS P, (Result Uyguniuk
; (Limit Volues of Requirement) AU Sevu iy Belvshiy) Degerlendirmesi
(Parometer) (Test/ Analysis Method) : (Birimi/uUnit) (Measurement ?
(Birimi/Unit) g (Conformity Assessment)
Uncertainty)
Belirli Ergonomik Tablo-Tde
Ozelliklerin Tayini TSENISO TSENISO belirtilmigtir. B UYGUN
[Determination of specific 20344:2021-5.1 20345:2022-53.4 (Definedin (SATISFACTORY)
ergonomic features) table-1)

Agiklamalar (Descriptions):

* Teste Tabi Tutulmadan Once Sartlandirma: Test pargasinin 6n sartiandinimasi gerekli degildir. (Conditioning Before Testing Preconditioning of the

test piece (s unnecessary.),

Tablo-1(Table-1)
Sonug (Result)
4310P 37 No AS 9000 P 42No 4510P 45 No
ParamSRieny(Poromasers) (4310P No 37) (AS9000PNo42) |  (4510PNo4s)
EVET | HAYIR | EVET HAYIR | EVET | HAYIR
(Yes) (No) [Yes) (No) (Yes) (No)
Ayakkabinin i¢ yuzeyinde tahrise veya yarolanmaya neden
olacak puruziu, keskin veya sert alanlar var mi (elle kontrol X X X
edilir)? (s the inside surface of the footwear free from rough, sharp or
hard areos that caused you irritation or injury [checked by hand)?)
Ayak giyeceginin giyilmesini tehlikeli hale getirdigini
diisinduginiz zellikler bulunmakta mi? (6r. tokalar, kayisiar
veya takima veya takiima riski olugturabilecek diger ozellikler) X X X
(Is the footweor free of features that you consider moke wearing the
footwear hazardous? {e.g. buckles, straps or other features that may
present a risk of trapping or tripping))
Boglanmanin mevcut oldugu yerlerde, baglanma uygun sekilde
ayarlanabiliyor mu? (Where fostenings ore present, con the fostening X X X
be odequately adjusted?)
Asadidaki faaliyetler sorunsuz bir sekilde gergeklestirilebilir mi?
(Can the following octivities be performed without problems?)
4.1 Yurime {Walking) X X X
42 Merdiven gikma [Climbing stairs) X X X
43 Diz cokme/gomelme [Kneeling/crouching dawn) X X X

KARADENIZ TEKNIK TEST
Universite Mah. Hastane Cad. Tr

Nu. 19B/2104, 61080, Ortahisar/T)

Tigis 50 [BSD) 850 58 84
r‘::.m Sicil Na: 19922 Marsis No:

LIOMumon ADOU: MU= K-l
Rev No/Tanh: 07/20032023

Savia/Page 3/5
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KARADENIZ TEKNIK TEST TICARET LIMITED SIiRKETI —_
Universite Mahallesi Hastane Caddesi Trabzon
Teknokent Apartmani No:198/2104 Ortahisar/TRABZON 03-23
Gereklilik Limit Degerleri Olgim Uyguniluk
Parametre t-um Metodu (Lirnit Viokuas of Recuirement) Sonug (Result) Belirsizligi N
(Parometer) (Test/ Analysis Method) (Birimi/Unit) (Birimi/Unit) u::surgnmt . Conff.wirniw ——
ertainty)
Dis taban birimini delmek iin
Y gereken en diigiik deger 1100
Direngli Malzemeler ile
N'dan az olmamalidir.
Ayakkabilanin Delinme ;
: TSENISO [The lowest value required to UYGUN
Direncinin Belirlenmesi perforate the outsole unit shall be N8O N -
(Determingtion of the 20344:2021—5.9 not less than 1100 N} (SATISFACTORY)
perforaton resistance of
Bnsipisatsransronech TSENISO
20345:2022-6.2.1.1.2

Agiklamalar (Descriptions):

+ Teste tabitutulmadan énce sartlandirma: Test pargasinin 6n sartlandinimasi gerekli dedildir. (Conditioning Before Testing: Precanditioning of the test

pieces is not required.),

s Cihoz Hize 1023 mm/dk (Device Speed: 10:3 mm/min),

* Raporlanan test sonucu, deney pargalanna ait en kotd degeridir. (Thereported test result is the worst value of the test pieces )

LORUman Kogu. MU= H=-UUD

RevNofTanh O7/20 032023

Deney Pargas: (Experiment Piecs) Sonug (Result) / N

37-5a§ (No37-Right) 1330
37-50l (No:37-Left) 1260
42-Sa§ (No:42-Right) 1220
42-Sol (No:42-Left) 1310
45-Sag (No:45-Right) 1250
45-50l [No:45-Left) nso

KARADENIZ (reuﬂk

s

Tal: +90 (850) 850 58 86
Ticaret Sicil No: 19922 Mersis No:

Savia/Poge 4/5
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KARADENIZ TEKNIK TEST TICARET LIMITED SiRKETI 2303067
Universite Mahallesi Hastane Caddesi Trabzon
Teknokent Apartmani No:19B/2104 Ortahisar/TRABZON 03-23
Gerekiilik Limit Degerleri Otgm Uyguniuk
Tﬁﬂ :ntl.lndl: Metodu it Viohies 6f Recuicement Sonug inesgttl Belirsizligi
(Parometer) (Test/ Analysis Method) (Birimi/unit) (Birimi/Unit) (M.gmurwt (Con?orml ge itvl Ai sessml 'em]
Uncertainty)
Ayak topugunun dkceye
basma bélgesinin enerji
Topuk Bélgesinin Enerji sojurmas: 20 J'den az
lhurpdyonurlm Tﬂ‘vil'li TSENISO olmamalidir.
(Determination of energy 20344:2021-5.17 (The energy absarption of the seat 32J - (sartlls: fc?::)m

apsorption of the seat region shall be not less than 20 J)

region)
TSENISO
20345:2022-6.2.4

Agiklamalar (Descriptions):

« Test Oncesi Kosullandirma: 24 Saat Streyle, (23:2) °C Sicakhk ve % (50+5) Bagil Nem (Conditioning before testing: Temperature (23:2) °C and [505) %

RH for 24 Hours),
o Yik Hicresi: 5000:50 N {Load Cell: 5000250 N),
o Test Hizi: 10:3 mm/dk (Test Speed: 10+3 mm/min),
o Test Parga Sayist 6 Adet (Number of Test Pieces: é Pieces),

+ Raporlanan test sonucu, deney par¢alanna ait en kot degerdir. [The reported test result is the worst value of the test pieces.)

Deney Pargasi (Experiment Piece) Sonug [Result)/J
AS 1000 P 37-Sag (AS 1000 P 37-Right) 32
AS 1000 P 37-Sol (A5 1000 P 37-Left) iz
AS 4410 P 42-Sag (A5 4410 P 42-Right) 35
AS 4410 P 42-5el [AS 4410 P 42-Left) 34
AS 4510 P 45-Sag (AS 4510 P 45-Right) 35
AS 4510 P 45-Sol (AS 4510 P 45-Lef1) 35

« Bu sonug raporu, KTT nin yazih izni olmadan kismen ya da tamamen kopyalanip ¢odaitilamaz ve dedistirilemez. Imzasiz ve kasesiz sonug
raporlan gegersizdir. (This result report must not be fully and/or partiolly copied, reproduced or changed without @ written permission of KTT Result reports

without signature and seal are not valid)

+ Toplam sayfa sayisina gére (varsa ekler dahil) eksik sayfa igeren raporlar gegersizdir, kullanlamaz. (Reports that contain missing pages according

to the total report poage (including attochments if there ore) are involid and cannot be used)

» Test/Analiz Sonuglan, KTT'ye miigteri tarafindan teslim edilen/génderilen ve bu raporda tanmi ve fotografi/fotograflan bulunan numuneye
ait sonuglardir. (Test/Analysis Results are the results of the sample which is delivered/sent to KTT by the customer ond its definitions and photo/photos ore

presented in this report.)

* Test/Analiz sonuglan ve élciim belirsizlikleri (olmas: halinde) k=2 olan genigletme katsaysi ile carpimig %95 giiven arahdn seviyesindedir.
{Test/Analysis results and measurement uncertainties (if there are) are ot 95% confidence intervol which had been multiplied by the extension coefficient of k«2.)

» Uygunlugun degerlendirilmesi, ilgili standart/yasal diizenleme/sartnamenin gerektirdigi ya da miigteri ile yapilan sézlesmede anlagmaya
varilan karar kuralina (KTT karar kural talimat: https://www.karadeniztekniktest.com adresinde yayimlanmaktadir) gére yapilmistr.
{Conformity ossessment has been performed by considering the necessity of the relevant standard/legal regulation/specification or occording to the decision rule
(the instruction of KTT decision rule has been published ot https,//www.karadeniztekniktest.com) in what agreed with the customer in customer contract)

KARADENIZ (rgg_c&rg

Tel.: +P0 (850) 850 58 84 4 TIED
Ticaret Sicil No: 19922 Mersis No: 0509 09411800 000)

Dokumon Kody MD-FR-005

Rev No/Tarih: 07/20032023

Sayfo/Page 5/5

E-mail: info@karadeniztekniktest.com Tel: +90(850) 85058 86 Web: karadeniztekniktest.com



KARADENIZ TEKNIK TEST TICARET LIMITED SiRKETI
Universite Mahallesi Hastane Caddesi Trabzon Teknokent
Apartmani No:19B/2104 Ortahisar/TRABZON
230510
06-23
TEST/ANALIZ SONUGC RAPORU
(TEST/ANALYSIS RESULT REPORT)
Tird, Tammi ve Miktan Koruyucu Ayakkabi, Metal Ara Taban igeren Ayakkabi, 6 Cift S-M-
(Type, Defination and Guantity): L (Protective Footwear, Footwear Containing Metal insert, & Pairs S-M-L)
On Yaz Tarih ve No: .
Numune Bilgileri (Date and Number of Cover Letter)
(Informations of Sample) | Milgteri Kodu (Customer Code}: AKYUZ NAPRON
*KTT Kodu (“KTT Code): 230510
Kabul Durumu (Acceptance Status): | Kabul (Accepted)
Kabul Tarihi ve Saati: ¥
(Date and Time of Acceptance) SESINE-600
Test/AnalizTalep | Kurum/Kigi Adi: . :
A | ; L Sti.
e : (Com JoRT — MNA Laboratuvarlarn San. Tic. Ltd. $ti
{Informations of Test/ o o . = i
N e Rimsetan) Adresi (Address): Kilgukbakkalkoy Mah. Yenidogan Cad. No:21 Atasehir/ISTANBUL
Test/Analiz Baglama Tarihi: 01.06.2023
Test/Analiz ve Rapor | (Starting Date of Test/Analysis) =
(informations of Test/ | (End Date of Test/Analysis)
Analysis and Report] | Rapor No: 230510 Rapor Sayfa Sayisi (varsa ek dahil): 3
{(Report Number) (Total Report Page (including attachment if there is))
*Karadeniz Teknik Test Tic. Ltd. §ti. (Karadeniz Technical Test Trading Company)
Kage/Seal Yayimlandig: Tarih Onaylayan/Approval
Release Date Tarih/Date
karaDeniz € TEKNIK 01.06.2023 01.06.2023
KARADENIZ TEKNIK TEST TiC.LTD. §Ti.
Universite Moh. Hastane Cod. Trabzon Teknokent Apt.
Na: 198/2104, 1080, Ortahisar/Trobzon/TURKIYE -
Tel: +90 (A50) 850 58 84 Karodeniz V.0 507 094 1180
Ticaret Sicil No: 19922 Mersis No: 0509 09411800 0001
Samet AKYUZ
Miidiir
Manager
Dakimon Ko 10-FR
Rev No/Tar T 03202 S Page
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KARADENIZ TEKNIK TEST TICARET LIMITED $iRKETi ——
Universite Mahallesi Hastane Caddesi Trabzon
Teknokent Apartmani No:19B/2104 Ortahisar/TRABZON 06-23
Test/Analiz Sonuglar (Test/Analysis Results)
Gereklilik Limit Degerleri Otglim Uyguniuk ‘
Parametre Test/Analiz Metodu (Limit Volues of Requirement) Sonug (Result) Belirsizligi x [
: Degerlendirmesi
(Parameter) {Test/ Analysis Method) (Birimi/unit) (Birimi/Unit) (Meusura_mem (Conformity Assessment) |
Uncertainty) !
Delinmeye Dayamkl (X) <6,5 mm
Taban igerisine Konulan TSENISO ()0 i UYGUN
Maizemelerin Boyutian 20344:2021-5.8 - (SATISFACTORY)
(Dimensions of perforation TSENISO ¥=10.6 mm
resistant inserts) 20345:2022-6.2.1.3

Agiklamalar (Descriptions):

* Teste tabi tutulmadan énce sartlandirma: Test pargasinin 6n sartiandinimas: gerekli degildir, (Conditioning Before Testing: Preconditioning of the test

plece is unnecessary ),

= (X): Kalip kenar hattiyla temsil edilen ¢izgi ile ek parcanin kenan arasindaki mesafe (With the exception of the heel region, the maximum distance
between the line represented by the feather edge of the last and the edge of the insert),
» (Y): Okge boigesinde, kalip kenar hottiyla temsil edilen ¢izgiile ek parga arasindaki mesafe (in the heel region, the maximum distance between the line

represented by the feather edge of the last and the insert),

* Raporlanan test sonucu, deney pargalanna ait en kot dederdir. (The reported test result is the worst value of the test pieces)

A

4
—e

KARADENIZ TEKNIK TEST Tic.LTD. 571

skiiman Kodu: MD-FR-005 Oni ersite Mah, Hastane C

Mes i Tarle (77 . No: 19B/2104, 61080, Or
il 2 Tel: <90 (850) 850 58 88
P Larld Mo

Deney Pargasi (Experiment Piece) Sonug (Result) / mm ;\:“L e——
j 37 No-5a§ (No:37-Right) 6]
' 37 No-5ol (No:37-Left) 59
NS icoes o2 X Mesafesi (Distonce)
42 No-Sol [No:d2-Left) 58
45 No-5ag (No45-Right) 6.0
45 No-Sol [No:45-Left) 55 !
37 No-Sag (No:37-Right) 21 l
37 No-Sol (No:37-Left) 58
42 No-Sag (No:42-Right) 47
42 No-Sol (No42-Left) 70 i
45 No-Sa4 (No:45-Right) 68
45 No-Sol (No:45-Left) 10,6
TEKNIK
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KARADENIZ TEKNIK TEST TICARET LIMITED $iRKETi —
Universite Mahallesi Hastane Caddesi Trabzon
Teknokent Apartmani No:198/2104 Ortahisar/TRABZON 06-23

Bu sonug raporu, KTT'nin yazih izni olmadan kismen ya da tamamen kopyalanip godaltilamaz ve degistirilemez. imzasiz ve kagesiz sonug
raporlan gegersizdir. (This result report must not be fully and/or partially copied, reproduced or changed without & written permission of KTT, Result reports
without signature and seal are not valid)

Toplam sayfa sayisina gére (varsa ekler dahil) eksik sayfa igeren raporlar gegersizdir, kullantlamaz. (Reports that contoin missing poges according
to the total report page (including attachments if there are) are invalid and cannot be used.)
TWMMWWWWWM&MWWNMMMM
ait sonuglardir. (Test/Analysis Results are the results of the sample which is delivered/sent to KTT by the customer and its definitions and photo/photos are
presented in this report)

Test/Analiz sonuglari ve &lgiim belirsizlikleri (olmas: halinde) k=2 olan genigletme katsays: ile carpilmis %95 giiven arahdi seviyesindedir.
(Test/Analysis results and measurement uncertainties (if there are) are at 95% confidence interval which had been multiplied by the extension coefficient of k=2.)
WWWMMM/MMWHWWﬁMMW
varilan karar kurahng (KTT karar kurah talimati https://www.karadeniztekniktest.com adresinde yayimianmaktadir) gére yopilmigtir.
{Conformity assessment has been performed by considering the necessity of the relevant standard/legal reguiation/specification or according to the decision rule
{the instruction of KTT decision rule has been published at https://www karadeniztekniktest.com) in whot ogreed with the customer in customer contract)
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